Owner’s manual
Parts manual

JNSZ650DLB

READ THIS MANUAL CAREFULLY.
IT CONTAINS IMPORTANT SAFETY

MINIMUM
RECOMMENDED 1 6
OPERATOR AGE.

FOR OFF-ROAD USE ONLY

This vehicle is designed and manufactured for off-road use only.
USA only;

It does not confirm to federal motor vehicle safety standards, and
operation on public streets, roads, or highways is illegal.




CONTENTS

WARRANTY POLICY ..ottt sttt sttt e et e e s b b e e s s e sese st et e e ss et e ne s bebe e e s ebenestebenessebenessetenesnasas 5
OWNER'S MANUAL ..ottt sttt ettt b s e st se s s et et e s et esese et e b e st esese s s et e s e besese b ebensstese e ssetennee 16
FOREWORD .....ovotiiiieiitiieteet ettt ettt ettt et s et st ebese e b et ese s esese s esese s eses e s et ese s esase s et ese s eseseeseses s sesessesesesssesaneases 16
FOREWORD ABOUT SAFETY ....coiuiietiiiietinitetesessetesessesestssesesesesassssesesessesessssesassssesessssesesssesessssesesssesessssesessssesesesses 17
IMPORTANT SAFETY INFORMATION .....cuouttetiuitetesitetesitesesesseseseesesesessesessssesessssesessssesessssesessssesesessesesesesesessesesensesens 18
Follow the Age ReCOMMENAALION .............ccoiiiiiiiiicccce ettt ettt sb et es s esseaens 18
AIWAYS WEAr @ HEIMEL ..ottt ettt et ettt sb e s b e beeveeteeseessessessenes 18
Drive Off-ROGA ONIY....c..ooiiiiiiiiiiiieee ettt ettt ettt ettt et ab e b e et e ebeeteessestessesbesseeseeseessessessessans 18
Take TimMe 10 Learn & PracliCe .........cooiiiiiiiieeee ettt sttt s 18
Be Alert for Off-ROAA HAZAIS..........cooieiiieeeee ettt sttt ae st se st sesaeneeneas 18
Drive WIthin YOUE LIMIES ....oouiieiiiiiieicee ettt sttt b sttt st es e sbe s esesteneesesseneeneas 18
DON’t DFNK @NA AFIVE ...ttt ettt sttt st et s e et et e st st et esesbe s esessensesesaennenens 18
Never run your Go- VEhICal INAOOTS. ........ccooviiiiiiiciicectetee ettt ettt et b bt veeseeas e s essessens 18
IMPORTANT SAFETY INFORMATION .....cucuttetiuiieteeitetesttesessssesesesesesessesesessesessssesesessesesessesessssesesesesesesesesesesesesesens 19
Keep away from moving parts of the Off Highway Recreational Vehicles.............ccccoooviviniiiiiciceienn, 19
SKIAAING OF SHAING ..ottt ettt ettt ettt e et te st esbess e b e sbeebeeaeeseessesbassessasesseeseessessessensensas 19
SAFETY LABLES .....uitiieteiiietesitetestetetestetesestebesestesesessebesessesesesseses et esesessesese s et esesseseseesesese s esesessesesessesesassasesensesesenes 19
ARE YOU READY TO DRIVE? ...oiiitiiiieteititetestetetestesetesessesesessesesessesesessesesessesasessesesessesasessesasessesasessesessssesesesesessnsesens 20
PROTECTIVE APPAREL .....ucuiietitiietettetetestetetesesseteseeseseseeseseseesesasessesesessesasessesasessesasessesesssesessssesessssesassssesesssesesesas 21
ADDITIONAL DRIVING GEAR .......ocuiuiietiiiieiiiieteiteteteieeteteeestetesessesesesseseseesesesessesesessesasessesesessesasessesesessesesessesesessesens 21
DRIVE TRAINING .....cvitiuiteteeiteteeietetesteseteststesesessesesesesesessesesessesassssesesessesessssesassssesesssesessssesessssesesssesasssesesssesaseasas 21
AgE RECOMMENALION .......c.oouiiiiiiiiciicecee ettt ettt ettt b e bt et e teeteessessesb e seeseeseessessensassenes 22
NO ALCOHOL OR DRUGS .....ovotiiiieiiiiieteiiteteie sttt etese st sesesteseseesesesesesessssesasesesasassesesessesessssesesssesassssesesssesesssas 22
IS YOUR VEHICLE READY TO DRIVE? ......iiitiiiieteeiietesitetesestetesestesesessesesesesessssesasessesesessesessssesasessesessssesesessesesensesens 23
Pre-arive INSPECHION ........c.ooiieieeee ettt ettt ettt e b e e b e beeaeessestesbesbesseeseeseessessessansans 23
ENGINE Ol ettt ettt ettt ettt e et eete st e st e st esb e be s e ebeete e st ertesb et et e teereessentensentans 23
COOIANT.....eeee ettt ettt ettt ettt a et et n et ben et b st e b n et et en et e b e st et e b e st ete b e st eseebeneenn 23
FUBL .. ettt ettt et ettt ettt et et b e et e ettt e st e Rt ket bt ek et e st ket et e ket en e et et eneetenseneeaenneneas 23
TIPS ettt ettt ettt ettt ettt et e stttk et R e ket e bt ke n e Rt he e s e b ent e b e hen e ese b e st eteebentebeetentenesenens 23
INULS & BOIES......eeeeeee ettt ettt bt sttt st et e st et et ese st entese et et enestentenesaennenens 23
PRE-DRIVE INSPECTION .....cuttititiieteiietetetieteteeetetesesteteseesesesessesesessesesesesesessesasssesasessesessssesessssesessssesasssesesssesesesas 23
Underbody & EXNAUSE SYSIEM ........ooviiiiiec ettt ettt et b e ere s saensesnans 23
AT CLBANET ...ttt ettt st ettt st et e bt st et e bt st e st e st s b et es e s b entebesbeneebe b e st esesbentebesseneesesenene 23
LEaKS, LOOSE PATS ..ottt ettt et et s et et e st e e es e st et en e et et eneeaenseneeaenneneas 24
LGNS ettt ettt eb et e teeteett e st e s b e b e beebeereetsestesb e b e ebeereereetsentensensen 24
TRPOMIE ...ttt sttt sttt st et e bt s b et e b e st e st ebesbe st ebe b eneebesbeneebe st et esesenene 24
BIAKES ...ttt ettt ettt et etttk e e e stk e s ettt e s en et et ereete s eneetenneneas 24
ENGINE SO .. ittt et ettt ettt ettt teeteeteer b st e b et e heeteetserten b et et e teereetsentensentens 24
SEEEING WREEI ...ttt ettt ettt ettt et b e b e et e e teessetsestessebe b e eseeaeetsessessensansas 24
DI ..ttt ettt a et b n et b n et b st et b e Rt et e b e sttt b e st et et entese b enteseebentenn 24
THE FOU ..ottt ettt sttt st ettt st et e st st et e b e st e st e st e b e n e e s e e b en e e b e b en e e bt et e st ebe b enteneste e eseseneene 24
SAFE DRIVING PRECAUTIONS .......cutitetitiieteeitetesitetestesesesessesessssesaseasesessssesesssesassssesessasesessesesesssesessesesassssesessesesenes 24



Keep Hands and FEEt 0N CONLIOIS ...........cooiiiiiiiceeceeee ettt ettt ettt et ve e eas e aaeaeas 25

CONIIOI SPEEA ...ttt ettt ettt et b e b e eteete e st esbess e b e beeseeteesbessessesbebeeteeteeseessensenras 25
Use Care on Unfamiliar or ROUGN TEITAIN .........cooviiiiiiiiieieeeee ettt 26
DO NOt PerfOrmm STUNES.......c.oiiieiiiecee ettt sttt st s e st et b e st et e s e sbe s esesbeneesessensenens 26
SPECIFICATIONS ......cuiietetiteteettetestetetestesesestesesesesesesesseseseasesasessesassasesessesesessssesassesesessasesessesesessasesessesesassasesensesesens 27
OPERATION. .....ccuttetetiteteetetetestteteseesetesteseseseeseseseseseseeseseseseseseesesaseesesessesesese s esassesesessesesessesesessesesensesesessasesensesesens 28
OPEIAtION CONTIOIS .....ocuiiiiiiiiiiiieie ettt ettt ettt e vt te st essess e b e sbeebeeaeeseessestessessesesseeaeessessessessensas 28
ENGINE STOP KEY ..ottt ettt et ettt eb et ab e b e et e ebeeteessestesbesbeebeereeseessensensentens 30
Pre-Drive INSPECLION .......c.ooiieiiieeee ettt ettt ettt et eab e b e e b e ebeeteessesbessesbesbeeseeseessessessessans 30
PASSENGETS ...ttt ettt ettt ettt ettt b e b et e teett e st e st e b e b e teeteetsertesb et e ebeeteereessertessensens 32
SBAL ..ttt bttt b st R bRt ben bRt b et Rt ben b e Rt b e bRt b e e st be b entebe s enteseseneene 32
PAKING ...ttt ettt ettt e bttt et e st b e b e b e teete st e st e st e b et e beeteetsertesbe b e ebeeteereetsestensenten 33
GEAN Sl ...ttt ettt bttt et b a et ben et b n et b e st be st et et e st eseebentenn 33
BIEAK-IN ...ttt ettt ettt et et s e ket ettt et e st ket ettt et en et et eneeteteneetenneneas 34
Starting and Operating INSITUCHIONS .........c.ooviiiiiiieee ettt et ss s 34
SERVICE INSTRUCTIONS . .....uiuttetititetesitetestetesestsseseseesesesessesessssesassesesessssesessssesassesesessasesessesesessasesessesesessasesensesesenes 35
AT T ettt ettt st ettt st et e b st e st e bt et et e bt s b e st ebe b e st e be et e st ebe b e st ebe st et se s enene 35
ENGINe Ol FEPIACEIMENT.........ocuiiiiiiiieeee ettt ettt ettt ettt ettt e ts st esbe b e sbeeseeseessessensessans 35
Check engine 0il @Nd FECNAIGE ........cc.ooviiiieiiiieeeee ettt v ettt b b e beeteeteereessessessas 36
TransmMISSION TUDFICALION.........ccooiieee ettt sttt st 36
ChecK tranSMISSION Oll........cc.ciiiiieiieeee ettt ettt ettt b et e b e st ese b eneesenseneenn 36
ENGINE COO0IANT ......coiiiiiicticeeee ettt ettt ettt teeteeat e st esb e b e beebeeteessestessesbesbeeseeseessensensessans 36
SPAIK PIUG ..ottt ettt ettt ett st et e b e b e et e e ks e st et b e st e b e b e b e aeeteett e st ess e b et e beeaeetsereessentenrs 38
Carburetor AJUSTMENT.........c.ooiiieeee ettt ettt ettt b bt e b e e te st ess e b e b e beeteetsessessensensas 38
Cleaning INSIIUCTIONS ..........cooiiieiei ettt ettt ettt ettt et ettt tb e b e b e beeteeteessessessasseseeseetsessessensensas 39
VEhICIES LUDIICALION ...ttt sttt sttt sttt ettt be b e st ebe st e e sesenens 39
SEOrage INSIIUCTION ...ttt ettt ettt et e tb et b e b e et e teeteetsessessesbesbeeseeaeetsessessessensas 40
REPAIR ...ttt ettt ettt ettt b et se s bt e s et e st s e b es e b ek ese s e s e s e sk e st b e b e s e s ke st s e s e st s e ke st s eses e bt ene s eteneenes 41
Front Wheel REPIACEMENT .........ooiiiiee ettt ettt et ettt st bt e et e veereessessensessans 41
Rear Wheel REPIACEMENT ..........coooiiiiieeeee ettt ettt ettt st bt e st e beeveessessensessans 41
ClIULCH FEPIACEMENT ...ttt ettt et ettt et sb e s e b e b e eteeteessessessasbesbeeseetseseessensansas 42
Timing setup and balancing Shaft SELUD ........c.ccuioviiiiie e 46
Water pump diSASSEMDIY .......coooviiiiiiie ettt ettt et ettt et ettt et teereetsensense s 48
DistribULOr rEPIACEMENT ........c.oiiiiiiiee ettt ettt ettt ettt st b et e b e teereessessessessans 50
WWIRING DIAGRAM ......ooviuiietiriieteetetetesiesesesessesestssesessssesesessesesessesesessesesessesesessesesassesesessesesassesesessasesansesasessasesensesesans 57
ELECTRICAL SCHEMATIC DIAGRAM.........cuiuiieteeiietesitetestetesestsesesessesesesesesessesessssesasessesessssesessssesesssesassssesessssesessases 58
PARTS MANUAL ..ottt sttt st s et ese st b e e se et ese st b e e e s ebese s bt e e saebenestebe e saebesesbese e sseteneee 59
CYLINDER BLOCK PART ......cuiiietiiieteitstetette ettt sttt be st s et ass st et esesessesese s esesassesesassasesensesesens 59
SPROCKET COVER AND OIL PAN PART ......ctiieiiieteteetetsietet ettt es et b et esesens 61
CYLINDER HEAD PART ..ottt ettt ettt et s et se st ass st ese s esessesesessesesessesesassasesensesesans 63
PISTON , CONNETING ROD AND CRANKSHAFT PART ....c.ooiiiiietitteteteeteeeet et 65
BALANCING SHAFT PART ...ttt ettt b bbbt s esese s eseseeseses s sesesseseseseesesensasas 67
CAMSHAFT AND CHAIN TRAIN PART ..ottt sttt es et es et s et s sensesesans 68
INTAKE MANIFOLD PART ...ttt ettt ettt sttt b ettt ettt et se s bt s s ese s ebasa s s ese s esesassesesessesns 70

OIL FILTER AND OIL PUMP PART ...ttt ettt 71



WATER PUMP AND FAN PART ... s 72

DISTRIBUTOR AND ITS LINE UNIT ..ottt et 73
CARBURETOR PART ...ttt ettt 74
AIR FILTER AND PIPE LINE PART ...ttt ettt et 75
STARTER , ALTERNATORAND THEIR FASTENING PIECE .......ccceoiiiiiiieineeeeeeeseeeenes 76
TRANSMISSION TANK ..ottt es 77
CLUTCH, SHIFTER SHAFT AND ROCKER ARM ......cciiiiiiiiireeireie ettt 79
DIFFERENTIAL ...ttt ettt 80
ONE SHAFT OUTPUT (OPTION) ..ottt ettt 81
FIRST SHAFT AND COUNTERSHARFT ..ottt 82
GEAR SHIFTED GEAR FORK ..ottt ettt 84
AIRFILTER FORUSA ... 86
FRAME ...ttt ettt ettt s et b e s e st b e st es b e st e et b e st e st b e s s e Rtk en b e Rt b e st e st b et e neebe b e st e b et eneetenbeneene 87
ENGINE MOUNT ...ttt ettt ettt ettt ettt et b e s e st b e s s e st b e st es e e b ens e st b ensene b enseseebenseneebenseneebeseneeseseneene 89
GEAR SHIFT .ttt ettt ettt ettt et te et st et ete st e st es e st entesesbenees e e s entesesbentesesbe st ebesbeneebesbeneeseeseneebessentesesseneesenbeneene 90
STEERING ASSY ...titeiietietenieteetetetestestetestestetesteatesestentetestentesessentesesseneesessentesesse st esessenees e sentesesseneesessentesesseneeseseneans 92
PEDAL CONTROL AND PARK BRAKE .....c.veutetiteutetistentettasentestasestestasessestasessestasensestasensesessensestesensensesensensesesseneesesseneens 94
PARKING BRAKE ASSY ..ottt ettt e e e e e e e e e e e eeeeeees 95
THROTTLE AND PARK ASSY .....uiutetiitiuteteeteiestetetesestetesestessesessentesessensesessansesessansesessensasessensesessensesessensasessensesessensasens 96
FRONT HOUSING.....uctiuietietitetieteste ettt ettt te sttt bes et b estes e bestes e sestese s entestesenseseebenseneebenseneebenseneebensenteseseneesensenene 98
IVIUFFLER ...ttt ettt ettt ettt s et b e st e s e b e sttt s e st e s e s es et e s e st et e s en e es e s en e et e s entes e benteseasansenin 100
FUEL TANK AND GASOLINE PUMP.......ccutteuietiiettetitettetestestetesseseeseseseesensesteseasaseesenseneesesenseseasensesessensesessensesessenseses 102
REAR CARGO RACK AND ROLL BAR.......uiiiiiiiiiiiiiiiiiiii ettt naaaa e 104
REAR HOUSING. ...ttt et ettt ettt ettt ettt et e st et et ese et e be st et e s es e es et es e es e b ene et e senees e sens et e s entesesenseseasansenn 106
RADIATOR AND AIR CLEANER.......c.tettttitettetitettetetestetestestetesestesesseseesesesteseseseesenseneesesentesensenseseasensesesenseseasansasn 108
ELECTRIC APPLIANCE .......tititetietttettetetett ettt et testetestes e et e sese et e se st et e sent et e ses e et e sent et esentes e senseseesentesesenseseasansenn 110
SEAT AND SAFETY BELT ..tiuteutetiteuietitestetttesteteesestesesseseesessenteseasanseseasenseseasenseseasenseseesensestasenseseasenseneesenseseesensenens 112
OTHER PARTS ....eeettetttettetestette et e st et testet e sse st e st s esteseesesses e sentes e s entese s entes e asenseseesensese s ense st ebenseseesenseneebenseneesensenene 113
FRONT RACK OPTION. ... ccutitiiettetiiettetitestetestesteteseseetesseseesesesteseseseesensestesesastesenseneesesentesesenseseasensesensenseseasansenen 114
REAR RACK OPTION.....cutettititettetetettetetestetestesteteseseesessesteseseseesesseseesesestesesestes e seneesesentesesenseseasentesesensesesansenen 115
PADDOCK ROOF RACK OPTION ....c.ccutitiutettetetestetetestetessestesesseseesesseseesesentasesessesenseneesesensesessensesessensesessensesessenseses 116
RIFLE ROOF RACK OPTION ....cuiitiietietitestetetestetetestetessestesesseseesesseseesesessasenseseesensenessesensesessensesessensesessensesessenseses 117
NERF ROOF RACK OPTION .....ccutititettetitettetetestetetestetessestesesseseeseseseesensentesesessesensesessesensesesensesessensesessenseseasanseses 118
3000B WINCH OPTION ...cviieuietiteutetitentestssentesessestesesseseeseasesseseasanseseasanseseasenseseasensessesensensesenseseesenseneesensessesessensens 119
SPOTLIGHT OPTION ...uettitiieuietitentetttestetesseseeseasestesessensesesensesesenseseasanseseasenseseasensessesenseseesenseseesenseneesenseneesensensns 120
TOW BALL OPTION .....ictitiuietieieieteetetetestenteteetestesestestesesseneesesseseesesseneesesseneesessentesesseneesesseneesesseneesesseneesesseneesenseneans 121
SAFTY BELT TUBE OPTION......cciiiiiiiiiiiiiiii ittt e e s s s aaaaa s e e e e e s aaaa e e e e e s sesaaanes 122
SHOCK ABSORBER COAT OPTION .....ututiutetiteuietitestettstestesessesteseasesseseasenseseasenseseasensestesensessesenseseeseseneesesseseesessensens 123
TOOLS AND BAG KIT OPTION....cutetiiteuietisteietteteiesestestesestestesesseseesesseseesesseneesessensesessensesessensesessensesesseneesessensesessenens 124
ENVELOPMENT AND FOAM COVER OPTION.....cucitttetietiteetetintentetetestesessesteseseseeseseneesesensesessensesessensesessensesessenseses 125
PREPARATION ATTACH INSTRUCTION .....ooiiiiiiiiirre s s s 126
REMOVE PACKING ....cviuieuitinietietetettetete ettt e et testesessestetesseseesesene et e sest et easese et e sent et esent et e sanseseesentesesenseneasansenin 126
INSTALL THE FRONT SUSPENSION ARM.......ceuttetirteniererteniesestetesessetesessessesessensesessesesessensesessensesessessesessensesessensesens 127
FRONT SHOCK ABSORBER, STUB AXLE .......cciiiiiiiiiiiiiiiiii ittt naaaa e 128

ATTACH TIE ROD AND FRONT WHEES.......ccutitiietieteietietetetestetesestestetestetesestesesestensesessensesessansesessensesessensesessensesens 129



ATTACH THE REAR SUSPENSION ARM........citttirtiittattettententetanseateaseaseaseestensanseasesseasesstaseeneensesanseasesseasesneensensensenes 131

ATTACH PROPELLER SHAFT AND SHAFT CARRIER ......ccuitetiitiietteieieteetetestetestesesteseseesesesessessesessansesessensesessensasens 132
ATTACH REAR SHOCK ABSORBER AND REAR WHEEL .....ccccoiiiiiiie e 134
ATTACH REAR SHOCK ABSORBER AND REAR WHEEL .......ccititeutiieieterteieseeteiesestetesestesesessesesessesesessessesessensesens 135
ATTACH REAR BUMPER BAR .....cutitiuietietiiettsteteteeteteststentesessestesessansesessensesessensesessensesessensesessensesessensesessensesessensesens 136
ATTACH ROLL BAR ...uttiuietietenietteteteteetetesestestesestestesessensesessensesessansese st ensesessensesessensesessansesessensesessensesessensesessensasens 137
ATTACH RADIATOR AND COVER .....ouietiitinietestenieteetesteteetestesestetesestansesessensesessensesessensesessensesessensesessensesessensesessensasens 138
ATTACH MUFFLER ....ttteutettetetetteteteteetestetestestesestestesessensesessensese et ansese st enseseesensesessensese et enseseesanseseesensesessansesessensasens 139
ATTACH SEATS AND SAFETY BELT ...uectiitetettsteieteeteteseetetesestestesessassesessessesessensesessensesessensesessansesessensesessensesessensesens 140
CHECK VEHICAL ....vitiiiiiiiiiitiiiiiiititi et b bbb bbb e bbb bbb bbb s b e e b b bbb s bbb aa e b s s aba s e b absb s bbbab s b ababaaaaaaaes 141

DEALER PRE-DELIVERY INSPECTION



+ GEESEIRORF ‘X0 - QC CIS AT T00U «BTEs W way, gy oy A 1ed o 0151
GLEO-CIS-08E 0) Xe ] I(d pue fquasse sunajduwos aayy
£9¢9-1FF-998-1 331 (IO L

NOD VSNAANAOIIN VAL MMM

UM PRASI] 2Pays 21 mo[[o] “A12jes ok pue a[212a Inok 192101d

U W) UKo weEay

I AL U0 3 JSIO W EJMUnaop [ 3o Adod ¥ J1aeap 1auio] paziioiine oe [Enen passasoad aq 1 snm sues SunLmas [y
SO-S1-¢ 249 H

ENTRE S ..__.u_.._.._n._..*.._n._.

Al puEsiepun pue pea Spepepdilion sey puae sgaiea O SEpe]acuy sel Uyl [CRpIAIp] e A PEonpuos sg pooegs A L 1

Temonerado Aoy st apMyaa U1 SIS pue digsrafeap i [Od SUraiaad S e Jao)snd A paferiiur ag jsny .

TRUCTIETNO 81 4200 1o 071 201 J0 W e 181 W0 pUe [jo (RN o) Spa JWMSW0> G LY

SRS 1 1Y WS S A 10 paudsE pun paEnmn & 15001 1)  ueaemgas paggenh e Aq payapduies g o1 ST o0 ism] AT g

AIUELIE A SJEATOE ] JauA0) 01 Yoy paxe) pue sesegoand sy pue aapeap ayi Ag 1o pouds pus ine pEii) g 1S UL POeoay] adlidss

HAEO-E IH-08E 1 ranfop o yaug paxe) ust) Jesegoand pue sepeap sy Ay peudis ag o) spesd

=+ i}

o

TO[ MIAIIS PUE DUBUNUTELA] IANEIUIAIL]
PA0DIY DALIS

wopBury pajiup saudof woaj ULIOH] J9PAQ) S1IBd AJUELIEAL

DUy dudof Wwoa AANSO[ISI(] AURLIE A\

R SAPNAA [RUON R} IULof Jo asea[ay] HIfiqer]
vinds saudof wpag

Auprian saudof wna

DpRUD) daudof woa | TENGILLY NGNS

15pg ajppip Jaudof wpaj

JAIMATHOM

10§ 2o

Warranty policy



This release covers Joyner
vehides, dealers, and all
affiliates of Castle Financial

Cornporation.

Liability Release of Joyner Recreational Vehicles

Flzasa Initial and Sign
|| Jumping ke vwhile cuz couw mriour dens o e drive o ek, tianinion mpmsdcal
i} Injury ar dogih csa eauk from junpingvehich. Do oot jarmp.
5 T urcerrined ibist {he redl b wre coermeriie woed 5l over could cwue denib = senicorigpary. The s ke in s=i lnblo fordesth or injpery.
—4 T d sl mechinan for sry i durngpe e foond ke 1o be e Tiuritar thut is durag dn

RO covered by ary Facicry wamasiis sad unken coied bew so desned wooepiskle by e

k] O rouding ivdageroue Toibzrigjury could cocer. The wilke in nzi labl for igjury or desib

1} | uraderrincd ol mler wse firal ndlllld-nllnorqlld:-umnn 8= opting for minm orexchange for sy ve bick parchas d: wed ik el
Hikedd wrd regiviwmd i ky p whaa ] sigred th ilik application

| 1 ik In Py declet only. Pugs e covemd bui nz bee

—E lurcderrined ibist abhengh e keding institions o nei equie issmeen, rie lew DOEY regoire lissiliy innesncs and s detvr’s

Imne [ dooncmised that soom of (ke procucts oflered by the dealic corutitaies ineerence and s span pelicy wolkd heve i
rchsmd from. s cainkd curs o proie my parches aed fdAll sk mgebe o i

L] b whe beon shewnibe WIN mumber for seach muchis snd ey maich this fzemand sl paperwork soeked

_Im Turakeerincd that [ bavw caly 72 beun b rotify the mlorof any Besa ic fe paprwerk of the wiick. A7 hooer i will be sconpied by

the purchssr
in 10 Fead um aoly. Driving =0 paved roach can consm axk oriesaomlanion darsage. Beibtves temaguslly, ihis s noi o limisd alip

difforential Injury or desth can ceror Fromopersting o pos- 00T whick ox pablc rade

11 Prorsine t= pay- by signing thiccootract buper sgee s o pay Saller the * Totad Do

_ix Time of Exerpce- Tisw in thes oo o of ibin mninci. Selks” swcoepisece of pariisl peyraexin shall i in soy swener n::lrl]l ibw bormw ot 4
bix conieect ard sach scow pianc shall eot b constrod sxw waiver of soy esheecpsai delvalis on Beyer's purt rar skall & wakee e Vi dn
of il prmece* previicn

] Hotig- A oy motice mquisd 1o b g to Boyer skl de deered w ascratie retificaticn H (1) mhdlgl ordirary rail, pc\l'.lpplpm. m

Burper'n rrusdlingg nckdwine v abowni oo ibin cosinci orin Beyer's mon moeei sddw e e sbown by o "rotion of change of sdwe’ 2o Al with
Sallerr whather or 5=t such sctico in scrully membve d by Huyer, = (3] # phons in wry ciber maoner which rerolis in Buye s scial reipe<f

ok st

_i% Budd Crwcbe H Bayer pays Sallorwiih o check ibai ba dishonored or unpeid for aey mason Soller may, o Sslor's sck opiion smoinsie ikl
werincl ssd winks tho vebich, or maks cluine gpicn Boyer osithe check. [n scdibion, Selkewill charge o §25 siureed chack churge plas
wny actunl charpes armamd by Saller s finarcial iniution mesking fron oech slosed chack.

= Wk in cecnnnary for Ballor i ialw bgllzlimhlrfunqmﬂhr'a righis uadhr ks cosinct, Bayer sgmes o pay to ik

o parmiiied byl bho Saller's o can

_m Carweral- Thi ccetract in s by spplizable i-tlril v wadike |.|m1-:l|:h- vinie of Areoss Sy provivioes foerd is b ineadid ehall
st drvalicam the emainder lewol Wabwreof any defwli stall mmlmwmrwug nbegas delwit All wordswsed hesds shall
bmbbﬂ:mhrmﬁm surmber ax b cicusuiancss mquine The cosinci stall b bndng upeo Buyec's loin, pereonal
wpm seri i v, oucreamen and swigra snd shel ineee o e berafii ok Salle s mecooscm and smigra. Thin cosine comtiteinn theeniin
e ok berwee bhe pariies with mep el i the sobjes | st berein, wnd may ooi b aliesd o wme oced urkeer mach fnowriing ssd doly
sl by it mlls

_IE Cpnh Dopogi [FE.l:fllrﬁlh‘:rr!ﬁnrn LA qu nlu:r Vabick or prociect or fadleio comply wiiki ik cosirct, Sollor ey loiwp ay
curh depzai wn liqui low. The oo paii nl:rlhnhl.dm.lﬂ:lr.ﬂhrhrlu}np_
wnd beam n Saller n:l.lrlnr.nfilrluar.lllnlﬂl]w u Esdlarm or refuss] b= wocw p celvery of the Vehich or prechect or (o comply with (hin
conincl Suchexpenes and ko may inchode Seller' s mascnsble siicmeyn’ fee

R ] m

Eiscof Loy Inmynms-
wabich or ciber goods to ik Buyer st ibe sddwes i foribion thin drvolo doe shiprant e Boyer or mich sibar placs of s pi deoi grsted by

- Ballerin nzi Babk for fxdore o delive e or for do by in delivecring ibe Vakich or other produsi whers sach failar or deluy i
or in part, bo sy s bepond Soller s contrel orwithonl Seller s fusli or migliprees.

Tha sk loar to the vbich or wry othar e covred by (hin iresion pase o B upo delfeecry of the

tha Heyer Hayer i woperable for rsisinising bivown thoft eed liskiliy innorssss covernges for e vehick
_H fupg- Buyer ropm st arclw s m Salker that bayer e over the ageof majorky and @ felly compes ot to s ine this coomce. Buper
webrerwieciper ihai Solker v mlying cnibis mpeseision is eserisg inic and perionming thic cootrace

) Limitstizn of Damages: Ti ls usdierizod snd agwa d ibai Soller’ s Bubidity wnd Buyer o sk m macdy, w bsibar o conirsct, under sy warnny,

in o {inchding ﬂ;l!&lﬂ] mlmlli:nlll.:rnrdhmulllilllu:!n-dhr-ulaflhjml:llflhi qu:il.p:l pudh:rﬂ-
Bupes, anad wschir oo clrusutasces shall Sellor b lable forwey apeciad, ul, puskive or 3 dumages, inclading, bui sci
Emied i, proporty daragy, danag icoor bacfequipren, lon preéi or s o, cooieof mcting roplessseeis aed nhlrﬂdllm.l
expemy, even H Sallor ban bewn schvised of the poaribilip of moch dumagn

.

o Mo linkility for Buyer' s sglipnres. Solher shiall not o lishle for sy demapes, keams of expne s s rerlt of Buyer' s nogligeres, whethar

dewrmed sckive or puaive sedwhsite ror mol sy neh negliperes st sok cwum of sy nech densgs, ko or sxmres.
H) Conditiors of Sake

_ T

Fall Tin the respomibiity of the Bayer m ruuwe the ety sed s operation of oll e eld o Bope

izl fierwnn o the machis i the el wap liey of the Buye r ard oprruter

_m Buyer sckezwhedges thet thare are dargper aed ritks nbew ok ok spiicn snd ue of all off rosd vebic ke, dechding bui sci Emid i
the dunpur acd duk ok collidon wiib oaives] aed rsn-raach chjecia snd wiih ctber wkicke ssd wen izl s Boper usch erivsch tha

e

injury, sty dincamberme o, or property demage cancco from uy e of oprticn of an off roud insa vebick. Hoyer

weoepin e aaromes full weponsiciliy for sl sechdangen and cicks snd the poaribility of pecnal infury, desth, propy demsgs, o koo
= raking therefron and from ok speniion

x| Hin highly meommwedd ikl ik Bayeror o esor of i bicke Glwear ohelnet acd salety ol o ol times during cmesticn of te

wvbizh and i) stwed o eafety cours in operating ATV 5 D Bikes, UTV 5, or Dorsn Buppiee

Cimbomar Sigratar, Thue
Addmu iy, Staie I Prare

Dheaker Bigaatere Dt
Addmn iy, Stair I Prure

Vahicke VI Tour

+1510W. Ball De Mar Dr. Tempe, AZ. B5283 « Phone- 480 813 6343 . Fan- A0 K12 6379

Must be on file to order parts



Page 3 of 11

Team Joyner USA Limited Manufacturer's
Defect Warranty

Team Joyner LISA nerty wWarmanls Ihet new Joyner Of-Radd Vahide purchased rom an auinorzad Joyner desler
workdwide Including the Unkad States, Middle East, Euraps, Canada, Gamany, Spain, of Whers er Joyner recraabional
vahicles are sold by an autharzad daaler will be fres from defiacts in material and wakmanship 1o the pancd of ime
stated harain, subjec! 1o cerain slaked Imitations. Purchasing 3 Joynervahizk nom 8 nan-aulhorized by ner deer wil
b withoul a warmanty

The Perlod of Warranty 1o Joyner Of- Road Vanicles shal be ninely (30 days from the dale of purchass. The wamarky
can be waided during e S0 daiys f found thal you have violaad By of the bakww requirsmants.

Durlre) tha Parlod of the Warrtanty ary sulhorzed Jognar daalerwill svaliale, r2paror rsplace any par adudgsd

diglecthsa by Joyner ous 1o fauly workmianship of mabeniz fram the feclory. Perla used In wamenty repars wil bs

warranled for the balencs of the product's warrsnty pencd. Allpars repiaced underwamanty bacome propsny of Team

samer USA. Wamanty onl covers defectve perts, N lbar s Includecl. ConeLmer wil pay Joyner dsalef ifctfar any
rlﬂﬂllﬁ-.

General Excluskons fram thiswamanky thal will vakd the enline wamanty shall Include any Tailres caused by
Competilion or raceg use.

Insialialion of pans or acessories thal s not qualkalively equivalent 1 genuing Joyner pars.
AEncrma sirain, negiect, ar Ause.

Lack of propar manlenancs.

Agcident o ColEn damage.

Modficalion b angingl pans.

Dernage due ta mproper Iranspartation.

Adjusimerts from cperations.

Darmage caus=d by escesdng Iravel of wanile.

AR=nrgthewenick in ary manner.

Plazng addticnal seats.

Turbe chargars and super chergers.

Adding akedirical davices thal cause eledirical falura.

Damage caussd by deons; racks, riverbed, 1ra2s, el

Damage cats=d by rallcvers due ko Improper opsration o venick.

Climbing beryond e capacity of tha vahide,

Cperaling diferential lockars In secess speed of 20 mph.

Abuse and Improper cparations.

Incraasing sz of the b or whaal from the Jogner standand Hre and wheel packags.

Taowing &n addtiond vericle Using & winch for cihar us2s alher then puling 1he venick It s alached 1o,

~RmoOPEag-mToSO - gOn O

Specific Excuslons Irom this wamanly shall Incuda parls raplaced dus 1o nomal wear of iouline mankanarde, such s
Epark piugz, oll, ol litker, air iker, braks shoes, GV Joinks, OF Bools, Unkersal Joinks, Cabies, waler damage o elecincal
aquipment, clulches pressurs plales and iransmizsion J2ar from nedect or mes shiing.

The Customsrs Responsibliiry undar this wamanty shal b=

1. Operale and mantan e off rad venick as specilied in 1he appropriata owner's manud;

2. Ghvenolice 1o an authanzad Jioyner dealer of amy all apparent delects within Ten {100 days aftar dakvery, anid
make e mazhine 3#allaoke al thal time for irepection and repairs al such dealers placs of bus ness,
To operale ¥ 1he ranl of thevehick e
Mot 1o izl in and oul of waler thal i mara than tele {12) inches deep.

Ta net operale & any lime in sl walsr,

Wik 1o jump the maching In &y manner,

Ta Tcliow all kcal and state salety ragulalions.

Wik 1 aller 1he wahikde in &y manner,

. Het 1z install any addticnal seating.

0. Tochack allbaks and ks price 1o &ny ride.

1. Propery clean and protect e cosmetics of the vahkle.

= =D e

Addilonal Warranty Requirsments:

1. An BulhorEed Joymer ek 10 paroim aDreak N sanica al ten (101 hours or two hundrad and Ity i250) mies
which ever comes first, Thers must b & racard that Ehis has been conducled by an aulhorized dealer in crder
1o CoNgata Ky ner 10 LBE thewananty on ihe venicks o pars,

2. A recond of campleta cperabar maintanance musl b= kepl and al any time & Joyner deakr may requast ihis
record B qUENItY TN Fepsir undarwamarty.

3. Al Nud must be changed par ihe operators manual, On al lransmission or engine falures, 1his racard wil bs
Tequesied.

4. Pra-Cakvery Inspection (PO
N each Jayrir wehick & pre dellery Inspction fom ks required. A Jayner desler is requined b perlorm his
pracadura wilh the corsumer sigring oif on all items o the PO famm, I i the Joymer daaler's rasponsbility 1
ansure ard sign of an the vehidle o ks machanical Eness and maks sure all sakty equpment is instalied



Page 4 of 11

IZEIII'I'EII:".'f'. The dealer, IJ.I'ng theair pra IHI‘!'EIT]I'MBEEGUITI B raquirad 1o use Tamper Prodl pant n re-:l.-:nrange.
or whilé to ereure &l nuts and bolls ere tightaned b specficalions, The Torm canbs downloaded al
'H'H'H.IE'EI'HEYHETIJBE.EEN arrequest Them 1o b= FadEad 1o o, Itis gksa the WFEUMET‘E[EEDTEIH“?' thal 1he
dealer hies pefamad This procedure. Consumens must, wilRin 1en (10 days aher accepling tha vahide, nolity
Jaymian 3l 1-B66-441-6263 or emal PDKEteam|oynerusa.com or fax o 480-213-6372 in wriling thal ha dealer
Tailed I propaiy delivar the vehick 1o you an an aulhorized pre “E‘d’g}%'"“m'm famn. Falurs bo props iy
notity Joyner of this can ol thewamranky of causs s3noe Injury, , dizmambsrmanl, or damage to he
walikcle, Joynar I8 ot respanaibie for the Mness of thevehick of he safety of 1ha vahide i tha POI B not
perkamed by the oaak,

Warranty HedFlcatlon Proceduras-
Joymar wil only eccept warmanty clEims on ks prescriosd form wikh an aulhorzad dealer signing off that in fact
e part shaukl be covered under warranty. This Trom must bs e malied of Taed insigned by a dealer. & cument POI
famn must b on Tle wikh Jayner wilh a dealer's signature and consumer signalurs accapling dakvery of 1he wahile crder
and agresing 1o the mandaiory lisbiity releases. [l dealer delemines that the part Is not under warranty, you havs Ten
I;1'51:!'1] I:Ei? dispule this inwiiling to dealer and Jaynar. Consumers can not orderwamanty pans onfy eulhorzed Joymear
can.

Sakety- You should acknowladge thal you ane anlerng avery hazandous sporl and you could be Injursd, demembarsd, o
ayan locae :ﬂ:‘.lr”b. This could ocour from n:q:-emﬂmralueh:nm:deleqr conauet aperalon's mainlenancs of 1allune to
hEsa j or vahicks properly delvarad 10 7ou on an authorzsd daakr Joymer POITorm, 1k nalihe reapone kilky of Joyner
ar any-:d s amlizles 1o ensune :f'l:i.lf'l'Eﬂl:.El will ﬂl:tlIH.EEI]I'CIIHI:ItG h}.l'Eﬂ.dEl'l'lElmtIEll'Eﬂ. of evan logs of ifa, Yiou,
'ﬁﬂﬂt‘.ta.l'l:f' rﬂ'ﬂj’m'ﬂal’l’aﬂ , enler il il ewarensss of Ihe hazards., Itis rEl:F:lTImE'l'leﬂﬂ'ﬁj:f'l:‘.I WESEr propeEr
protzclion b include Helmat, salely belt, sty netting aver doorways and e/en hand and arm resiranks b k2ep your il
tll:lT_f' Inakle he wahkde In case of & rall Jvar. JE@TIEIFEH'I not b2 respansibke hrany kesas ol ifa, Imbs, ar ssvrkous |I1_'.Il'j'.
It = recommendad 1hal you atand an -:ﬂr-:&:ls.aiarf courss prcoy o IIEH"I'Q this wehick, oryau have -ﬂ;l'EHlj Lo ake &l
respane Dililies of op= rerd PR ENJaTE,

This'warranty 18 not ransferable

Emizslon Controd S'Q'B'E'I'ﬂ Wa”ﬂl'rl'g' —Taam JIZE'I'IET LISA, aks0 warranis 1o he ulimaba purchasar and each subeaquent
purchagst af each 3106 and |aler madel Jymer alf road venickes cavarsd by {his warranty thet the vetick s designed,
buiK, and squipped =0 85 1o conkam gt the fime of ake wih al US. smisskons standerds applcabie a the tms of
meruiaciurs Brd 1hat |t Is 1re2 fram defecls in matzniaks and workmanahip which woud causs | nol to meet these
standards within the pariod [isbed Immediatety bekow. Falurss ather than those resuing from detecls n malkena o
workmanship which arise :S-le"f 88 8 resull of owner abus= andiar lack of proper mainlenanca are not lII'I'EfEﬂD:f lhis

WRITENTY.
Al rodels-Lhity (20} monits from ihe onginal prchase dak.

I at amytime the @misslon ralated parts have besn ahered of emoved, of the emoval of the cartilcae that ls
fead o the vehlcke, the warrandy will B2 null and weld  This vehlck must cordorm ta the regulatiens per EPA and
CA Alr Resourcs Board.

Team Joyner USA makes no ofher wamardy of any kind, expressed or Implied. &Il mplied warrantks o
merchantabllity and fltnes= for a particular purposa which excsd the cbilgations and time limhs staed Inthls
warmnty are hersby discalmed by Team Joyner USA and excluded from this warranty.

Sorme S1ares 4o not allow Imtatons on how [ang an Impled Warrary 1asts, 8o the abave ImItaEon may not
apply o yol Also exeluded from this warranty s any Incldental or conssquential damages Including less of uss.
Some staees do not allow the axclusion or imlkaton of Incdental or consequential damages, =0 the abave
sxcluslon may not apply 10 you.

This warranty ghees you spechic legal rights, and you may also have ather righs which vary from seae m stae.

Authorized Dealership

Team Joyner USA Name
1510 W. Bell De Mar Dr Address
Tempe, AZ 85242 City, State, Zip
1-866-441-6363 Phone

Signature




Parts Order Form IO e =

; | Parts Department |
Warranty Claim Form | DeeRecened 2
www.teamjoynerusa.com | Date Shipped: | WP-271
= Owder Compl . — T
90 Day Manufacturer Defects Only | vaDOmb | e ;
Faxit (480) 813-63179 | [Invoiced 1o Factory i g "U_'l'ﬂl!r Date
Email; partsi;teamjoynerusa.com I Yes Do ' -
................... |
Dealer: Customer Name; o
Contact Name: Address;
Address: City: ST: Zip:
City: ST Zip: Phone:
Phone:
SALEDATE | DELIVERY DATE YEAR MIHIEL viNg (ST
SYMPTOMS: =)
gy | mEma [ DESCRIFTION COsT TOTAL | WARRANTY
YES (it MOy
Payment Method: Cash] Cheekd VisaDO  Mastercard 0 Diserver D
R e z SURTOTAL:
Drivers License - o -
Cards _EXP; AP CYEY TaX;
| svsbarrcne Taww bagrwsr L'h b i ifii e 4% o oali i
Slanitite Dute: - SHIPPING COST:
SHIPFING IS NOT INCLUDED ON PARTS ORDERS TOTAL
Shipping Method:  Ground O1 20ny 00 Ovemight [0 Rush Serviee 328 Fee O WE ONLY ACCEPT FAX OR
: e EMAIL ORDERS FOR PARTS-NO
Dealers Signancre: ST = = _ Date Submitted: PHONE DRDE RS
Fuwrding ihe capabedity of the machine can ravse dapage asd will wol be coverod usales warranky, Alinie wi mtidac wlll
ot be pevered under warranty. The B dry manulecturers warranty b for defective part only, nol parts thet becoms NOORDERS WILL BE
inaperative fram usa. FROCESSED WITH
B i thie pirpessd o thin Fornt 1o determing that the customser (s qualified for warranty paris, Pleass node that the Bollair- INCOMPLETE
ing paris mre ped covered mnder warrnnry and ure oopsidered m wear pars. INFORMATION

CLUTCH CABLE. THEOTTLE CABLE, CLUTCH, DRAKE PADS MUFFLERS, SHOCKS, LIGHT BULES, DIRT 1N FUEL TANK. TIRT IN CARRURETOR. ThaMAGE
FROM UM PUNG OF EXCERDING TRAVEL OF MACHINETHERMOETAL TIRE 5 AND WHELLS, ELECTRICIAL PARTS BUCH AS: ALTERNATOR, YOLTAGE
IEATRIREN 40

PRV VN (Y

G P S P N T TS f T N ) P T A F T F T f T F T F S F T F S - T T | S ) e S——S S — e —— L |
APPROVED ar DECLINED BY: DATE.
Yea ONe O Yo O Mo O T A i1 i
REMARKS:

Opmraiionsd Fuurs [ Ot Warranip Peried [ Operatiosst ware [ IMIMM |

PDI MUST BE ON FILE TO PROCESS



WINDALTN RO
PUDISIZPUR PUD S3SE3]A ARJIG [0 o padade aapy nol Suudis Ag diy B IS AN
AIMTUFIS IMN0ISNy SEAIpPPY
ASEIN JO 218 sy dpgsaageag]
AJUELIE Ay SAJEALJIE ST . diysaajeag ujag
(] =g 1] ] anz(] =Tl |

SIS A[Uoly

S (] A0 ANy OTf
SIS L A0 A0y )8
s g s A0 .anoey ge
safi ST A0 .anoy g
saiil QST A0 .anoLy gy

10 RIS TSNy
uonaadsu] Araarag ang

SIS HH YD pUE Y44

A uassy
aye(] MY DULE W] sHIEWaY | =2y iy :m_ S| ™
uspEuLicyu] digsiapea]
480D f#f ULA, g Ty
ABE 2RO iz HEg s
UORBULIO] S[2ILSA i
& T IR SRS

BALAGULRES P 40 Y map Lmiy uy prsar woo disaghap io 1m0

.Uu.w..-.._...u% _.mu.-u..qh.n__h‘..ﬂumu e .._..nﬂ -nﬂ__..._.!.r-.__h ..f.‘.hﬂ n.__L_..._ kg..r” i —.uu.‘ oy ..u..._.u.w._..u ﬂur.ﬁ .ru.ﬁ....m.mh...?._ __.h._.u._..n__w.ﬂ.u.-.uﬁ._. h..ui..h_u_.m: LW .M..n__ EEa E..._n.ﬂhnu..__._u‘ nuuu..._..__uz. ﬁu&ﬂ. .a..._.u.ﬁa SARENa O bw!..ﬁh.ﬂ.uﬁ .#U___..._h..u..n.
EjE Mool Fok I PUANRI00E 4| D jpap arol I B Ea0ALE MOY T PUT R OF 07 aprjous iyl siupaosd anaies aped maf sy ssmyomd upa nog
oA aeau digsaspeap sunedopnaed e e weasSord so1aaas pred-aad poziioypne . ———
AL uo jou J1 parapao ¥ ued spied Hueries oy

6L IS-08F 01 Xe s e

THOOHA ADIAUAS 11409 53




G EQ-C T9-0%r 01 xnf pun spao2ad ol ol Kdox poaypuwr Supgajdunos a2y
asue)y a0y Aepday] =3y "L puy MeEdLgne] =] ‘papaay] j] wsnlpy puy uadng, cv ], fueap) puy poadsuf =]

a1 ol ol o1 ol | ol oI ] SHOF PUY SINN] IV 197
Y.L Y.LOI ¥.1LAOT V.LOT ¥.LIOL Y.L Y.L Y.L APLLET
YLI1 Vi1 VL1 Y1 V.Ld1 Y1 VILH1 YIid1 g 20U aon ] (pT

N 1 | 21 J J1 | 21 ST A SN LT

1 ol ] )| 1 )| | 21 T e R L e

M ]l ] T Jl a1 Nl ] e LIT

g I |
¥l o YLl Vil ¥l Yl Vi VL SIOE PUY SInA 1Y (0T

VI V1 ¥, VI VI VL VI SIUNO[Y DOIES IS T {6 |
Y11 VI Y.L Y11 Y141 Y11 SHJE]) IANE (]

Y.L Y.L Y.L Y.L Y.L Y.L Y.L TN gampa il |

1 i u) | 1 J1 J1 1 LICOIUNg UOTES FLISIEL ] (9]
Y11 pATE g LA R YA LAREY Y11 BEYPS sl

BE oH [ESL
¥ Y.L LA Y11 LA RE LA TR VM Y1l [Epad yno (g |

k| 41 Il 41 4 d1 d1 k| P OESHIRMELT A 1

O RS SIULESU D |

Y.L ¥l Y.L i V. V. Y1 Y.l SO Py siny Ty (11

Y.L Y.L V1L VL Y.L Y.L Y1 Y.L ACTRIMGIE L]

i ]| ]| I 21 21 BN ISRl S0

Y1 Y.l Y1 Y.L YL Y.L ¥ Y.L e & B s

it ot ot Yl Vi o Siog Afingly

Y.L YL ¥L Y.L ¥ Y.L S0 PIIUGNIG

a4 41 41 = o | g1 471 JH i b= A

Y.L ¥l ¥L Y.L YL Y.L Y1 LA ENT Y

I d71 a1 =1 . | = =1 I 1o Bdugly

Y1 .1 VY.L ¥.1 Y.L Y.L Y.L Y. surdug ug syog uAydLig

Vi Vi VL VAR VL VL VL e saugil

EUETE|
T (O [ 30 SO (e ST ()0 T (o ST uaradau]
ApEa L Apzrendy | Appuogy AP2aA% SIMCA [ | oemoynr | Jomoyor | Jomoyq) | sswoiEng | Aeangeg eag | Apquusssy MMy e oLl

P Yaea o) Joud Yoaus o)y
sanpgrsnods 2y soneado

IMUI) DITATIG
10 12[EN] J2UA0] PAZLIOLINY PapUALIIOy

sanprgsuodsayy digsaape agg

Bbo-] 9o1A198 pue
9JUBUIJUICAl DAIjIUDADI

1L Jo g a8eg




DTEUWEL Y () Juu-“_._..u.iu._” =73H g puy MENagqny =471 ‘papaas] 11 1snlpy pay .._._..u‘ﬁ._.—. IV L fuEd puy u.u_n:.—.w..._— =1

H | A1 471 471 J4 471 JH [y ey o] ([¢

S
4TYL 1%L 4TVL ERfLAN JUNL UYL 1%L JUVL JOOU] enuarg g (0c
YL YL ¥L Y1 ¥.L Y.L Y.L Y.L | e L L A T
d o | k| ol 1| L | ol SULJ 12307 (Rf
VI Y1 Y1 vl Y.L VL VI Vi Snp] A=) (L
| )| | ul.| 71431 J10 Egfie| sduLag (ot
YL Y1 YL o Y.L YL % Y.L 2puids (ot
od 21 | 1 JH N a1 | SINOH AT L
41 41 g1 g1 471 a7 HUYS AL (F
ol | 21 JH M = )] 21 O] AT (T
= | )| | | | ]| | ol )| Sy LI
UpEL], AL
d 21 I Jd 2 J1 ) ding 120 ()
¥.L Y.L ¥.L Y1 ¥.L Y.L Y.L ¥.L IRy [ (6§
o) | ] | JI Jd J1 | 1L [0 LR
=l 21 ul u) | I | = 1 JUEL [Eng (L
oA Y bt B Y1 Yl Yl b Y.L sdwery =oy |ang (9¢
od Y.L Y.L VLT AFS) ¥.1/O1 LARA | Y1/ - SEOH [ (SF
¥.L/AOL LAFA] Y.ILOL V1A V.01 ¥.1/O1 Y.L/l Y101 TWOL POy SS0H TR UFE
YL Y.L YL Y1 Y. Y.L YL Y.L danoT) JUE], |20 (£f
[MEIEECELE |
YL V.1 YL Vi Y.L Y.L Y.L Y.L SUWE) 850H (T
o4 21 ]| ]| o] ] ] 2 s
YL Y1 Y1 Y1 Y.L Y.L Y1 ¥l dugy Jomipey (og
¥.L YL ¥ ¥L Y.L Y.L Y1 Y.L SO UNOpy IMRIpEY (ST

scm] Ty
a1 2 =l o] | J 2 21 2 puy ol wmoo]) (BT
[ERE R L
od 416 414 A14H .| 71401 71401 414N WsAE FUgo0Ty

TN 0T 30 TN T ST ()i ST (5T STy uotpradsmy
.m_.:.ﬂnrf Apramngy .J.mnzu.ua& Al 22 M SI00Y (37 ] Io 21004 OF 10 moy (i A0 IO | JLIDPET ) .J_..mn.;.:n_ﬂ 244 Alqruassy

apta youe o) Joud yoeyo ospy
sanprorsnods sy saoerado

IAUID) IDTAIRG
10 J2[Ra(] J2UAD] PRZLIOINY PapUSLIITIOosy

sanigsnodsay dngsiapea

11 jo g =9ug



ague) a0 2epday =0 1A PUY AIENIGNT] =477 “papaan] J1snipy puy uajydi] v ‘uea)) puy jaadsu] =0

1 JI ol )| a1 21 I ) 12mIg i
1 1 1 o | 1 i J1 J1 A0IEE (9)
o 41501 A71/01 AT101 d AT/ A101 27101 A AR LEf |
[EMEaa
J1 J1 J1 1 Jl =l J1 J1 slngg puy 2y (pg
Y.L V.1 Y.L AR WL Y.L et Y.L SHOH PUY SINN IV (E8
YLOL YL _WLAOL ¥LOT Y.Ll Y101 YL YO0 A4 MU AT BT (TS
o 41 47 a1 o4 d71 a1 a1 PIN] 29I ADLISSIMUT (] §
Ju Jl Jl 1 Jd [ J1 J1 PR SR AU A (L
Y.L V.IAT Y.L LAPC Y17 WA V.LAT VLM ey ayrig AJUSIAUT (59
J1 JL ol )| il H I 1 SHUI AJLaR I (35
V.14 Y.L Y.L YiIdAT YA ¥AAT Y.LAT Y141 Epad a9eag LS
Y.Ll Y.LOL Y.Ll a1 ¥.Lol1 Y101 Y10l V.01 e e ]
2 ]| 21 | o) ) | | 1 b B M b, ? 43"
Y.LIO] Y.LOL Y.L I %L1 L )| YLOI YLOI s1adIp0) (5
21 I = 1 1 = 21 1 EICIOY (g9
o 41 471 A1 o4 41 41 41 [=A2] pINLY Y0 (79
il JL 1 Jl Jd M J1 J1 PR SRIg (]9
B
YL Y.L Y.Ll Y11 YLOI Y101 El2p0T] Xy L0
Y.L VI Y1 Vi1 WL Y.L V.1 Y.L s ) L (s
Y.L V.1 Y1 Y.L Y.L Y.L YL Y.L SN FPIS [P RS
YL V1 hat R W1 ¥ Y.L YL Yi NP XY ([g
). JH 471 -1 471 m )| g1 I 11D Jean) Jeay (9g
R TN
I S a1 | T | J1 J1 Joyinad g [EnUargny oo
dTVL 41w L 4T1/%L dTV.L 4TV VL 41wV L dTVL HQED M [ERUMIALT Lbe
Y.L Vi YL ¥.1 ¥l YL VL YL feey enuadEig leg
[EEL
| I JI 21 Il ) | I J1 TSI OIS (T
SN QO] 10 =T S Qg ST Q5T SEN] uor adsu]
Aprea, Alarensy AJUIeop A= Moy (7 | S0 SO (8 IO Moy A0 anoy g Jawmsnsy | Alsanag] aag Alquoassy

AP oea O] Joiad oo os] Y
sanpqisuodsay) siomsado

10 I J2UA0[ PAFUIOINY Papil Lo sy

ATy A0TALSY

sampiqisucdsay) dysiapea

IT JO 6 28ug



agury a0y 2epday) =0y g puy MELgne =

471 fpepean 31 snlpy puy uapdin ] (v L fuea) puy padsa) =0

Y.L Y1 Y1 Y1 Yl Y.L o Y. sljog puy sinpl 1Y <01
Y.L ¥ o | ¥l Y.L WL ¥l V.l Jutoy Wiah] (01
Y.L W1 Y1 Y1 Vi Y.L Y1 Vi spud pod igol
AT¥L T1¥L 1L A1%L ATY.L ITV¥.L A% L d1¥L ERIO[ TR 01
¥l b B Yl o Y.L Y.L ot V.l 51109 poy JupaAs (101
HTYIL JTWL J4TVEL ATWL JTV.L JTWL ATWL XOH PULIEAS (D01
VI Vi ] WL ] VI LA WL | V1 vl 1 [P M SUHSNS (66
; - ! ; - . s
Y.L Y.L Y.L Y.L Y.L Y.L Y.L Y.L SIOH PUY SN 1T (86
Y.L W1 Y1 YL Y Y.L V.1 Yi U ONIN L6
YL V.L Y.L YL Y.L Y.L Y.L Y.l WUGL] S20UE LG
Y.L hol Y1 YL Yi YL ¥l Y.L FIUO[ WI2H L6
1%L = P J1%]L J41% L JTWVIL JTL%.L d7% L 1%L Lof T GG
Y.L Y1 Y1 hol Yi YL ol LA PO 2L ik
V.1 Y. Y1 VL Y.L V.IL Y.L Y.L it ® i N
¥l Y1l Yl Yl Y.L ¥.L Y.L Yl bl e Rl W
1200 8, PUY QN
¥l ¥l ¥l YL Y.L ¥l ¥l Y.l 4L U FN __E_._E.._.‘.‘.rm_
¥LAOT WL Y11 ¥LOI ¥.LAOT YL LARE)| YL Jeay sq20US L6
¥l Y1 Y.l Y1 Yl Y.L Y. Y.L SULY BUlmE (31
VL hoA | o B YL Y.L Y.L it W.L SILIN-¥ i3
LAFEY | LATES] LATEN LAV YA LANE LATER| LAl Suliray pUY [t (99
YL Y1 bt YL YL Y.L Y1 Y. SInEsald Jiy 2] icg
i | I L ) | | | ] | ke LY
wa s adsns
| i 1 | J1 1 | ]| IOH LES
Y.L Y.l Y1 Y.L YL YL Y1 Y.L S1jog MUY SN 11V (28
i | | 1 1 1 21 )| Sunysiyiig
)| = | | 1 1 1 )| SEE (05
= I 1 | 1 1 =) M ICET Y 90 A (6L
] | ol 1 ] | )| =] M UOOSSTuOT (3)
2RI 0] 0 A (] EET S (T ST uorradsu]
RAREEY Aprzmngy AUy EE=TT SANGI T | A6 IO (% B IO (i A0 NG {1 JauoEnsy | daagag g Apquuassy

2pia youa o) Joud Yooy os)y
sanpprosuodsay] siopeado

I2Ua7) 20Alay

A0 2R ] ._-u_.u...,_q..__H P=EIEMINY PRpU=tiiiilooaty

sanpigesuodsayy digsaapes
it bia ¥ d dnjsiaeal]

11 10 0f =88g




MOSTEAT AUR 0] JAUNSUGY D0 J3]B3 [ 9] o) syaed ..a._”ﬂ—n-.—ﬁ A0 [0S o 03 S Aum i1 H u——ﬂ.._.q._. Y IATISAT 3 AN
.T.”-.-.m.qh— h..u_.u.v..._”: ) .r—_.._ Ly ...__H i) _.“-...F-_-.-—.-...F._. .‘._._.m._._n—nu__— .,-..- ..u_.r.—..“..__._.._#—“

GLEQ=-ETR-08F X0 f

Dnsuondadxs on] “QO-S1-7 2100 spaed OQueraea Sunsanbag uaa U paxej ag 1SN Paodad a3ALIS A L,

PAIONPUOD W JOU SEY IDIALIS pue aoueuajurem sadoxd s g1 digsiapeap 10 Jousof Aq Papioa ) UEd AJURLIE AL

afuenyy a0 20ejday =y 1L pUY AENIqDT] =471 ‘papaar] J11s0lpy puy uajysi ] v L ‘usa]) puy oadsug =51

Y.L Y1 ¥1 Y1 Y.L Y.L Y1 Y.L ERE 0]
¥.L YL WL V1L VI Y.L Y.L Y.L 12 g=uy Gl
Y.L ¥L ¥ Y1 i Y.L ¥l Y.L Aoey Jeg I (%11
Y.L YLOT LA ¥LOI VLA VLT WL YA Jomy tems (711
Y.L Y.ILOI VIS0 Y11 Y.Ll Y.L Y.Ll VLI pag dungg (911
Y.1/o] Y.LOL ¥.LioI YLl VY.L V.11 V.11 LA NS PooH (sl1
Y.L Y.L W.LAOH Y.LOT LAYa]| Y.LOT VLT VLI SID APOH (P11
..f..-. Wﬂ_-r.-_,k._.rw
Y.L Y.L Y.L ¥l VL Y.L ¥.1 ¥.L SN 1og Wos (511
Y. W1 W o Y.L Y.L ¥.1 v.L 1= WAy (1]
¥.L Y1 Y1 Y1 Y.L Y.L Y.L ¥.L uncy youtay (L
| =l ) a1 = I 21 | HoHSn] oM, WL
V.l Y1 Y1 L B YL YL ¥l Y.L s2ikld PIS (pOl
A YL YL YL L b bt Y.L spumngf Jool (801
Y.L V.LOL VLT Y11 V.1 VIO V.LiDT bt | uonrannos ey ey Lanl
| ol | a1 a1 21 ]| M Pl 190l
SESSEL )
safpn G001 Jo SRR 0L SR O0s b LU o L il uopR kg
Apua g Al 3TNy ATHIUCA] A2 a SIOY OF | J0 SInoy g% IO MO [ 3o INoK )] JAONSNTy | AT2AR(] 4] AlQEuassy
apia yora o doud yosio oSy J20Ey 201 AdSY
sangrsuodsay simerado 10 I3[ea(] J23UAD[ PRFLIOINY Dapuatuiioiay] sanpuisuodsay dugsisearg

1130 [ 23ed




Owner’s manual

Foreword

Thank you for choosing JOYNER off Highway Recreational Vehicle. We hope you will
have fun with it. Before you start to operate the Vehicle, please read through this Owner’s
Manual carefully as it contains important safety and maintenance information. Failure to
follow the warnings contained in this manual can result in serious injuries.

Be sure to follow the recommended maintenance schedule and service your Off Highway
Recreational Vehicle accordingly. Preventative maintenance is extremely important to the
longevity of your Off Highway Recreational Vehicles.

JOYNER believes in conservation and protection of earth’s natural resources. To that end,
we encourage every vehicle owner to recycle, trade in, or properly dispose of, as
appropriate, used motor oil, coolant, and other fluids, batteries, and tires.

We hope you will have a pleasant experience with our products.



Foreword about safety

In order to keep everyone safe, you must take responsibility for the safe operation of your
Off Highway Recreational Vehicles.

To help you make informed decisions about safety, we have provided operating
procedures and other information on labels and in this manual. This information alerts
you to potential hazards that could hurt you or others.

It is not practical or possible to warn you about all hazards associated with operating or
maintaining a Off Highway Recreational Vehicle. You must use your own good judgment.

You will find important safety information in a variety of forms, including:
Safety labels - On the Vehicles.

Safety Messages — Preceded by a safety alert symbol & and one of two signal
words: WARNING, or CAUTION.

These sighal words mean:

( A\ WARNING |

Physical harm may result from failure to adhere to the instructions that are described
within the WARNING labels.

Safety Headings --- such as Important Safety Reminders or Important Safety
Precautions.

Safety Section --- such as Off Highway Recreational Vehicles Safety.

Instructions --- how to use this Off Highway Recreational Vehicles correctly and
safely.

This entire manual is filled with important safety information----please read it carefully.



Important safety information

Your Vehicle will provide you with many years of service and pleasure. Providing you
take responsibility for your own safety and understand the challenges you can meet while
driving.

There is a lot you can do to protect yourself when you drive. You'll find many helpful
recommendations throughout this manual. The following are a few that we consider most
important.

Follow the Age Recommendation
It is strongly recommended that no one under the age of 16 be permitted to drive this
Off Highway Recreational Vehicles without adult supervision.

Always Wear a Helmet
It's a proven fact: helmets significantly reduce the number and severity of head
injuries. Always wear an approved motorcycle helmet. We also recommend that you wear
eye protection, sturdy boots, gloves, and other protective gear.

Drive Off-Road Only
Your Off Highway Recreational Vehicles is designed and manufactured for off-road use
only. The tires are not made for pavement, and the Off Highway Recreational Vehicles
does not have turn signals and other features required for use on public roads.

Take Time to Learn & Practice

Even if you have driven other Off Highway Recreational Vehicles, take time to
become familiar with how this Off Highway Recreational Vehicles works and handles.
Practice in a safe area until you build your skills and get accustomed to this Off Highway
Recreational Vehicles’s size and weight.

Because many accidents involve inexperienced or untrained drives, we urge all
drivers to take a training course approved by the Off Highway Recreational Vehicles
Safety Institute. Check with your dealer for more information on training courses.

Be Alert for Off-Road Hazards
The terrain can present a variety of challenges when you drive off-road. Continually
“read” the terrain for unexpected turns, drop-offs, rocks, ruts, and other hazards. Always
keep your speed low enough to allow time to see and react to hazards.

Drive within Your Limits
Pushing limits is another major cause of Off Highway Recreational Vehicles
accidents. Never drive beyond your personal abilities or faster than conditions warrant.
Remember that alcohol, drugs, fatigue, and inattention can significantly reduce your
ability to make good judgments and driver safely.

Don’t Drink and drive
Alcohol and driving don’t mix. Even one drink can reduce your ability to respond to
changing conditions, and your reaction time gets worse with every additional drink. So
don’t drink and drive, and don’t let your friends drink and drive either.

Never run your Go- Vehical indoors.
Y the exhaust from the engine contains a tasteless, odorless and poisonous gas



called carbon monoxide.
Important safety information
Keep away from moving parts of the Off Highway Recreational Vehicles
The operator of the Off Highway Recreational Vehicles should never place their hands
or other parts of their body near any moving part of the Off Highway Recreational
Vehicles. Failure to adhere to this warning will cause physical harm to your body.

Skidding or Sliding
The terrain surface can be a major factor affecting turns, Skidding a turn is more likely
to occur on slippery surfaces such as snow, ice, mud and loose gravel. If you skid on ice,
you may lose all directional control. To avoid skidding on slippery terrain, keep you speed
low and drive carefully.

Safety lables
A this section presents some of the most important information and recommendations
to help you drive your Off Highway Recreational Vehicles safely, please take a few
moments to read these pages.
The labels are considered permanent parts of the Off Highway Recreational Vehicles.
If a label comes off or becomes hard to read, contact your dealer for warning labels



replacements.

* Mowing parts
can crash and

This off high way recreational vehicle
can be hazarous io operabe carelessly

URIES can result If you do loliow these
Inglructlons:

NO RIDING

D CRISER'E L HLAL AMD ALL LA FE BEFORE Y(OU (P ERARE.
THEE (FF GH Y PECREATONAL VEHICIE
HEVER OPERATE THE OFF HIGH \Wr RECREATIONAL

WEHICLE WHITHOUT PROPER [HETRUCTION,
BEZINM RS REGURE ITURE SUPERSIONREYER
HEVER OPERATE THIS OFF HiGH 'WeY RECRE-
ATIORAL VEHICLE OM PUBLC RIADEIT IS
NTERDED OFF-ROAD LISE OHLY

ALL HAIR MUST BE TIED UP AND FYE Bren e arutecin Selminy.

HEVES:IRERATE THES CFF HIGH WO SECREATIONAL VEHICLE

SECURER AT E::i:“ SHOULDER T EALESSNE EPEET N1V HCHERSE FELR REK CF LOGHE

. GOMTRCL I YR GREEAE 1T A2 §PEED T FASTFIR THE

ALL LOOSE CLOTHING MUST BE TERRANMEELLITY CORDIONS OF LR EXPEREE.

SECURED. ALL NECKLACES AND

SCARVES MUST BE

SECURED.

NEVEN ATTEMFT WHEELIES, JusPs. 08
OTHEN STonTs.

THES YERICLE MANUFACTURED

FOR QFFROAD LEEE DHLY,
D HOT OFERATE 08 PUBLIKC

STALLTE. PO DS DA HIGHWAY S,

Loss of control, collision,or getting caught in moving parts

can result in serious injuries.

Adult supervison for under 16 years old
Wear a D.0.T. approved motorcycle helmat
Secure long halr and loose clothing
Wear protective eye wear and clothing
Keep arms, legs and feet inside kart
Do not use alcohol or drugs

B
2
£
o=
£
g i
B

Are you ready to drive?

Before each drive, you need to make sure you and your Off Highway Recreational
Vehicles are both ready to drive. To help get you prepared, this section discusses how to
evaluate your driving readiness, what items you should check on your Off Highway
Recreational Vehicles, and adjustments to make for your comfort, convenience, or safety.

Before you drive your Off Highway Recreational Vehicles for the first time, we urge you to
do following:



» Read this owner’s manual and the labels on your Off Highway Recreational Vehicles
carefully.

» Make sure you understand all the safety messages.

= Know how to operate all the controls.

=« Never drive this Off Highway Recreational Vehicles if under 16 years old.

Before each drive, be sure:

= You feel well and are in good physical and mental condition.

= You are wearing an approved motorcycle helmet (with chin strap tightened securely),
eye protection, and other protective clothing.

= You don’t have any alcohol or drugs in your system.

Protective Apparel
For your safety, we strongly recommend that you always wear an approved
motorcycle helmet, eye protection, boots, gloves, long pants, and long-sleeved shirt
or jacket whenever you drive.
Although complete protection is not possible, wearing proper gear can reduce the
chance of injury when you drive.
The following suggestions will help you choose the proper driving gear.

Helmets and Eyes Protection
Your helmet is your most important piece of driving gear because it offers the best
protection against head injuries. A helmet should fit your head comfortably and securely.

An open-face helmet offers some protection, but a full-face helmet offers more.
Regardless of the style, look for a DOT (Department of Transportation) sticker in any
helmet you buy. Always wear a face shield or goggles to protect your eyes and help your
vision, date 070202.

( A\ WARNING |
Operating this Off Highway Recreational Vehicles without wearing an
approved motorcycle helmet, eye protection, and protective clothing
could increase your chances of head and/or eye injury, possibly death in
the event of severe accident.

Always wear approved motorcycle helmet that fits properly and wear
eye protection (goggles or face shield), gloves, boots, long-sleeved shirt
or jacket and long pants.

Additional Driving Gear

In addition to a helmet and eye protection, we also recommend:

» Sturdy off-road motorcycle boots to help protect your feet, ankles, and lower legs.

» Off-road motorcycle gloves to help protect your hands.

« Driving pants with knee and hip pads, a driving jersey with padded elbows, and a
chest/shoulder protector.

Drive Training

Developing your driving skills is an on-going process. Even if you have driven other Off
Highway Recreational Vehicless, take time to become familiar with how this Off Highway
Recreational Vehicles works and handles. Practice driving the Off Highway Recreational



Vehicles in a safe area to build your skills. Do not drive in rough terrain until you get
accustomed to the Off Highway Recreational Vehicles’s controls, and feel comfortable
with its size and weight.

[ /A WARNING |

Operating Off Highway Recreational Vehicles without proper instruction could
increase your risk of an accident which could lead to serious injury or death.

(/A WARNING |

Attempt supporting with your hands to the ground when the Vehical turning over
could lead to serious injury or death.
Never support with your hands to ground when the Vehicles will turn over.

Age Recommendation
It is strongly recommended that no one under the age of 16 be permitted this Off
Highway Recreational Vehicles without adult supervision.

/A WARNING |

A child driving a Off Highway Recreational Vehicles that is not recommended
for his/her age could lose Off Highway Recreational Vehicles control and result
in severe injury or death.

A child under 16 should have adult supervision when operate on the Off
Highway Recreational Vehicles.

No Alcohol or Drugs

Alcohol, drugs and Off Highway Recreational Vehicles don’t mix. Even a small
amount of alcohol can impair your ability to operate a Off Highway Recreational Vehicles
safely. Likewise, drugs, even if prescribed by a physician, can be dangerous while
operating a Off Highway Recreational Vehicles. Consult your doctor to be sure it is safe to
operate a vehicle after taking medication.

(A WARNING )

Operating this Off Highway Recreational Vehicles after consuming alcohol or
drugs can seriously affect your judgment, cause you to react more slowly, affect
your balance and perception, and could result in serious injury or death.

Never consume alcohol or drugs before or while operating this Off Highway
Recreational Vehicles.




Is your vehicle ready to drive?

Before each drive, it is important to inspect your Off Highway Recreational Vehicles
and make sure any problems you find are corrected. A pre-drive inspection is a must, not
only for safety, but because having a breakdown, or even a flat tire, can be a major
inconvenience.

If your Off Highway Recreational Vehicles has overturned or has been involved in a
collision, do not drive it until your Off Highway Recreational Vehicles has been inspected
by your dealer, There may be damages or other problems you cannot see.

Improperly maintaining this Off Highwéy Recreational Vehicles or failing to
correct a problem before driving can cause a crash in which you can be seriously
hurt or die.

Always perform a pre-drive inspection before every drive and correct any
problems.

Pre-drive Inspection
Check the following items before you get on the Off Highway Recreational Vehicles:

Engine Oil
Check the level and add oil if needed. Check for leaks.

Coolant
Check the coolant and add coolant if need. Check for the leaks.

Fuel
Check the level and add fuel if needed. Also make sure the fuel fill cap is securely
fastened. Check for leaks.

Tires
Use a gauge to check the air pressure. Adjust if needed. Also look for signs of
damages or excessive wear.

Nuts & Bolts
Check the wheels to see that the axle nuts are tightened, Use a wrench to make
sure all accessible nuts, bolts, and fasteners are tight.

Pre-drive Inspection
Underbody & Exhaust System
Check for, and remove any dirt, vegetation or other debris that could be fire hazard
or interfere with the proper operation of the Off Highway Recreational Vehicles.

Air Cleaner
Check the air filter. Replace it if needed.



Leaks, Loose Parts
Walk around you Off Highway Recreational Vehicles and look for anything that
appears unusual, such as a leak or loose cable.

Lights
Make sure the headlight, brake light and tail light are working properly.

Throttle
Check the free play and adjust if needed. Press the throttle to make sure it moves
smoothly without sticking, and snaps back automatically when it is released.
Clutch cable
Check the free play of clutch cable and adjust if needed. Press the clutch cable to
make sure it moves smoothly without sticking, and snaps back automatically when it
is released.

Brakes
Press the brake pedal several times, check for proper brake pedal free play. Make
sure there is no brake fluid leakage.

Engine Stop
When engine is running, turn the switch key counterclockwise. Make sure engine
stops.

Steering Wheel
Check that the wheels turn properly as you turn the steering wheel.

Cable
Check the cable housing for wear. Check the fittings are tight. Replace or tighten as
needed.

Tie rod
Check the tie rod housing for wear. Check the fittings are tight. Replace or tighten as
needed.

Safe driving precautions

Off-road use only
You’r Off Highway Recreational Vehicles and its tires are designed and manufactured
for off-road use only, not for pavement. Driving on pavement can affect handling and
control. You should not drive your Off Highway Recreational Vehicles on pavement.

Operating this Off Highway Recreational Vehicles on paved surfaces may
seriously affect handling and control of the Off Highway Recreational Vehicles,
and may cause the vehicle to go out of control.

Never operate the Off Highway Recreational Vehicles on any paved surfaces,
including sidewalks, driveways, parking lots and streets.




When driving off-road, also remember to always obey local off-road driving laws and
regulations. Obtain permission to drive on private property. Avoid posted areas and obey
“no trespassing” signs.

You should never drive your Off Highway Recreational Vehicles on public streets,
roads or highways, even if they are not paved. Drivers of street vehicles may have
difficulty seeing and avoiding you, which could lead to a collision. In many states it is
illegal to operate Off Highway Recreational Vehicless on public streets, roads and
highways.

Operating this Off Highway Recréational Vehicles on public streets,
roads or highways can cause collision with other vehicle.

Never operate this Off Highway Recreational Vehicles on any public
streets, roads or highways, even a dirt or gravel one.

Keep Hands and Feet on Controls
Always keep both hands on the steering wheel and both feet on the foot controls.
When driving your Off Highway Recreational Vehicles. It is important to maintain your
balance and control of the Off Highway Recreational Vehicles. Removing hands or feet
away from the controls can reduce your ability to react and control the vehical.

(/A WARNING )

Removing hand from Steering wheel or feet from foot controls during
operation can reduce your ability to control the Off Highway Recreational
Vehicles or could cause you to lose your balance and fall off the Off Highway
Recreational Vehicles.

Always keep both hand on the steering wheel and both feet on the foot
controls of your Off Highway Recreational Vehicles during operation.

Control Speed
Driving at excessive speed increases the chance of an accident. In choosing a
proper speed, you need to consider the capability of your Off Highway Recreational
Vehicles, the terrain, visibility and other operating conditions, plus your own skills and

[ A\ WARNING |

Operating this Off Highway Recreational Vehicles at excessive speeds
increases your changes of losing control of the Off Highway Recreational
Vehicles, which can result in an accident.

Always drive at a speed that is proper for your Off Highway
Recreational Vehicles, the terrain, visibility and other operating
conditions, and your experience.




Use Care on Unfamiliar or Rough Terrain
Before driving in a new area, always check the terrain thoroughly. Don’t drive fast on
unfamiliar terrain or when visibility is limited. (it's sometimes difficult to see obstructions
like hidden rocks, bumps, or holes in time to react).

[ A\ WARNING ]

Failure to use extra care when Operating this Off Highway Recreational
Vehicles on unfamiliar terrain could result in the Off Highway Recreational
Vehicles overturning or going out of control.

Go slowly and be extra careful when operating on unfamiliar terrain.
Always be alert to changing terrain conditions when operating the Off
Highway Recreational Vehicles.

Never drive past the limit of visibility. Maintain a safe distance between your Off
Highway Recreational Vehicles and other off-road vehicles. Always exercise caution and
use extra care on rough, slippery and loose terrain.

( /A WARNING |

Failure to use extra care when operating on excessively rough,
slippery or loose terrain could cause loss of traction or vehicle control,
which could result in an accident, including an overturn.

Do not operate on excessively rough, slippery or loose terrain until
you have learned and practiced the skills necessary to control the Off
Highway Recreational Vehicles on such terrain. Always be especially
cautious on these kinds of terrain.

Do Not Perform Stunts
You should always operate your Off Highway Recreational Vehicles in a safe and
reasonable manner. When driving, always keep all four wheels on the ground.

Attempting wheelies and other stunts increases the chance of an
accident, including an overturn.

Never attempt stunts, such as wheelies or jumps. Don’t try to show
off.




Specifications
DIMENSIONS

Overall Length
Overall Width

113 in. (2880mm)

62 in. (1570mm)

Overall Height

70in. (1777mm)

Wheelbase
Front Track

81in. (2050mm)

Rear Track

51in. (1300mm)

Ground Clearance

51in. (1300mm)

ENGINE

11in. (280mm)

Type
Bore x Stroke

2-Bore,4-Stroke, Liquid-cooled
76mmx71lmm

Displacement

644 cc

8.4:1

Compression ratio

Carburetor BJH101E or CSH101E
Max Power 20.6kw/5300rpm
Maximum Torque 44/2700~3300Nm/r/min
Starting Electric
Ignition C.D.
Lubrication Force & Splash
Transmission manual clutch, 4 shift/Reverse
Spark Plug F6T or F6TC
Plug gap 0.7£0.1mm
Fuel type RQ93 (unleaded)
Lubricate oil SAE-15W/30
CAPACITIES

Maximum load 200kg
Fuel tank 23.0L
Engine oil 2900ml
Coolant 4000ml
Starting <5s
Climbing 20°-25°
Battery 12V36Ah
Head Light 12V 150W/Both
Tail Light 12V 80W/Both
Fuse 30A

SPECIFICATIONS
Brake Track

<7m @ 20miles/h

Top speed 50 miles/h (or limited as customers require)
CHASSIS

Front, Rear brake Hydraulic disc, right foot control
Front tire 25x%10-12
Rear tire 25%8-12

Front Suspension
Rear Suspension

Independent Dual A-Arm

Final Drive

Independent Dual A-Arm
shaft driven

TIRE PRESSURE

Front

70kpa 0.7kg/c m* 10psi

Rear 70kpa 0.7kg/c m* 10psi
WEIGHT

Net Weight 460kg
WARRANTY

Parts and workmanship 90 Days



Operation
Operation controls

WARNING-Do not attempt to start or operate the engine until completely familiar with
the location and use of each control necessary to operate this vehicle. The operator
must know how to stop this machine before starting and driving it.

Throttle

The right foot pedal is the throttle that controls the Off Highway Recreational Vehicles

speed. To disengage the clutch at any time, allow the throttle to return to the idle position.
(See Fig. 1)

(/A WARNING |

Each time prior to starting the engine, check the throttle assembly to
ensure that when pedal is pushed all the way forward the assembly is
working smoothly and returns to idle when released. Do not operate if
pedal or engine throttle linkage fail to return to idle. If unable to correct
the problem through lubrication, adjustment or replacement of worn
parts, contact your dealer for assistance.

Brake

The brake is located on the middle of the three control pedals (See Fig. 1). Applying
pressure to the pedal applies pressure to the brake caliper around the brake disc at the
front and rear wheels and slows or stops the vehical.

Clutch

The left foot pedal controls the clutch cable (See Fig. 1). With the pedal down, you can
shift the shift lever.

(/A WARNING |

Improper operation of the clutch will lead to excessive wear of the
clutch friction surface.




Coolant temperature

Voltmete

Steering wheel Fuel level gauge

Battery charge

everse gear light Accelerator

Brake pedal
Clutch pedal
Figure 1 Shift lever
Speedpme  Tachomet Horn Fu7| level gauge

Start engine
1. Engage the park brake
2. Press the clutch pedal
down, put the shift lever
in neutral
3. Insert the key into the
Ignition-switch

Coolant temperature \oltmete Combination switch

Figure 2

If the engine is cold

1. Pull the choke out fully

2. Press down the clutch pedal

3. Turn the key clockwise to the “on” position. Release the key and the clutch pedal
when the engine starts.

4. Push the choke back slowly to allow the engine to run smoothly. Keep engine
running for 1-2 minutes.

5. Push the choke back fully. If the idle of engine is not smooth, pull out the choke to
find the best running position and keep running for a while long until the engine runs
smooth without choke.

If the engine is warm
Press the throttle slightly and turn the key clockwise to the “on” position, release the
key and the throttle when the engine starts.



A\ WARNING |

Each time prior to starting the engine, check the throttle assembly to
ensure that when pedal is pushed all the way forward the assembly is
working smoothly and returns to idle when released. Do not operate if
pedal or engine throttle linkage fail to return to idle. If unable to correct
the problem through lubrication, adjustment or replacement of worn
parts, contact your dealer for assistance.

Before you start the engine, check that the parking brake is engaged,

and the gear shift lever is in neutral. Trying to start the engine in gear may
damage the starter motor, clutch or gearbox.

Release the key at once if the engine starts. Holding the key in start
position when the engine is running will cause damage to the starter
motor.

(/A WARNING |

If the engine does not start after 10 seconds, a second attempt to start
the engine can be allowed. Improper operation will damage the engine.

Engine stop key
Stop key test.
Before driving this vehicle, test the Engine Stop key to assure that it is operating

properly. With the engine running, turn the key counterclockwise to the “off” position for

the engine to shut down.
Pre-Drive Inspection

[ A\ WARNING |

Perform this pre-drive inspection every day before driving vehicle. If
not performed, serious damage to the vehicle or personal injury may
result.

1. Check for Engine Qil Level. Check for transmission Oil Level. Check for leaks, add oil if
required. (See page 35, Engine oil replacement, and page 36Transmission lubrication)
2. Check the coolant. Check for leaks, add the coolant if required. (See page36 Engine

Coolant)
3. Check for Fuel Level. Add fuel as necessary and do not overfill. Check for
leaks.(see Figure 3)



Brake light

: ,‘L/J
=8 Yoty
. Fuel tank

Figure 3

4. Check for Brakes. Depress the brake pedal several times, and then check for proper
brake pedal free play. Make sure there is no brake fluid leakage. Adjust if necessary.

Brake oil pipe

Clutch cable

Brake pedal

Figure 4

5. Check the clutch cable, Assure the cable snaps back and has a smooth operation.
Ensure the clutch can operate smoothly. Adjust if necessary, or replace the clutch if
necessary. (See Figure 4)

6. Check Tires. Check tires condition and pressure. The pressure on both Front and Rear
tire is 12psi.(see Figure 5)

1 4 rim nuts around
axle nuts

=
4 rim nuts around
axle nuts

Axile nuts




7. Check Throttle. Check for smooth operation. Ensure the throttle “snaps” back to idle.

(See Figure 4)

8. Check Engine Stop key. Perform engine stop key test. Repair as necessary.

(See page30 Engine stop key)

9. Check all Nuts, Bolts, and fasteners. Check wheels to see that all axle nuts and rim

nuts are tightened properly. Check and tighten as necessary all other fasteners to

specified torque.

10. Check Roll Bars. Ensure all protective roll cage bars are in place before operating the

Off Highway Recreational Vehicles. (See page Error! Bookmark not defined. £§i®! &

IS R, )

12. Check Brake Light. Check for proper operation. (Figure 4)

13. Check Wheels. Check for tightness of wheel nuts and axle nuts; check that axle nuts

are secured by cotter pins. (See Figure 4)

14. Check Steering. Check for free operation and for any unusual looseness in any
area.(see Figure 6)

Steerina wheel

Always follow rules for safe operation and wear a helmet.

Passengers
The vehicle allows for two riders only.
Combined maximum weight of driver
and the passenger should not exceed 180kg
or 400lIbs.

s iI"]_-I'llF.ﬂmE":l'lr'! .
Seat

The seat must always be securely

fastened in the position which best

allows the operator control of the foot

pedals, steering wheel, and the remote

stop key. Figure 7

A. Pull seat adjustment handle upward to disengage seat slide.
B. Move seat to desired position.
C. Be sure seat adjustment handle snaps back into place and that seat is locked into



position. (See Figure 7)

Before attempting to adjust the seat ensure that engine of the Off Highway
Recreational Vehicles is stopped.

Never operate this Off Highway Recreational Vehicles when the provided
seat is not securely fastened, to do so could result in a strong possibility of
severe personal injury or loss of life. Before attempting to adjust the seat
ensure that engine of Off Highway Recreational Vehicles is stopped.

Parking

Park brake “On”
Figure 8

Cable adjustment nuts

\

s —
e ——
e o

Cable lock nut

Figure 10

a. Pull the park brake lever up so that the unit can engage park brake.

b. To release the unit, press button on front end of parking lever then push the parking
lever to the bottom.

c. Adjust the parking cable if necessary. As the figure shown, adjust the adjustment nuts
to make sure the cable tight, and then tighten lock nuts.

Gear Shift



Adjustment nuts t:onnect to

\ shift lever
Lock nuts
Figure 11 Figure 12

1. Operate the gear shift as the picture shown. and the max speed in every gear
position is shown as the following form (see Figure 11)

Gear position Max speed
1st 26 km/h
2nd 37km/h
3rd 50 km/h
4th 80km/h

R 32 km/h
Figure 13

2. Adjust the adjustment nuts shown in the above picture, if necessary. To make sure
the shift lever right position. (see Figure 12)

Break-in
The first month is most important in the life of your vehicle. Proper operation during this
break-in period will help assure maximum life and performance from your new vehicle.
The following guidelines explain proper break-in procedures.
1. After the engine starts, the engine is not allowed in high speed in the neutral gearshift.
2. Drive vehicle from stop to low speed slowly.
3. Avoid braking strongly.
4. Do not exceed the vehicle speed on the below schedule

The speed of vehicle The first 1000 km
1st Gear 15 km/h
Max speed in each gear 2nd Gear 25km/h
3rd Gear 40 km/h
4th Gear 70km/h

Figure 14

Starting and Operating Instructions
a. Before starting the engine, be sure that the driver is seated properly in the Off
Highway Recreational Vehicles and tighten the seatbelt.
b. Testing the Off Highway Recreational Vehicles in a open place at the beginning to
learn how to start, turn and stop.
c. Operate the Off Highway Recreational Vehicles slowly until you are familiar with it.
d. The turning radius of this Off Highway Recreational Vehicles is small and agile, so the
centrifugal force is very high when turning at high speed. Slow down to a more
controllable speed when turning to prevent the Off Highway Recreational Vehicles from



rolling over.
e. To prevent vehicle from rolling over, be sure to only turn the vehicle at a slow more
controllable speed.

Service instructions
Air filter
Service air cleaner every 80 hours
NOTE: Service more often under dusty conditions.
Remove filter cover,
Check the filter cover and the air filter for dusty,
If necessary, clear the filter cover and the filter with special liquid or replace them with a
new one. (See Figure 15)

\

Filter cover _
Figure 15

Engine oil replacement
You must change the oil in the crankcase refer to preventative maintenance and
service log. That will insure proper lubrication of internal parts and prevent costly repairs
due to excessive wear.

Low High
0il level in engine

f—*]

TEN .

Figure 18

Figure 19
With the engine warm, put the vehicle on the level ground.
a. Shut down the engine; put a collecting oil plate under the engine oil outlet. Loosen
the oil outlet plug in the warm engine. Let the engine oil out fully (see Figure 17).



b. Tighten the engine oil outlet plug.

c. Remove the oil filler cap (see Figure 16), fill oil (SAE 10W/10~50) about 2.8 liters to
the engine.

d. Pull out the engine oil dip stick (see Figure 16), confirm the corrective oil level in the
crankcase (see Figure 19).

Check engine oil and recharge
a. If the color of engine oil changes, you need to replace the engine oil. Replace the
engine oil as above.
b. Check the engine oil level, change if necessary from d as above.

Transmission lubrication
You must change the oil in the transmission after the first 5 hours of operating of your
new engine and after 10 hours of use thereafter. That will insure proper lubrication of
internal parts and prevent costly repairs due to excessive wear.

outlet af iron dust ail transmission outlet

oil tronsmission inlet
Figure 21 Figure 20

a. Put the vehicle on the level ground.

b. Shut down the engine, put a collecting oil plate under the transmission oil outlet.
Loosen the oil outlet plug in the warm engine. Let the transmission oil out fully (see
Figure 20).

c. Remove the iron dust plug, this plug has a magnet on it. Iron dust caused by moving
parts will stick to the plug. Clean the iron dust from this dust plug.

d. Tighten the transmission oil outlet plug and the iron dust plug.

e. Remove dipstick of transmission (see Fig. 14), fill oil (GL5 80W/90) about 1.9 liters.

Insert the transmission dipstick, check the oil level in the transmission. Confirm the

corrective oil level in the transmission (see Figure 21).

—h

Check transmission oil
If the color of transmission oil changes, you need to replace oil. Replace transmission
oil as above.

Engine Coolant
You must check the coolant for level and leaks. If it is low, you need to refill coolant into
the radiator (approximately 4L). The lack of coolant will cause the engine to overheat.
This can cause engine damage.
The coolant should always be topped up, since the coolant can evaporate.



Figure 22 Figure 23
Put the vehicle on level ground.
1. Turn the coolant cap counterclockwise and open the cap (see Figure 22
Figure 23).
Pour fresh coolant to filler neck.
3. Start the engine at idle.
4. Increase the engine rev’s a few times
5. Repeat 2,3,4 till the coolant is at neck and no bubbles come up.
6
7

N

Refit the coolant cap, turn it clockwise and tighten it

. Turn the reserve coolant case cap counterclockwise and open the cap (see Figure 22

Figure 23).

8. Pour fresh coolant of the specified type into the reserve coolant tank till the coolant

reaches 2/5 to 3/5 of the reserve coolant tank volume.
9. Close the reserve coolant case cap, turn it clockwise and tighten it

Top up the reserve coolant
If the coolant in the reserve tank is less than 2/5, it needs to be topped up.

Opening the radiator cap while the engine is hot can be hazardous.

Opening the radiator cap can spray the high temperature coolant in
your eyes, face and any parts of your body. This can result in severe
injury.

Never open the radiator cap while the engine is hot.

/\ WARNING

New and used coolant can be hazardous.

Children and pets may be harmed by new or used coolant.

Continuous or brief contact with coolant may be dangerous for your
health.

Keep new and used coolant away from the children and pets. To
minimize your exposure to new and used coolant, wear a long sleeve shirt
and moisture-proof gloves(such as dishwashing gloves) when you
change coolant. If coolant contacts your skin, wash thoroughly with soap
and water. Wash any clothing or rags if wet with coolant. Recycle or
properly dispose of used coolant.




Harm or damage may occur if use coolant that does not meet the
specification 50% standard green coolant and 50%distill water.

BEAWINT GRARGH VERIFY

Spark Plug ¢ ates
a. Remove the spark plug and inspect it ==
each time you change the oil.

(Use a spark plug wrench) The electrodes

should be kept clean and free of carbon.

The presence of carbon or excess oil will

greatly reduce proper engine performance.
If possible, check the spark plug gap

(area between electrodes) using a wire feeler

gauge. This specification is 0.025"~0.030". Figure 24

b. Before installing spark plug coat threads

lightly with graphite grease if possible,

to ensure easy removal next time the spark plug

needs inspection (see Figure 24).

c. ltis advisable to replace the spark plug at least once a year to insure easy starting
and good engine performance.

Carburetor Adjustment
Never make unnecessary adjustments. The factory recommended settings are

correct for most applications. It's not necessary to disassemble the screw unless the
carburetor needs to be replaced. Prepare a 50r/w tachometer before adjustment.
a. Warm up the engine (5~10min)
b. Tighten the air screw gently. Back out 2-3/8 turns counter clockwise (see Figure 25).
c. Connect the tachometer, adjust the throttle to limit the idle speed. The standard value
is (1400RPM).
d. Turn the air screw counter slowly and observe the RPM of the engine, stop adjusting
as the RPM reaches the top speed.
e. Adjust the screw and adjust the idle speed to an ideal value.
f. Repeat step d and e until the rotate speed of engine stables.



.I' ]
Figure 25
Cleaning Instructions

Keep your vehical clean. With a clean rag, wipe off and dirt and oil from around
controls. Wipe off any spilled fuel and oil. Keep the engine clean of foreign object and be
sure to check that air intake fan is free of debris for proper cooling.

Vehicles Lubrication
Lubricate vehicle every 90 days of use, Apply several drops of oil in specific points
shown as following picture




Storage Instruction

In the event your vehical is not to be operated for periods in excess of 30 days or at

the end of each driving season prepare for storage as follows:
a. Drain fuel tank and carburetor by allowing engine to run out of fuel, or use a fuel
stabilizer.

Lubricate engine cylinder by removing the spark plug and pour one ounce of clean

lubricating oil through the spark plug hole into the cylinder. Crank the engine slowly to

spread oil and replace spark plug.

Do not save or store gasoline over winter. Using old gasoline, which has deteriorated

from storage, will cause hard starting and affect engine performance.

Do not drain fuel while engine is hot. Be sure to move Off Highway
Recreational Vehicles outside before draining fuel.




Repair
Front Wheel Replacement
Do not disassemble the center castle nuts when you replace the front wheels.
(See Figure 26) Tighten the nuts after replacing the wheels.
Castle nuts
Torque:180+5 N.M
Wheel nuts
Torque:70+5 N.M

Figure 26

Rear Wheel Replacement
Do not disassemble the center castle nuts when you replace the rear wheels.
(See Figure 27) Tighten the nuts after replacing the wheels.
Castle nuts .
Torque:180+=5 N.M
Wheel nuts
Torque:70+5 N.M

Figure 27



Clutch replacement
Do not remove the whole engine from vehicle when you replace the clutch, but
you’ll need to remove rear suspension, driven shaft, clutch cable, muffler, wires
and rubber cushion that is in the middle of transmission and frame.

1. Remove bolt M14 (See Figure 28)

Figure 28
2. Remove two bolts (M12) on the starter (See Figure 30), Remove the starter (See
Figure 29)

Figure 32 Figure 31



1. Remove two bolts(M8) on the lower mud plate of transmission (See Figure 33,Figure
34)

Figure 34 Figure 33

2. Remove the lower mud plate (See Figure 35).

=7

Figure 35

3. Remove the transmission (See Figure 36,Figure 37)

Figure 37 Figure 36

4. Remove upper mud plate (See Figure 38)



Figure 38
5. Insert the aligning shaft into hole (See Figure 40). Remove six bolts on the pressing
plate of clutch (See Figure 39)

Aligning shaft

Figure 40 Figure 39
6. Remove the pressure plate (See Figure 42).

Remove the friction disc of clutch (See Figure 41,Figure 43)

2

S 88 Pressure plate N

Figure 42 Figure 41




Figure 43

10. Insert the aligning shaft into the hole; align new friction plate to the flywheel of engine
(See Figure 44,Figure 45).

Centering

= ‘w‘ 9

Figure 45 Figure 44

10.Fix pressure plate of clutch. Two bolts with “Y.G” mark must be inserted into two
anchor holes. Tighten six bolts with torque 30 N.m (See Figure 46,Figure 47).

.
| Bolts with “GY”

two anchor hole
AFrange la SYmacLry

Torque 30 N*M

Figure 47 Figure 46

12. Fix upper mud plate (See Figure 48,Figure 49Figure 49)



Figure 49 Figure 48

13. Fix parts according to reverse operation to the disassembly

Timing setup and balancing shaft setup

1. When the first piston locates top dead center, make sure the mark on camshaft
timing sprocket wheel in the position shown as the following figure.

2. Make a mark between two holes as the Figure 51, and turn the left balancing shaft
sprocket, make sure the mark on the balancing shaft sprocket aligned to the mark
made at the beginning of this step.

3. Make a mark about 30mm above the bolt as the Figure 52, and turn the right
balancing shaft sprocket; make sure the mark on the balancing shaft sprocket aligned
to the mark made at the beginning of this step.

3. Fix guide plate, and tension plate

4. Fix the sprocket. Mark on the sprocket must be in straight line to the single white link

on the timing chain. (See Figure 53)



Left balancing
shaft sprocket

Mark here

Mark

Camshaft timing sprocket wheel

Right balancing
il shaft sprocket

Crank shaft

Left balancing
shaft sprocket

Figure 51



Make a Mark
30mm above
the bolt

| Left balancing
shaft sprocket

Figure 52

Water pump disassembly
1. Take off fan belt and loosen 4 bolt tightening water pump pulley.

Fan belt

Bolt

% \Water pump
pulley

Figure 53



2. Loosen the 6 bolts shown as the Figure 54.

Bolts

Figure 54
3. Loosen the clamp bolts shown as Figure 55, and disconnect two peace of water pipe,
and take off the water pump. The engine without water pump is shown as Figure 55.

P

Clamp Bolts

Figure 55



Figure 56

Distributor replacement
1) Turn around the crank shaft, align the line on the pulley of crankshaft straight to the 0
degree line on the cover of engine (See Figure 57,Figure 58,Figure 59)

AaTpnd 2y3 uo auty

15 degree line

Figure 58 Figure 57

Figure 59



2) Remove the rocker cover of head by removing two bolts (See Figure 60)

Figure 60

3) Check the anchor hole, if it is not on the direction shown by Fig. Repeat above 1 as to
obtain the hole position shown by Figure 53.

4) Insert the screwdriver into the hole, turn the drive of oil pump shaft until parallel to the
crankshaft (See Figure 62,Figure 63)

.
iy
v

Figure 62 Figure 61

5) Align the mark 2 on the shaft of distributor to the mark 1 on the aluminum housing
(See Figure 63)



=
.
-

H/‘ -
1 2

Figure 63
6) Insert the distributor slowly to the hole (See Figure 64). Confirm the direction of
distributor is as per the figure (See Figure 65,Figure 66). Tighten the nut of distributor
housing.

Vi

Jo ueplayy o1 1a231p

aurdua

Figure 66 Figure 65

7) Fix the cover of the distributor (See Figure 67).



8)

b)

Figure 67

Check the spark timing. Adjust if need as followings

Loosen the nut of the distributor housing

Turn the distributor slowly. Increase the spark timing by counterclockwise turn.
Decrease the spark timing by clockwise turn.

Gear shift
Install thick pivot plate and short crank to shifter shaft

(See Figure 68 Figure 69Figure 70
Figure 71)



Thick pivot plate

Shifter shaft

Figure 69

Step 1 finished

Figure 70 Figure 71
2) Install thin pivot plate and long crank. (see Figure 72
Figure 73

Thin pivot plate

Figure 72 Figure 73




Figure 74
Front Wheel Alignment
Put the vehicle on level ground.
The “toe-in” of the front wheels should be 1.18 inches. To check for alignment,
measure distance A and B between the centerline (CL) of the wheels. The proper
toe-in dimension A should be 1.18 inches greater than dimension B.
To adjust the alignments, loose the lock nuts on both sides of Front Tie Rods. To
make Dimension B smaller, turn the rod to the left. Turn the rod to the right to make
Dimension B larger. After adjusted to desired length, tighten the lock nut against the
rod end. Recheck the dimensions for proper alignment.



el

LA

k[/ Fo T!ra rd -
. 8

_—

Figure 75



Wiring diagram

4000070900690

DJ7032-2. 3-21

LEb =

DJ7032-2. 3-21

ek

ik
DJ7032-2. 3-21
DJ7032-2.3-21

KR

DJ7032-2. 3-21
LENEEE Iz

100
(2]

200|

D650-B I £k R
D650. 06. 01. 00. 00B

R 2

g

=

| n
Lk
horn button = ¢
5 2
I~ £ E
- = =
=
)
o
A
= o B
] = =
O S E
laint ° 7 H
“ B H
0 E E m“
5 = = |
= N ¥

DJ7021-1.5-11

front turn R/sidelights

400

DJ7021-1.5-11

it —/NDL650JA T 22 £

HARZER

#JB677-71.

50

.+ 10A. 7.5A. 5A%—

100
[

180
[

=

@_@ DJ7013-6.

i

i

i

Rgifsd | &

%

£RH

!

EALIERIY CIUN

3

it

Tt

fixg

Jhil

D650 E £k I

i

17

L0

D650.06.01.00.00B

— |




Electrical

schematic diagram

Start motor @ 1
Spot realy
M %1
Zl iy )
Fuse 154 E
Ay
Spt sitch ING 1
spot light#d
Spot switch
Fuse 104
High beam R @ L1 . High ben switch |
High bean L
. Fuse 7.54
dipped beam R igng s |
. Fuse 7.54
dipped beam L
(learance lamp fse o
front R & rear L ol
High bean stitch 2
(learance lamp fse S

front L & rear R

Turning signal :%}R/
Tam sigeel

R %2

Turning signal
L%

Cooling fan

Fuel pump

(harge indicator

Horn button

Brakes light R

Brakes light L

scintillator

gg sriteh

water teperture

s | Fuse 154

ING 2

Fuse 30A

nnber of
rewhtion
sl

Fuse 54

Horn button
Brakes light

M :
stiteh  Fuse 5A

e

o0

Wire's colour symbol

NG 1

I Fuse 7.54
ING SW m
—DB Speed sensor
[
oo PN
e N
w | OO0
$ i D&E—( distributor block
B+
ING 1 @
ING 2
St —DWG—< Fuel sensor
mer temperture sensor
adjusting instrument @
l /4 water temperture Swich
i RG
= s oil pressure svitch
= ¥6
= G s Reverse switch
- ~ 6
N 3
o o=
z =
= (=]
Alternator
14V 35A
Fuse 7.54
ING 1 »—r Tigh e sith
K‘/ Figh bean indication
4
——> High bean siteh 2
i bem switch 3
ligh bean svitch 3 >—/ —f—> Ui it )
N
%% 4
H [= ING 1 h— St

Battery

ING 1

RS—redigrey B--black R-red U-blue RU--redlblue P—purple S—grey W-white YG—yellowlgreen L~Cambridge blue N--brown K--pink NB--browniblack NR--brownired

black WR—whitelred BW-blackiwhit

UW-~-bluefwhite RB-redilack GY~greeniyel

SB-greylblack BR—blackired Y~yellow WG~-whitelg

Figure 76

B
g

Speed meter

Tachometer

Fuel meter

Tiater temperauter meter

Voltage meter

vater temperatuer
varning

o1l pressure
varning

Reverserwarning

High beam
switch

Dipping beam
switch



Parts manual

CYLINDER BLOCK PART

17

| 6

15




No. ERP Code Code name Description ty
1 02.DLJ.270Q—02009 270Q—02009 oil feed plug 1
2 02DLJLJ62Q = 1 —Lk62Q — 1 = Cylinder head locating dowel 2

1000028D 1000028D
3 | 02.DLJ.QTB55-¢10.5x7 QTB55-¢10.5%7 Plug ¢10.5x7 1
4 02.DLJ.QTB54-940 QTB54-940 freeze plug 940 1
5 | 02.DLJ.119—@6x18 119—@6x18 Ping6x18 2
6 02.DLJ.QTB542-¢30 QTB542-930 freeze plug 30 3
7 02.DLJ.270Q—02013 270Q—02013 Tie-in pipe of drive valve 1
8 | 02.DLJ.QTB28-NPT1/4 QTB28-NPT1/4 Hexagon-headed taper bolt NPT1/4 1
9 02.DLJ.QTB42-p11x12 QTB42-p11x12 Hollow-swage locating pin  ¢11x12 2
10 | 02.DLJ.270Q—02004 270Q—02004 Jetting pipe 1
11 | 02.DLJ.270Q—02003 270Q—02003 Front bearing of balancing shaft 2
12 | 02.DLJ.270Q—02011 270Q—02011 Rear bearing of balancing shaft 2
13 | 02.DLJ.QTB54-8%9 QTB54-8x9 Calathiform plug 8x9 1
14 | 02.DLJ.270Q—02102 270Q—02102 Main bearing cap bolt 6
15 | 02.DLJ.QTB53A- FB60X78x7 Sg:(ffgw ;;jv”:f:jr:zreaFrB(:;'Oi‘;aslx";ith unidrectional | -4
16 | 02.DLJ.270Q—02008 270Q—02008 Rear oil seal housing gasket 1
17 | 02.DLJ.270Q—02007A 270Q—02007A Rear oil seal housing 1
o o T " e :
19 | 02.DLJ.270Q—04007 270Q—04007 Crankshaft bearing bushing 4
20 | 02.DLJ.270Q—04008 270Q—04008 Crankshaft thrust bearing bushing 2
21 | 02.DLJ.270Q—02006C 270Q—02006C Oil pressure switch 1
22 | 02.DLJ.276QQ—0210D 276Q—0210D Cylinder block and bearing cap assembly 1
23 | 02.DLJ.QTB42-913x15.5 QTB42-913%x15.5 | Hollow-swage locating pin ¢13%15.5 2




SPROCKET COVER AND OIL PAN PART

No. ERP Code Code name Description Q ty
1 02.DLJ.276Q—02201 276Q—02201 Sprocket cover 1
2 | 02.DLJ.270Q—02202 270Q—02202 Oil filter threaded sleeve 1
3 | 02.DLJ.900—M8X22 900—M8X22 Taper bolt AGM8—M8x22—8.8 1
4 | 02.DLJ.QTB23- NTP1/4 QTB23- NTP1/4 Hexagon-headed taper bolt NTP1/4 1
5 | 02.DLJ.QTB23- NTP3/8 QTB23- NTP3/8 Hexagon-headed taper bolt NTP3/8 1




No. ERP Code Code name Description
y
6 | 02.DLJ.270Q—02004 270Q—02004 Jetting pipe 1
02.DLJLJ27T6MT — 2 —
7 LJ276MT —2—024 Dipstick 1
02400 J276 02400 ipstic
8 02.DLJ.-2001 -2001 Left gasket of sprocket cover 1
9 02.DLJ.-2002 -2002 Right gasket of sprocket cover 1
H h It with
10 | 02.DLJ.QTB10- M8x88 QTB10- M8x88 exagon-headed  bolt  with —edge |
M8x88
H ‘headed bolt with ed
11 | 02.DLJ.QTB10-M8x68 QTB10-M8x68 exagon-headed  bolt - with —edge |4
M8x68
12 02.DLJ.QTB53A- QTB53A- FB35x50x8 Cr.aersth\ft front o0il seal with ’
FB35x50x%8 unidirectional flow around FB35x50x8
H ‘headed bolt with ed
13 | 02.DLJ.QTB10-M8x78 QTB10-M8x78 exagon-headed  bolt - with edge | 4
M8x78
14 | 02.DLJ.270—02005A 270—02005A Oil Pan gasket 1
02.DLJ.LJ276MT — 2 — ,
15 LJ276MT—2—02300 | Oil Pan assembly 1
02300
16 | 02.DLJ.9074.17-M6X12 9074.17-M6X12 Bolt assembly M6x12 18
17 | 02.DLJ.QTB24-M14x15 | QTB24-M14x1.5 Drain Plug M14x1.5 1
18 | 02.DLJ.270Q—02303B 270Q—02303B Drain Plug gasket 1
19 | 02.DLJ.276MT—2—02500 | 276MT—2—02500 backing plate 1
20 | 02.DLJ.LY—1701220—01 | LY—1701220—01 Tird and forth gear assy 1
21 | 02.DLJ.QTB10-M6x10 QTB10-M6x10 Hexagon-headed bolt with —edge |

M6x10




CYLINDER HEAD PART

n

30

b4
?

9

No. ERP Code Code name Description 3;
1 02.DLJ.5782—M8X40 5782—M8X40 Bolt M8x40 2
2 02.DLJ.270Q—01009 270Q—01009 washer of cylinder head cover bolt 2
3 02.DLJ.270Q—01011 270Q—01011 Rubber pad of cylinder head cover bolt | 2
4 02.DLJ.276Q—01300 276Q—01300 Cylinder head cover assembly 1
5 02.DLJ.270Q—01400B 270Q—01400B Filler cap assembly 1




6 02.DLJ.270Q—01403 270Q—01403 Filler cap ruuber washer 1
7 02.DLJ.270Q—01012B 270Q—01012B Seal ring of cylinder head cover 1
8 | 02.DLJ.9074.17—M8X30 9074.17—M8X30 Unit bolt M8x30 1
9 | 02.DLJ.QTB15-M8 QTB15-M8 Nut M8—8 5
10 | 02.DLJ.93—¢@8 93—08 Spring washer @8 5
11 | 02.DLJ.270Q—01017 270Q—01017 Thermostat housing 1
13 | 02.DLJ.270Q—01016 270Q—01016 Thermostat gasket 1
14 | 02.DLJ.270Q—01015 270Q—01015 Thermostat 1
15 | 02.DLJ.270Q—01100 270Q—01100 s;':it”der head and camshaft bearing

16 | 02.DLJ.270Q—01109 270Q—01109 Camshaft bearing bushing cap bolt 8
17 | 02.DLJ.270Q—01007 270Q—01007 Valve rocker arm shaft 4
18 | 02.DLJ.898 —M8X25 898 —M8X25 Stud AGM8x25—8.8 4
19 | 02.DLJ.899—M8X28 899—M8X28 Stud AGM8x28—8.8 1
20 | 02.DLJ.270Q—01104 270Q—01104 Inlet valve guide 2
21 | 02.DLJ.QTB40-¢p 6x14 QTB40-¢ 6%x14 Locating pin ¢ 6x14 6
22 | 02.DLJ.270Q—01105 270Q—01105 Exhaust valve guide 2
23 | 02.DLJ.899—B 899—B bolt 1
24 | 02.DLJ.270Q—01023A 270Q—01023A Hexagon -headed taper plug 1
25 | 02.DLJ.898—M8X20 898 —M8X20 Stud AGM8-M8%20—8.8 4
26 | 02.DLJ.270Q—01018 270Q—01018 Minor water pipe 1
27 | 02.DLJ.270Q—01102 270Q—01102 Intake valve seat 2
28 | 02.DLJ.270QQ—01103B 270Q—01103B Exhaust valve seat 2
29 | 02.DLJ.270Q—01019B 270Q—01019B Water Temperature sender unit 1
30 | 02.DLJ.270Q—01013 270Q—01013 Front Semi-Circle Oil Seal 1
31 | 02.DLJ.270Q—01014 270Q—01014 Rear Semi-Circle Oil Seal 1
32 | 02.DLJ.270Q—01022 270Q—01022 Cylinder head bolt 6
33 | 02.DLJ.GTB30-p21x@p11%3 GTB30-¢21x@11x3 | head bolt washer ¢21x@11x3 6
34 | 02.DLJ.9074.17 —M8X28 9074.17—M8X28 Bolt assembly M8x28 2
35 | 02.DLJ.276Q—01021 276Q—01021 Cylinder head gasket 1
36 | 02.DLJ.270Q—01025 270Q—01025 Rubber blanking plug 1
37 | 02.DLJ.ZB/TT32005.1—88 ZB/TT32005.1—88 | hose clamp 1
38 | 02.DLJ.270Q—01024 270Q—01024 Exhaust pipe gasket 1
39 | 02.DLJ.93—W8 93—W8 Washer8

40 | 02.DLJ.QTB15-M8 QTB15-M8 Nut M8—38 4




PISTON , CONNETING ROD AND CRANKSHAFT PART
16
No. ERP Code Code name Description S;;
1 02.DLJ.276Q—03002 276Q—03002 Pistonring (1) 2
02.DLJ.276Q—03003 276Q—03003 Pistonring (2) 2
02.DLJ.276Q—03200 276Q—03200 Piston ring (3) 2
2 02.DLJ.270Q—03006 270Q—03006 Connecting rod bearing 4
3 02.DLJ.276Q—03001 276Q—03001 Piston 2
02.DLJ.276Q—03004B 276Q—03004B Piston Pin 2
4 02.DLJ.270Q—03100 270Q—03100 Connecting rod assembly(1) 2
Connecting rod assembly(2) 2
5 02.DLJ.270Q—03103 270Q—03103 Connecting rod bolt 4
6 02.DLJ.270Q—03104 270Q—03104 Connecting rod nut 4
7 02.DLJ.270Q—04001 270Q—04001 front pulley bolt 1
8 02.DLJ.859—SW12 859—SW12 Spring washer 12 1




9 02.DLJ.270Q—04002 270Q—04002 Washer

10 | 02.DLJ.270Q—04003 270Q—04003 Crankshaft belt pulley

11 02.DLJ.270Q—04004A 270Q—04004A Driven bevel gear

12 02.DLJ.QTB44-4X19 QTB44-4X19 Woodruff key4x19

13 | 02.DLJ.276Q—04006B 276Q—04006B Crankshaft

14 | 02.DLJ.LJ462Q1—1000135D LJ462Q1—1000135D Locating pin of fly wheel

15 | 02.DLJ.LJ368—1005011 LJ368—1005011 Ring gear assembly of fly wheel
16 | 02.DLJ.LJ462Q—1—1005014D | 4022 = 1 T g heel bolt

1005014D




BALANCING SHAFT PART

No. ERP Code Code name Description f,y
1 | 02.DLJ.QTB30-¢24x¢8.5x3 ?TB3O'¢24X‘P8'SX Thick washer 24x8.5x3 2
02.DLJ.270Q—04400 270Q—04400 Balancing chain assembly 1

3 02.DLJ.270Q—04310A 270Q—04310A Balancing shaft sprocket assembly 2
4 | 02.DLJ.QTB10-M6x10 QTB10-M6x%10 Hexagon-headed bolt with edge M6x10 4
5 02.DLJ.270Q—04301 270Q—04301 Baffle plate of Balancing shaft 2
6 | 02.DLJ.270Q—04302A 270Q—04302A Balancing shaft 2
7 02.DLJ.270Q—04303 270Q—04303 Front balancing weight 2
8 | 02.DLJ.270Q—04305 270Q—04305 Balancing weight bolt 6
9 02.DLJ.270Q—04304 270Q—04304 Rear balancing weight 2
10 | 02.DLJ.QTB10-M6x%45 QTB10-M6%45 Hexagon-headed bolt with edge M6x45 2
11 | 02.DLJ.270Q—04200B 270Q—04200B Guide pad assembly of balancing chain 1
12 | 02.DLJ.270Q—04012A 270Q—04012A Cam chain drive sprocket 1




CAMSHAFT AND CHAIN TRAIN PART

20

No. ERP Code Code name Description Q ty
1 02.DLJ.270Q—05400 270Q—05400 Bolt assembly 1
2 | 02.DLJ 270Q—05007 270Q—05007 Washer 1
3 02.DLJ 270Q—05005A 270Q—05005A Tensioning spring 1
4 02.DLJ 270Q—05004 270Q—05004 Tensioning spring plate 1
5 02.DLJ QTB13-M12x1.25x30 QTB13-M12x1.25%x3 | Small hexagon-headed bolt with 1

0 edge M12x1.25%30
6 02.DLJ 270Q—05002A 270Q—05002A Camshaft timing sprocket wheel 1
7 02.DLJ 270Q—05100 270Q—05100 Timing chain assembly 1
8 02.DLJ 270Q—01502 270Q—01502 Valve clearance adjusting nut 4
9 02.DLJ 270Q—01501 270Q—01501 Valve clearance adjusting bolt 4
10 | 02.DLJ 270Q—01004 270Q—01004 Valve locker 8
11 | 02.DLJ 270Q—01003 270Q—01003 Retainer 4
12 | 02.DLJ 270Q—01200 270Q—01200 Stem seal 4
13 | 02.DLJ 276Q—05001 276Q—05001 Camshaft 1
14 | 02.DLJ QTB40- p6%14 QTB40- p6x14 Dowel pin @6%14 1
15 | 02.DLJ 276Q—01002A 276Q—01002A Valve spring 4




16 | 02.DLJ.270Q—01005A 270Q—01005A Intake Valve 2
17 02.DLJ.270Q—01001 270Q—01001 Lower seat of valve spring 4
18 02.DLJ.270Q—01008 270Q—01008 Wave form washer 4
19 02.DLJ.270Q—01510 270Q—01510 Valve rocker arm of first cylinder 2
20 02.DLJ.270Q—01610 270Q—01610 Valve rocker arm of second cylinder 2
21 02.DLJ.270Q—01006 270Q—01006 Exhaust Valve 2
22 02.DLJ.QTB13- M8x32 QTB13-Mgx32 | onal hexagon-headed bolt with |,
edge MB8x32
23 02.DLJ.270Q—05003 270Q—05003 Dowel 1
24 02.DLJ.270Q—05300 270Q—05300 Chain tightner 1
25 02.DLJ.QTB10-M6x10 QTB10-M6x10 ;Zﬁ%on'headed bolt with edge |,
26 02.DLJ.270Q—05200 270Q—05200 Chain guide plate 1
27 02.DLJ.270Q—04005A 270Q—04005A Crankshaft timing chain sprocket 1




INTAKE MANIFOLD PART

No. ERP Code Code name Description Q ty
1 02.DLJ.270Q—06006 270Q—06006 Intake manifold paper gasket 1
2 | 02DLuLU276MT—2—06000 | 227OMT = 2 T iake mainfold 1

06000
3 02.DLJ.898 —M8X25 898 —M8X25 Stud AC—M8x25—8.8 4
4 02.DLJ.848 —M8X28 848 —M8X28 Stud AC—M8x28—8.8 1
5 02.DLJ.QTB77 QTB77 Flat washer 6
6 02.DLJ.93—SW8 93—SWe8 Spring washer @8 6
7 02.DLJ.QTB15-M8 QTB15-M8 Nut M8—8 2
8 02.DLJ.QTB26 QTB26 Clip 3
9 02.DLJ.899—Z 3/8 899—27 3/8 Square head taper plug Z 3/8" 1




OIL FILTER AND OIL PUMP PART

No. ERP Code Code name Description Q ty
1 02.DLJ.270Q—17000 270Q—17000 Oil Filter 1
2 02.DLJ.9074.17—M6X48 9074.17—M6X48 Bolt assembly M6x48 2
3 02.DLJ.LJ276MT—2—16000 LJ276MT—2—16000 Oil pump 1
4 02.DLJ.9074.17 —M6X53 9074.17—M6X53 Bolt assembly M6x53 1




WATER PUMP AND FAN PART

No. ERP Code Code name Description Qyt
1 02.DLJ.ZB/TT32005.1 —88 ZB/TT32005.1—88 Hose clamp 2
2 | 02.DLJ.270Q—19011 270Q—19011 Rubber pipe (2) 1
3 02.DLJ.270Q—19013 270Q—19013 water pump pulley 1
4 | 02.DLJ.QTB10-M8x88 QTB10-M8x88 Hexagon-headed bolt with edge |

M8x88
5 | 02.DLJ.9074.15—M6X20 9074.15—M6X20 Hexagon head bolt M6x20 4
6 |02.DLJ.QTB32-7.5 QTB32-75 Washer 7.5 4
7 | 02.DLJ.276Q—19200 276Q— 19200 Fan assembly 1
8 | 02.DLJ.QTBI3A-AV10X845 QTBI3A-AV10X845 | Fan belt AV10x845 1
9 | 02.DLJ.QTB10-M8%23 QTB10-M8x23 Hexagon-headed bolt with edge |
M8x23
10 | 02.DLJ.270Q—19002B 270Q—19002B bolt 1
11 | 02.DLJ.QTB10-M8x78 QTB10-M8x78 Hexagon-headed bolt with edge |
M8x78
12 | 02.DLJ.ZB/TT32005.1—88 ZB/TT32005.1—88 Hose clamp 2
13 | 02.DLJLJ276MT—2—19009 | LJ276MT—2—19009 | Rubber pipe (1) 1
14 | 02.DLJ.276Q— 19001 276Q—19001 Water pump gasket 1
15 | 02.DLJ.276Q—19100 276Q—19100 Water pump 1
16 | 02.DLJ.276—E60101 276 —E60101 Roller bearing E60101 2
17 | 02.DLJ.270Q—F12—00 270Q—F12—00 Water seal 1
18 | 02.DLJ.276Q—19003 276Q—19003 Impeller 1




DISTRIBUTOR AND ITS LINE UNIT

No. ERP Code Code name Description Q;t
1 02.DLJ.270Q—23510W 270Q—23510W Distributor assembly (non contact) 1
2 | 02.DLJ.FDQ—60000 FDQ—60000 Rotor 1
3 02.DLJ.7825—SP 7825—SP Spark plug 2
4 | 02.DLJ.FDQ—1—50000 FDQ—1—50000 Distributor cap assembly 1
5 02.DLJ.270Q—23901 270Q—23901 Distributor protective cover 1
g | O2DLILIZTOMT = 2 =) oremT—2—23501 Vacuum rubber tube 1

23501
7 02.DLJ.LJ276M—23910F LJ276M—23910F High — tension leads 1
g |02DLILIABQ = 1 = 00 1-37050100W Ignition coil 1

3705010DW




CARBURETOR PART

No. ERP Code Code name Description Q ty
1 02.DLJ.270Q—06004 270Q—06004 Carburetor gasket 2
2 02.DLJ.270Q—06003 270Q—06003 Carburetor insulator 1
3 02.DLJ.276Q—13000 276Q—13000 Carburetor 1
4 02.DLJ.JB12D—H JB12D—H Electric petrol pump 1




AIR FILTER AND PIPE LINE PART

No. ERP Code Code name Description Q ty
1 02.DLJ.LJ276MT—2—07100F LJ276MT—2—07100F Air filter housing 1
2 02.DLJ.QK1706—03 QK1706—03 Flexible hose clamp 2
3 02.DLJ.LJ276MT—2—07001F LJ276MT—2—07001F Flexible intake hose 1
4 02.DLJ.LJ276MT—2—07002F LJ276MT—2—07002F Rubber breathing pipe 1
5 02.DLJ.270Q—07003 270Q—07003 Storing dust pipes 1
6 02.DLJ.QK1706—05 QK1706—05 air filter 1




STARTER , ALTERNATOR AND THEIR FASTENING PIECE

No. ERP Code Code name Description Q ty
1 02.DLJ.LJ368Q—3708010 LJ368Q—3708010 Starter 1
2 02.DLJ.LJ368Q—1000068 LJ368Q—1000068 Starter clamp bolt 2
3 02.DLJ.QTB15-M8 QTB15-M8 Hexagon nut M8—8 1
4 02.DLJ.93—SW8 93—SW8 Spring washer 8 1
5 02.DLJ.270Q—02203A 270Q—02203A Adjusting bolt 1
6 02.DLJ.9074.15—M8X25 9074.15—M8X25 Bolt M8x25 1
7 02.DLJ.QTB30-924%(8.5%3 QTB30-g24xp8.5%3 Thick washerg24x(8.5x3 1
8 02.DLJ.270Q—25010A 270Q—25010A Alternator bracket 1
9 02.DLJ.270Q—25001 270Q—25001 Second fixed swift 1
10 02.DLJ.270Q—25020 270Q—25020 First fixed swift (insert) 1
11 02.DLJ.9074.15—M8X20 9074.15—M8X20 Bolt M8x20 1
12 02.DLJ.LJ462Q—1—3701010D LJ462Q—1—3701010D Alternator 1




TRANSMISSION TANK

No. | ERP Code Code name Description S't
1 02.DLJ.4T06C-1701112 4T06C-1701111 Upper housing of transmission 1
2 02.DLJ.4T06C-1701112 4T06C-1701112 Lower housing of transmission 1
3 02.DLJ.MQC4-1701113 MQC4-1701113 Locating pin 2
4 02.DLJ.GB5789-86 AM6X40 GB5789-86 AM6X40 Bolt AM6x40 1
5 02.DLJ.GB5790-86 AM8X50 GB5790-86 AM8X50 | Bolt AM8x50 10
6 02.DLJ.GB5790-86 AM8X70 GB5790-86 AM8X7 Bolt AM8x70 5
7 02.DLJ.GB5790-86 AM8X90 GB5790-86 AM8X90 | Bolt AM8x90 1
8 02.DLJ.GB5790-86 AM8X135 GB5790-86 AM8X135 | Bolt AM8x135 1
9 | 02.DLJ.MQC4-1701301 MQC4-1701301 S::f'te plate of seal ring of the first |
10 02.DLJ.GB3452,1-82 40X2,65 S(;Bx324‘f£63§.1-2005 “O” type seal ring 40%x2.65 1
11 02.DLJ.GB819-85 GB819-85 M6X16-6.8 | Bolt M6%x16-6.8 4

M6x16-6.8




12

02.DLJ.MQC4-1701140

MQC4-1701140

Dip stick

GB3452.1-2005

13 02.DLJ.GB3452,1-82 15X2,65 15%2 65 “O” type seal ring15%2.65

14 02.DLJ.ZBT32001,3-87 ZBT32001,3-87 Bolt Z1/2"—14

15 02.DLJ.ZBT32001,9-87 ZBT32001,9-87 Bolt Z 1 / 2"—14( magnetism )
16 02.DLJ.MQC4-1701017 MQC4-1701017 Sight hole cover

17 | 02.DLJ.MQC4-1702050 MQC4-1702050 zizlring cover assembly of shift
18 02.DLJ.MQC4-1701025 MQC4-1701025 Breathing pipe tie-in

19 02.DLJ.MQC4-1701026 MQC4-1701026 Breathing pipe

20 02.DLJ.MQC4-1701023 MQC4-1701023 Perkins joint

21 02.DLJ.MQC4-1701027 MQC4-1701027 Breathing pipe plug

22 02.DLJ.MQC4-1701024 MQC4-1701024 Line fastener

23 02.DLJ.4T06-3729010 4T06-3729010 Reverse switch

24 02.DLJ.GB3452,1-82 11.8X1.8 iﬁ§:52'1-2005 1.8 “O” type seal ring 11.8X1.8

25 02.DLJ.1000013 1000013 Supporting piece

26 02.DLJ.MQC4-1701024 MQC4-1701024 Line fastener

27 02.DLJ.LJ368Q—1000163 LJ368Q—1000163 Shouldered tap bolt

28 02.DLJ.LJ368Q—1000169 LJ368Q—1000169 Shouldered tap bolt

29 02.DLJ.LJ368Q—1000167 LJ368Q—1000167 Stud

30 02.DLJ.6171—M10X1.25 6171—M10X1.25 Nut M10x1.25

31 02.DLJ.4T06CA4-1700000 4T06CA4-1700000 4T06CA4Transmission assembly

32

02.DLJ.848—W10

848—W10

Washer10




CLUTCH,

SHIFTER SHAFT AND ROCKER ARM

No. ERP Code Code name Description Q'ty
1 02.DLJ.QST160HH14 QST160HH14 Clutch pressure plate 1
2 ZE'DLJ'LJ462Q_1_1OO502 LJ462Q—1—1005024D Clutch cover bolt 2
3 02.DLJ.9074.15—M8X16 9074.15—M8X16 Bolttab M8x16 4
4 02.DLJ.859—W8 859—W8 Light gage spring washer8 6
5 02.DLJ.DST160A71 DST160A71 Clutch plate 1
6 02.DLJ.MQC4-1701510 MQC4-1701510 Clutch release bearing 1
7 02.DLJ.MQC4-1701501 MQC4-1701501 Release bearing carrier 1
8 02.DLJ.MQC4-1701022 MQC4-1701022 Circlip 2
9 02.DLJ.MQC4-1701040 MQC4-1701040 Clutch fork 1
10 02.DLJ.MQC4-1701019 MQC4-1701019 Bushing ring 2
11 02.DLJ.MQC4-1701018 MQC4-1701018 Tension spring 1
12 02.DLJ.4T06C-1701016 4T06C-1701016 Clutch action arm 1
13 02.DLJ.GB5789-86 AM8X35 | GB5789-86 AM8X35 Bolt AM8x35 1
14 02.DLJ.GB97.1-85 8-200HV | GB97.1-85 8-200HV Washer8-200HV 1
15 02.DLJ.GB6170-86 M8 GB6170-86 M8 Nut M8 1




DIFFERENTIAL

No. | ERP Code Code name Description Q'ty
1 02.DLJ.MQC4-2303017 MQC4-2303017 Differential Planet gear 2
2 02.DLJ.MQC4-2303015 MQC4-2303015 Half axle of Differential 2
3 02.DLJ.MQC4-2303019 MQC4-2303019 | Planet gear shaft 1
4 02.DLJ.GB309-84 P5x5.8 GB/T309-1984 Needle bearing P5%25.8 1
5 02.DLJ.MQC4-2303018 MQC4-2303018 Planet gear washer 2
6-1 | 02.DLJ.MQC4-2303012 MQC4-2303012 Half axle adjusting washer 0~2
6-2 | 02.DLJ.MQC4-2303013 MQC4-2303013 Half axle adjusting washer 0~2
6-3 | 02.DLJ.MQC4-2303014 MQC4-2303014 Half axle adjusting washer 0~2
7 02.DLJ.MQC4-2303011 MQC4-2303011 Differential case 1
8 02.DLJ.4T06-2303021 4T06-2303021 Main reduction gear 1
9 &215)5‘;5?3_517:2_86 GB/T5789-1986 | Bolt M10%1.25x20-10.9 8
10 02.DLJ.GB/T276-94 6207-Z/P63 GB/T276-1994 Endocentric ball bearing 6207Z/P63 | 2
11 02.DLJ.MQC4-1701090 MQC4-1701090 Differential seal ring assembly 2
12 02.DLJ.MQC4-1701014 MQC4-1701014 Thrust ring of Differential 2
13 02.DLJ.MQC4-2303016 MQC4-2303016 | Steel cable baffle ring 2




ONE SHAFT OUTPUT (option)

No. | ERP Code Code name Description Q'ty
1 02.DLJ.MQC4-2303016 MQC4-2303016 Steel cable baffle ring 2
2 02.DLJ.MQC4-1701090 MQC4-1701090 Differential seal ring assembly 2
3 02.DLJ.MQC4-1701014 MQC4-1701014 Thrust ring of Differential 2
4 02.DLJ.GB/T276-94 GB/T276-1994 Endocentric ball bearing 5
6207-Z/P63 6207Z/P63
5 02.DLJ.4T06C-2303013 4T06C-2303013 Bushing ring 1 1
6 02.DLJ.4T06C-2303012 4T06C-2303012 Output shaft 1
7 02.DLJ.4T06C-2303014 4T06C-2303014 Bushing ring 2 1
8 02.DLJ.4T06C-2303011 4T06C-2303011 Connection plate 1
9 02.DLJ.4T06-2303021 4T06-2303021 Main reduction gear 1
10 02.DLJ.GB5789-86 GB/T5789-1986 Bolt M10%1.25x25-10.9 8

M10x.25x0-10.9




FIRST SHAFT AND COUNTERSHAFT

No. | ERP Code Code name Description Q'ty
1 02.DLJ. 4TO6CA1-1701130 4TO6CA1-1701130 | Input shaft assembly 1
2.DLJ.GB/T276-94 Reari 204-2RS/P
2 0 J.GB/T276-9 GB/T276-1994 earing 620 S/P53 1
6204-2RS/P53
3 02.DLJ. MQC4-1701310 MQC4-1701310 The first shaft seal ring assembly 1
2.DLJ.GB/T276-94 Reari -2RS/P
4 0 J.GB/T276-9 GB/T276-1994 earing 6303-2RS/P53 1
6203-2RS/P53
02.DLJ. MQC4-1701011 MQC4-1701011 Thrust ring of the first shaft bearing 1
02.DLJ. MQC4-1701120 MQC4-1701120 The first shaft seal cap assembly 1
02.DLJ.4T06-1701201 4T06-1701201 Countershaft 1
8 02.DLJ MQC4-1701250 MQC4-1701250 Cylindrical .roIIer . bearerg with locking 1
notch and without inner circle
9 02.DLJ.MQC4-1701013 MQC4-1701013 Thrust ring of countershaft bearing(right) | 1
10 | 02.DLJ.MQC4-1701060 MQC4-1701060 | Soaind cap  assembly  off
countershaft(right)
11 02.DLJ.GB/T276-94 6304N/P53 | GB/T276-94 Endocentric ball rearing 6304N/P53 1
12 02.DLJ.MQC4-1701012 MQC4-1701012 Thrust ring of countershaft bearing(left) 1
13 02.DLJ.MQC4-1701219 MQC4-1701219 Tight nut of countershaft 1
li I f
14 | 02.DLJ.MQC4-1701050 MQC4-1701050 | ocAing  cap . assembly - of |,
countershaft(right)
15 | 02.DLJ.4T06-1701211 4T06-1701211 The first gear of countershaft 1




16 02.DLJ.GB309-84 P2x7.8 GB309-84 Needle P2X7.8 1
17 02.DLJ.MQC4-1701203 MQC4-1701203 The first gear gasket of countershaft 1
18 02.DLJ.GB308-84 4,7625G60b GB308-84 Steel ball 4.7625 1
19 | 02.DLJ.MQC4-1701204 MQC4-1701204 First gear bushing ring of countershaft 1
20 02.DLJ.GB5846-86 K253023 GB5846-86 Needle bearing K253023 1
21 02.DLJ.4T06-1701212 4T06-1701212 The second gear of countershaft 1
22 | 02.DLJ.4T06CA1-1701213 4TO6CA1-1701213 | The third gear of countershaft 1
23 02.DLJ.MQC4-1701205 MQC4-1701205 The second and the third gear bushing 2
24 02.DLJ.5846—K303520 GB5846-86 Needle bearing K303520 2
25 02.DLJ.MQC4-1701206 MQC4-1701206 The second and the third gears gasket 2
26 02.DLJ.MQC4-1701208 MQC4-1701208 The third gear spacer 1
27 | 02.DLJ.MQC4-1701207 MQC4-1701207 The second and the third gears pressure | 1
28 02.DLJ.4TO6CA1-1701214 4T06CA1-1701214 | The fourth gear of countershaft 1
29 02.DLJ.GB5846-86 K253020 GB5846-86 Needle bearing K253020 1
30 02.DLJ.MQC4-1701209 MQC4-1701209 The fourth gear gasket 1
31 02.DLJ.MQC4-1701232 MQC4-1701232 Low synchronizer shell 1
32 02.DLJ.MQC4-1701231 MQC4-1701231 Low synchronizer sleeve 1
33 02.DLJ.MQC4-1701215 MQC4-1701215 Low synchronizer ring(left) 1
34 02.DLJ.MQC4-1701217 MQC4-1701217 Low synchronizer ring spring(left) 1
35 02.DLJ.MQC4-1701216 MQC4-1701216 Low synchronizer ring(right) 1
36 02.DLJ.MQC4-1701233 MQC4-1701233 Low synchronizer spring 2
37 02.DLJ.MQC4-1701234 MQC4-1701234 Synchronizer guide spring 3
38 02.DLJ.MQC4-1701242 MQC4-1701242 High synchronizer ring(left) 1
39 02.DLJ.MQC4-1701241 MQC4-1701241 High synchronizer sleeve (left) 1
40 02.DLJ.MQC4-1701218 MQC4-1701218 High synchronizer ring(right) 2
41 02.DLJ.MQC4-1701243 MQC4-1701243 High synchronizer spring 2
42 02.DLJ.MQC4-1701234 MQC4-1701234 Synchronizer guide spring 3
43 02.DLJ.MQC4-1701080 MQC4-1701080 Racing gear of reverse gear 1
44 02.DLJ.MQC4-1701015 MQC4-1701015 Reverse gear shaft 1
45 02.DLJ.GB119-86 D5x13 GB119-86 Pin D5X13 1
46 02.DLJ.MQC4-1701070 MQC4-1701070 Sealing cap assembly of reverse gear 1
47 02.DLJ.MQC4-1701202 MQC4-1701202 Speed gage worm 1
48 02.DLJ.MQC4-1701209 MQC4-1701029 Speed gage worm wheel 1
49 02.DLJ.MQC4-1701400 MQC4-1701400 Speed gage worm wheel bushing ring 1
50 02.DLJ.GB3452,1-82 19X1.8 GB3452.1-82 “O” Type seal ring19< 1.8 1
51 02.DLJ.MQC4-1701410 MQC4-1701410 Seal ring assembly of speed gage worm | 1
52 02.DLJ.MQC4-1701028 MQC4-1701028 Speed gage thrust bolt 1




GEAR SHIFTED GEAR FORK

No. ERP Code Code name Description Q'ty
1 02.DLJ.MQC4-1702014 MQC4-1702014 | Shift fork for the first gear 1
2 02.DLJ.MQC4-1702013 MQC4-1702013 | Shift fork for the first and second gear 1
3 02.DLJ.MQC4-1702015 MQC4-1702015 | Shift fork for the third and fourth gear 1
4 02.DLJ.MQC4-1702012 MQC4-1702012 | Reverse gear shift fork 1
5 02.DLJ.MQC4-1702011 MQC4-1702011 Reverse gear shift cantilever 1
6 02.DLJ.MQC4-1702060 MQC4-1702060 | Shift fork assembly of reverse gear 1
02.DLJ.GB5783-86
7 M10x1.25x33-4h GB5783-86 Bolt M10X 1.25X 35 1
8 02.DLJ.MQC4-1702019 MQC4-1702019 | Shift fork washer of reverse gear 1
9 02.DLJ.MQC4-1702017 MQC4-1702017 Shift lever for the first and second gear 1
10 02.DLJ.MQC4-1702018 MQC4-1702018 | Shift lever for the third and fourth gear 1
11 02.DLJ.MQC4-1702016 MQC4-1702016 | Reverse gear shift lever 1
12 02.DLJ.GB879-86 4,5X18 GB879-86 Pin 4.5X18 4
13 02.DLJ.GB879-86 4,5X20 GB879-86 Pin 4.5X20 4
14 02.DLJ.GB309-84 3X9,8 GB309-84 Needle 3X9.8 1
15 02.DLJ.GB308-84 GB308-84 Steel ball 9.525 2

9.5250G606




16

02.DLJ.MQC4-1701021

MQC4-1701021

Hole plug

17 02.DLJ.GB308-84 7.9375606 | GB308-84 Steel ball 7.9375

18 | 02.DLJ.MQC4-1702021 MQC4-1702021 :::iti”g spring of high and low speed shit

19 02.DLJ.MQC4-1702022 MQC4-1702022 | Locating spring

20 02.DLJ.MQC4-1702082 MQC4-1702082 | Transposition Rocker shaft

21 02.DLJ.MQC4-1702081 MQC4-1702081 Transposition shaft

22 02.DLJ.GB119-86 D4X8 GB119-86 Pin D4X8

23 02.DLJ.GB308-84 GB308-84 Steel ball 7.9375G606
7.9375G606

24 02.DLJ.MQC4-1702029 MQC4-1702029 Spring of transposition shaft

25 02.DLJ.MQC4-1702026 MQC4-1702026 Transposition shaft washer

26 02.DLJ.MQC4-1702024 MQC4-1702024 Long spring of transposition shaft

27 02.DLJ.MQC4-1702025 MQC4-1702025 | Short spring of transposition shaft

28 02.DLJ.4T06C-1702070 4T06C-1702070 | Shift shaft assembly

29 02.DLJ.MQC4-1702028 MQC4-1702028 | Transposition shaft rocker

30 02.DLJ.GB879-86 5X22 GB879-86 pin 5x22

31 02.DLJ.MQC4-1702040 MQC4-1702040 | Seal ring assembly of shift shaft

32 02.DLJ.MQC4-1702027 MQC4-1702027 | Dirt guard of shift shaft

33 02.DLJ.GB308-84 GB308-84 Steel ball 7.9375 G60b
7.9375G60b

34 02.DLJ.MQC4-1702022 MQC4-1702022 Locating spring

35 02.DLJ.MQC4-1702019 MQC4-1702019 | Shift fork washer of reverse gear

36 02.DLJ.2BT31033-88 ZBT31033-88 Bolt M10%1.25%9
M10x1.25x9

37 02.DLJ.MQC4-1702023 MQC4-1702023 | Transposition shaft cap

38 02.DLJ.GB3452,1-82 GB3452.-82 “0”type seal ring 9.5%2.65
9,5%2,65

39 02.DLJ.GB5789-86 AM6X20 | GB5789-86 Bolt AM6X20




air filter for usa

1 02.N650.04.05.01 N650.04.05.01.00 Air cleaner 1
2 02.N650.04.05.0001 N650.04.05.00.01 hoop (65-82) 1
3 03.01.5787-M6x30/05 5787-86 M6x30 Flange Bolt M6x30 1
4 02.N650.04.05.02 N650.04.05.02.00 Air filter joint 1
5 02.N650.04.05.03 N650.04.05.03.00 Air filter coat 1
6 03.02.5J2842- M6/05 2842-M6 Flange nut m6 1




Frame




No. ERP CODE Code name Description Q ty
1 | 02.DB650. 01. 01 DB650. 01. 01. 00. 00 | Frame component 1
2 | 02.DB650. 01. 01. 02. 71 | DB650. 01. 01. 02. 71 | engine board 1
3 | 02.DB650. 01. 01. 02. 72 | DB650. 01. 01. 02. 72 | seat motherboard 1
4 | 02.DB650. 01. 01. 02. 73 | DB650. 01. 01. 02. 73 | front motherboard 1
5 | 02.DB650. 01.01. 02. 74 | DB650. 01. 01. 02. 74 | left side board 1
6 | 02.DB650. 01.01.02. 75 | DB650. 01. 01. 02. 75 | right side board 1
7 102.DB650.01.01. 02. 70 | DB650. 01. 01. 02. 70 | seat rear board 1
8 |03.01.D818-M6X16 D818-M6X16 Cross head screw M6%*16 10
9 102.JD. 0900008 JD0900008 Washer 6 10
10 | 03.02.6183,1-M6 /05 |6183.1-M6 Self-locking nut M6 10
11 | 03.01.D818-M6X16 D818-M6X16 Cross head screw M6%16 11
12 | 02. JD. 0900008 02. JD. 0900008 Washer 6 11
13 |03.02.6183,1-M6 /05 |6183.1-M6 Self-locking nut M6 11
14 | 03.01.D818-M6X16 D818-M6X16 Cross head screw M6%16 17
15 | JD0900008-W6 JD0900008 Washer 6 17
16 | 6183, 1-M6/05 6183. 1-M6 Self-locking nut M6 17
17 1 03.01.D818-M6X16 D818-M6X16 Cross head screw M6%16 25
18 | JDO900008-W6 JD0900008 Washer 6 25
19 | 03.01.6183, 1-M6 6183. 1-M6 Self-locking nut M6 25
20 | 03.01.D818-M6X16 D818-M6X16 Cross head screw M6%16 10
21 | 02. JD. 0900008 JD0900008-W6 Washer 6 10
22 103.02.6183,1-M6 /05 | 6183.1-M6 Self-locking nut M6 10
23 | 03.01.D818-M6X16 D818-M6X16 Cross head screw M6%16 10
24 | 02. JD. 0900008 JD0900008 Washer 6 10
25 103.02.6183,1-M6 /05 | 6183.1-M6 Self-locking nut M6 10




Engine mount

No. Erp code Code name Description Qty
1 | 02.D650. 04. 01. 0500 D650. 04. 01. 05. 00 choke cable 1
2 | 02.N650.04.01. 02 N650. 04. 01. 02. 00 engine mount , front 1
3 | 03.03.95- ¢ 10X20X2/05 95- ¢ 10X20X2 washer ¢ 10 (11%20%2) 10
4 103.05.93-$20/05 93-¢ 20 spring washer ¢ 10 10
5 | 03.01.5787-M10X1, 25X25/05 | 5787— M10X1, 25X25 | bolt-washer M10*1.25%25 | 8
6 | 02.D650.04.01. 0001 D650. 04. 01. 00. 01 engine rubber bumper 5
7 | 03.02.2842-M10X1, 25/05 2842-M10X1, 25 bolt-washer MI10%1.25 12
8 | 02.D650. 04. 01. 01 D650. 04. 01. 01. 00 engine (LJ276M) 1
9 | 02.D650.04.01.03 D650. 04. 01. 03. 00 engine mount , left 1
10 | 02.D650. 04. 01. 04A D650. 04. 01. 04. 00A engine mount , rear 1
11 | 03.02. 2842-M8X25/05 2842-M8X25 bolt-washer M8%25 2
12 | 03.04.93-d8/05 93-¢8 spring washer &8 2
13 | 03.03. 96, 2— & 8X24X2/05 96, 2— ¢ 8X24X2 washer ¢8 (8. 4%24%2) 2
14 | 02.D650. 04. 01. 06 D650. 04. 01. 06. 00 engine mount ,middle 1
15 | 02. DS250. 08. 000003 DS250. 08. 00. 00. 03 | S"all engine rubber 1

bumper

16 | 02.D650. 01. 02. 0002 D650. 01. 02. 00. 02 adjust washer 1




Gear shift

inlet rod of engine gear-shift

No. ERP CODE Code name Description Q ty
1 [03.02.6183,1-M8/05 6183. 1-M8 self-locking nut M8 4
2 103.02.6183, 1-M6/05 6183. 1-M6 self-locking nut M6 4
3 | 02.D650. 05. 02. 02. 03 D650. 05. 02. 02. 03 shifter mount 1
4 103.01.5787-M6X20/05 5787-M6X20 bolt-washer M6%20 4
5 | 02.D650. 05.02. 02. 04 D650. 05. 02. 02. 04 shifter assy 1
6 |03.01.5787-M6X12/05 5787-M6X12 bolt-washer M6*12 4
7 | 02.650.05.02.02. 02 D650. 05. 02. 02. 02 shift gear handgrip bush 2
8 02. D650. 05. 02. 02. 01 D650. 05. 02. 02. 01 shift gear handgrip screw axle 1
9 03.04. 93-®6/05 93-D6 spring washer%%c6 1
10 03.02. 6170-M6/05 6170-M6 nut M6 (m=>b.2) 1
11 02. N650. 05. 02. 05 N650. 05. 02. 05. 00 shift lever fork 1
12 | 03.02.6172. 1-M14X1.5/05 6172. 1-M14X1.5 Nut M14%*1.5 2
13 02. D650. 05. 02. 03 D650. 05. 02. 03. 00 shift lever 1
14 02. D650. 05. 02. 04. 01 D650. 05. 02. 04. 01 shift lever bolt M8 1
15 02. D650. 05. 02. 04 D650. 05. 02. 04. 00 guide 1
16 | 03.01.5787-M10X1. 25X20/05 | 5787-M10X1. 25X20 bolt-washer M10%*1. 25%20 2
17 02. JD. 0580002 JD0580002 nylon bush 1




18 | 02.D650. 05. 02. 01. 01 D650. 05. 02. 01. 01 shifter shaft 1
19 | 02. D650. 05. 02. 01. 02 D650. 05. 02. 01. 02 copper sleeve 2
20 | 02.D650. 05. 02. 01. 03 D650. 05. 02. 01. 03 thick pivot plate 1
21 | 02.D650. 05. 02. 01. 05 D650. 05. 02. 01. 05 short crank 1
22 103.03.95-®10X18X1, 5/05 95-® 10X18X1. 5 washer %%c10 (%%c10. 5%%%c18%%%c1. 6) 2
23 [03.04. 93-®10/05 93-d 10 spring washer %%c10 2
24 | 03.02.SJ2842-M10X1, 25/05 | SJ2842-M10X1. 25 nut-washer M10%*1. 25 2
25 | 02.D650. 05. 02. 01. 04 D650. 05. 02. 01. 04 long crank 1
26 | 02.D650. 05. 02. 01. 06 D650. 05. 02. 01. 06 thin pivot plate 1
27 | 02.D650. 05.02. 01. 08 D650. 05. 02. 01. 08 thin rod copper flange cover 2

2

28

02.

D650. 05. 02. 01. 07

D650. 05. 02. 01. 07

threaded shaft




Steering assy

No. ERP CODE Code name Description Q ty
1 03.01. 70, 3-M6x20/05 70. 3-M6X20 M6%20 screw 6
2 | 02. TR1100. 05. 01. 0002-3 TR1100. 05. 01. 00. 02-3 | plastic cover 1
3 | 02. TR1100. 05. 01. 0002 TR1100. 05. 01. 00. 02 350steering wheel 1
4 103.02.6183,1-M6/05 6183. 1-M6 M6 self-locking nut 6
5 02. TR1100. 05. 01 TR1100. 05. 01. 00. 00 steering wheel subassembly 1
6 |03.07.819, 1-M6X10/05 819. 1-M6X10 bolt M6*10 1
7 103.04.93-D6/05 93-D6 spring washer %%c6 1
8 | 02.N650. 06. 00. 18 N650. 06. 00. 18. 00 integrated switch assy 1
9 |02.D650.05.01.01.01 D650. 05. 01. 01. 01 steering wheel shaft 1
10 | 02. E650. 05. 01. 01. 02 E650. 05. 01. 01. 02 steering column housing 1
11 |03.09.894, 1-®15/05 894. 1-® 15 circlip %%clb, external 1
12 | 02.D650. 05. 01. 01 D650. 05. 01. 01. 00 steering column assy 1
13 | 02. D650. 05. 01. 02 D650. 05. 01. 02. 00 steering universal rod 1
14 | 03.03.96-D8X24X2/05 96— D 8X24X2 washer %%c8 (8. 4*%24%*2) 2




15 | 03.04.93-®8/05 93-d8 spring washer %%c8 2
16 | 03.01.5782-M8X25/05 5782-M8X25 bolt M8%25 2
17 | 02.D650. 05.01. 03. 01 D650. 05. 01. 03. 01 tie rod end 2
18 | 03.03.95-d10X28X2/05 95- D 10X28X2 washer %%c10 2
19 | 03.04.93-®10/05 93-d 10 spring washer %%c10 2
20 |03.02.6172, 2-M10X1.25/05 | 6172.2-M10X1. 25 nut lock M10%*1.25(nylon) 2
21 103.02.6170-M12X1, 5/05 6170-M12X1. 5 nut M12%1.5 2
22 | 02.D650. 05.01. 03 D650. 05. 01. 03. 00 steering gear box 1
23 | 02.D650. 05. 01. 0006 D650. 05. 01. 00. 06 big iron cushion 1
24 | 02.D650. 05. 01. 0005 D650. 05. 01. 00. 05 small iron cushion 1
25 | 02.D650. 05. 01. 0004 D650. 05. 01. 00. 04 thin rubber cover 1
26 | 02.D650. 05. 01. 0003 D650. 05. 01. 00. 03 thick rubber cover 1
27 1 02.D650. 05.01. 00021 D650. 05. 01. 00. 02-1 mounting rack (hole) 1
28 | 02.D650. 05. 01. 0002-2 D650. 05. 01. 00. 02-2 mounting rack(no hole) 1
29 |03.01.5787-M10X1. 25X25/05 | 5787-M10X1. 25X25 bolt washer M10%1.25%25 4




Pedal control and park brake

/)
g
N 5 /
%\N 1 10 11 To front right wheel
A\¢ /,//’ b. To rear right wheel
{’b; | Lz 89/& . 1
9 7Y
6 é/'& @“Q,}" \\
To front left wheel _ SO 45 \%y
2 R R )
I 9—Fr, 14 S
To rear left wheel ’\?A—‘\?\
«‘\'
@»mf
275
N
S
No. ERP CODE Code name Description Q ty
| | 02.0650.07.01.01.08 | D650.07.01. 01,08 | disC brake with floating 2
caliper, front
2 | 02.D650.07.01.01.09 | D650.07. 01,01, 09 | 415¢ brake with floating 2
caliper, rear
3 | 02.DN250. 04. 01. 01 DN250. 04. 01. 01. 00 | Master cylinder assy 1
4 | 02.DLJ. JK613B JK613B hydraulic power brake valve 1
5 |02.D650.07.01.01. 10 D650. 07. 01. 01. 10 hydraulic brake pads sit
6 | 02.DL]J. ZJ609. F02-01 7J609. F02-01 hydraulic threeway valve 1
7 102.TR1100.07.01.01.02 | TR1100. 07.01.01.02 | clip 8
8 | 02.DLJ.ZJGS.01-02 ZJGS. 01-02 Hose bolt M10x1. 25 10
9 |02.DLJ.ZJGS. 01-01 ZJGS. 01-01 Seal washer 20
10 | 02.D650.07.01.01. 04 D650. 07. 01. 01. 04 hydraulic brake hose, front, left 1
11 | 02.D650.07.01.01.03 D650. 07. 01. 01. 03 hydraulic brake hose, front, right 1
12 | 02.D650. 07.01.01. 07 D650. 07. 01. 01. 07 hydraulic brake hose, middle 1
13 | 02.D650. 07.01.01. 06 D650. 07. 01. 01. 06 hydraulic brake hose, rear, left 1
14 | 02.D650. 07.01. 01. 05 D650. 07. 01. 01. 05 hydraulic brake hose, rear, right 1
15 | 02.D650. 07. 01. 0004A D650. 07. 01. 00. 04A | Master cylinder rod 2
16 | 02.D650. 07. 01. 01 D650. 07. 01. 01. 00 four caliper hydraulic brake assy 1




parking brake assy

("‘q(‘\ﬁ\f

-@\g@

J

No ERP CODE Code name Description V't
y
1 02. SV800. 07.01.01.0 | SV800.07.01.01.0 disc brake with floating |
1 1 caliper, front
2 | 02.D650.07.02. 03.02 | D650. 07. 02. 03. 02 single hydraulic oil cup 1
3 | 02.D650.07.02. 03.03 | D650. 07. 02. 03. 03 single hydraulic pump 1
4 | 02.D650.07. 02. 03. 04 | D650. 07. 02. 03. 04 pipe 1
5 1 02.D650.07.01.01. 10 | D650. 07.01. 01. 10 hydraulic brake pads sit
6 02.DLJ. ZJGS. 01-02 ZJGS. 01-02 Hose bolt M10x1. 25 1
7 02.DL]J. ZJGS. 01-01 ZJGS. 01-01 Seal washer 2
8 02. D650. 07. 02. 03 D650. 07. 02. 03. 00 parking brake assy 1




Throttle and park assy

To front right

To rear right wheel

No. ERP code Code name Description vt
y

1 | 03.0L. 5787-M8X20,/05 5787-M8X20 Flange bolt M8*20 8

9 02. D650. 07. 01. 01 D650.07.01.01.00 | Lour caliper hydraulic |

brake assy




3 | 03.01.5787-M6X20 /05 5787-M6X20 Bolt—-washer M6+%20 1
4 02.D1600. 01. 02. 0008 | D1600. 01. 02. 00. 08 support 1
5 03.02. 6183, 1-M6/05 6183. 1-M6 self-locking nut M6 1
6 | 03.01.5787-M6X20 /05 5787-M6X20 Bolt—-washer M6+%20 2
7 03.02. 6183, 1-M6/05 6183. 1-M6 self-locking nut M6 2
8 02.D650. 07. 01. 0004A | D650. 07.01. 00. 04A pushing bar 2
9 6172. 1-M8 6172. 1-M8 M8 nut 2
10 D650. 07. 01. 00. 03 D650. 07. 01. 00. 03 push rod holder 1
11 03. 08.91-3. 2X30/05 91-3. 2X30 cotter pin 3. 2%30 3
03.03.95-D ¢ 10 washer (& 10. 5% ¢ 18%
12 10X18X1, 5/05 957 10X18X1. 5 b1.6) ’
13 02. D650. 07. 04. 02 D650. 07. 04. 02. 00 clutch pedal 1
14 02. D650. 07. 01. 0005 D650. 07. 01. 00. 05 pedal rubber cover 3
15 02.D650. 07. 04. 01 D650. 07. 04. 01. 00 clutch cable 1
16 | 03.01.70, 1-M6X55/05 70. 1-M6X55 M6%55 socket head bolt 4
17 03.02. 6170-M6/05 6170-M6 M6 nut (m=5. 2) 4
18 02. D250. 10. 003 D250. 10. 003 spring 3
19 | 03.07.882- ¢ 10X60/05 882— d 10X60 ¢ 10%60 pin roll 2
20 03. 08.91-®2X25/05 91- D 2X25 cotter pin ¢ 2%25 1
03.03.95-®
21 6X13X1, 5/05 95-D6X13X1. 5 &6 washer 1
22 02.D650. 07. 01. 02 D650. 07. 01. 02. 00 brake pedal 1
23 03. 07. 882-6X40/05 882-6X40 b 6%40 pin roll 1
24 | 03.07.882-10X105/05 882-10X105 & 10%105 pin roll 1
25 02. D650. 07. 03. 02 D650. 07. 03. 02. 00 throttle pedal 1
26 02.D650. 07. 03. 01 D650. 07. 03. 01. 00 throttle cable 1
27
28 | 03.01.5787-M8X20/05 5787-M8X20 M8%20 bolt 2
29 02. D650. 07. 02. 01 D650. 07. 02. 01. 00 park assy 1
03.03.95-®
30 8X16X1, 5/05 95- D 8X16X1. 5 & 8 washer 1
31 03. 08.91-3. 2X30/05 91-3. 2X30 cotter pin 3. 2%30 1
32 | 02.D650.07.02.01. 01 D650. 07. 02. 01. 01 axle 8+%24 1
33 02. D650. 07. 02. 0001 D650. 07. 02. 00. 01 parking brake connection 1
34 03. 08.91-3. 2X30/05 91-3. 2X30 cotter pin 3. 2%30 1
35 02. D650. 07. 02. 02 D650. 07. 02. 02. 00 M8 self-locking nut 2
36 02. D650. 07. 02. 0002 D650. 07. 02. 00. 02 bolt-washer M8%30 2
37 02. D650. 07. 02. 03 D650. 07. 02. 03. 00 parking brake assy 1
38 02. D650. 07. 02. 02 D650. 07. 02. 02. 00 park brake cable :
39 02. D800. 07. 02. 0001 D800. 07. 02. 00. 01 steel bush 1

40




Front housing

No. ERP code Code name ENGLISH Q ty
1 | 02.5650.03. 01. 0002 S650. 03.01. 00. 02 | M12%1. 5 wheel nut 8
2 [ 02.5650. 03. 01. 01A S650. 03. 01. 01. 00A | left wheel (27%8-12) 1
3 | 03.08. 91-4X40/05 91-4X40 cotter pin 4%40 9
4 | 03.02.9457-M18X1, 5/05 9457-M18X1. 5 ZziecaStle W8l 5, front
5 | 02.D650. 03. 01. 0008 D650. 03. 01. 00. 08 | front axle washer 9
6 | 02.D650.03. 01. 0001A D650. 03. 01. 00. 01A | front hub 2
7 | 02.D650. 03. 02. 0003A D650. 03. 02. 00. 03A | bolt M12:%1. 5, hub 8
8
9 | 02.D650. 03. 02. 0005 D650. 03. 02. 00. 05 | brake disc 9
10 | 02. D650. 03. 02. 0008 D650. 03. 02. 00. 08 | bolt M6, brake disc 8




11 | 02.D650. 03.01. 0004 D650. 03. 01. 00. 04 seal (40X55X6) 2
12 | 03.09. 893, 2-®55/05 893. 2-d55 circlip ¢ 55, internal 2
front hub
13 | 02.D650. 03. 01. 0005 D650. 03. 01. 00. 05 bearing (30X55X30X25) 2
14 | 02.D650. 03. 01. 0007 D650. 03. 01. 00. 07 stub axle, L 1
15
16 | 03.01. 5787-MI0X1. 5X30X20/05 | 5787-M10X1. 5x30x20 | 201t vasher 4
M10%1. 5%30%20
17 | 02.D650. 03. 01. 0006 D650. 03. 01. 00. 06 internal seal (40X58X7X5) 2
18 | 02.D650. 03. 01. 0003 D650. 03. 01. 00. 03 front axle 2
19 | 02.D650. 02. 01. 0003 D650. 02. 01. 00. 03 ball joint 4
20 | 03.09.894. 2-D29 894. 2-CD 29 b 29, external circlip 4
21 | 03.01.5787-M12X1. 5X45X18/05 | 5787-M12X1. 5X45X18 | bolt-washer MI12#%1. 5%45%18 4
22 | 02.D650. 02. 03. 01 D650. 02. 03. 01. 00 front shock absorber 2
23 | 03.03. 95- D 16X30X1, 2/05 95~ ® 16X30X1. 2 ngzig‘;r ®16 (016. 5% 4
24 | 03.02.SJ2842-M12X1. 5/05 SJ2842-M12X1. 5 flange nut, M12%1.5 4
25 | 02.D650. 02. 01. 03 D650. 02. 01. 03. 00 FL upper suspension arm 1
26 | 03.02.SJ2842-M10X1, 25/05 SJ2842-M10X1. 25 flange nut, M10*1. 25 8
27 | 02.D650. 02. 01. 0001 D650. 02. 01. 00. 01 suspension arm bush 8
28 | 02.D650. 02. 01. 0002 D650. 02. 01. 00. 02 suspension arm spacer 4
bolt-washer
29 | 03.01.5787-M10X1, 25X75/05 5787-M10X1. 25X75 MLO%1. 25475418 8
30 | 02.D650. 02.01. 04 D650. 02. 01. 04. 00 FL lower suspension arm 1
31 | 02.D650. 02. 01. 01 D650. 02. 01. 01. 00 FR upper suspension arm 1
32 | 02.D650. 02. 01. 02 D650. 02. 01. 02. 00 FR lower suspension arm 1
33 | 02.D650. 03. 01. 0002 D650. 03. 01. 00. 02 stub axle R 1
34 | 02.5650. 03.01. 04A S650. 03. 01. 04. 00A | right wheel (27%8-12) 1
35 | 02.D800. 03.01. 0010 D800. 03. 01. 00. 10 washer 2
36 | 02. JD. 0360010 JD0360010 rubber dirt—-proof boot 2
37 | 02.D650. 03.01.01. 03 D650. 03. 01. 01. 03 valve cock 2
38 | 02.S650.03.01.01. 01 S650. 03. 01. 01. 01 front rim 12#%6 2
39 | 02.S650.03.01.01. 02A S650. 03. 01. 01. 02A | front tire 27%8-12 2




Muffler

No. ERP code Code name Description Qty
1 02.DL]J. 270Q— 06006 270Q— 06006 exhaust manifold gasket 1
2 02. D650. 04. 04. 02 D650. 04. 04. 02. 00 front exhaust pipe 1
3 02. D650. 04. 04. 0003 D650. 04. 04. 00. 03 front pipe shield 1
4 03. 04.93-®8/05 93-d8§ spring washer ¢8 4
5 03.02. 6172, 1-M8/05 6172. 1-M8 nut M8 (m=6. 8) 4
6 02. D650. 04. 04. 0004 D650. 04. 04. 00. 04  sheet of heat 1

insulation (65%65)
7 03.02. 6183, 1-M8/05 6183. 1-M8 nut self-lock M8 2
8 02. D650. 04. 04. 0009 D650. 04. 04. 00. 09 cushion flange 1
9 02. D650. 04. 04. 04A D650. 04. 04. 04. 00A catalac  convertor 1
10 03. 01. 5787-M8X30/05 5787-M8X30 bolt washer M8+%30 2
11 03.02. 6183, 1-M8/05 6183. 1-M8 self-locking nut M8 2
12 02. D650. 04. 04. 0008-1 D650. 04. 04. 00. 08-1 U clamp mount 1
13 02. D650. 04. 04. 0008-2 D650. 04. 04. 00. 08—2 U clamp screw rod 1




14 02. D650. 04. 04. 01B D650. 04. 04. 01. 00B long muffler 1
15 03. 01. 5787-M8X30,05 5787-M8X30 bolt-washer M8%30 2
16 02. JD. 1910003A JD1910003A muffler rubber cover 2
17 02. JD. 1910002 JD1910002 spacer 2
k
18 03. 03. 96— D 8X24X2/05 96— D 8X24X2 washer gii2g(b8'4 ¢ 9
19 02. D650. 04. 04. 03 D650. 04. 04. 03. 00 muffer bracket 1
20 03. 02. 6183. 1-M8/05 6183. 1-M8 self-lock M8 2
21 | 03.01.5787-M10X1, 25X25/05 |  5787-M10X1. 25X25 | bolt washer M10%1. 25%25 | 2
22 | 03.02. SJ2842-M10X1, 25/05 SJ2842-M10X1. 25 nut washer M10%1. 25 9




Fuel tank and gasoline pump

No ERP code Code name Description Q ty

1 fuel tank assy 1

2 | 02.D650. 04. 03.01B D650. 04. 03. 01. 00B | fuel tank 1
02. SR2000. 04. 03. 000 | SR2000. 04. 03. 00. 03

3 fuel tank cap 1
3A A

4 | 02. SR2000. 04. 03. 03 SR2000. 04. 03. 03. 00 | fuel level sensor 1

5 8?'8R2000'04'03'03' SR2000. 04. 03. 03. 01 | rubber washer 1

6 | 02.D650. 04. 03. 0004 D650. 04. 03. 00. 04 hoop (10-16) 12

7 | 02. FTCARB-0816 FTCARB-0816 fuel “hose( & 8x ¢ 16 0.2mete

CARB) T
8 | 02.D650. 04. 03. 0005 D650. 04. 03. 00. 05 fuel filter 1
9 | 02. FTCARB-0816 FTCARB-0816 fuel hose( & 8x & 16| 0. 2mete




CARB)

r

10 | 02. FTCARB-0816 FTCARB-0816 fuel ‘hose( & 8x & 16 0. dmete
CARB) r
11 | 02.D650.04.03.0010 | D650. 04.03.00. 10 | fuel filter clip 1
12 | 03.01. 5787-M8X25/05 | 5787-M8X25 bol t-washer M8*25 1
03. 03. 95- @
0 ®
13 | v iox1 /05 95- D 6X12X1 washer ®6 2
15 | 03.02.5J2842-M8/05 | SJ2842-M8 nut-washer Mg 2
16 | 02. D650. 04. 03. 02 D650. 04. 03.02.00 | fuel pump 1
17 | 02. FTCARB-0816 FTCARB-0816 fuel “hose( & 8x & 16| 0. 4mete
CARB) r
18 | 02. FTCARB-0409 FTCARB-0409 fuel hose( & 4.5x & 9| 0. 5mete
CARB) r
19 | 02. TR1100. 04. 06. 01 TR1100. 04. 06. 01. 00 | carbon canister 1
20 | 02. FTCARB-0409 FTCARB-0409 fuel hose( ¢ 4.5x & 9| 0. 5mete
CARB) r
21 | 02.D650. 04. 06. 0001 D650. 04. 06. 00. 01 carbon can bracket 1
22 | 02.D650. 04. 06. 0002 | D650. 04. 06. 00. 02 | carbon can plate 1
23 [ 03.01. 5787-M6X16/05 | 5787-M6X16 bol t-washer M6%16 3
24 | 03.02.5J2842-M6/05 | SJ2842-M6 washer nut M6 3
- %k
g5 | 03-01.70, 1-VI2X30/0 | _ = o o0 MI2#30  socket head|
5 screw
03. 03. 96, 2— O washer ¢ 12 ( ¢ 13% ¢
2
26| 19x24x2/05 S 24%2.5) !
27 | 02.D650. 01. 02. 06 D650. 01. 02.06.00 | rear bumper bar 1
28 23'01'5787M10X20/0 5787-M10X20 bol t-washer M10%20 4
29 | 03.02.5J2842-M10/05 | SJ2842-M10 washer nut M10 4
30 | 03.01. 5782-M4X10/05 | 5782-M4X10 bolt M4X10 5




rear cargo rack and roll bar

No. ERP code Code name Description Q ty
1 02.D250. 11. 771 D250. 11. 771 nylon bush 2
2 | 03.01.5787-M12X1, 5X30/05 | 5787-M12X1.5X30 |bolt washer MI12%1.5%30 2
3 02.D650. 01. 02. 02B D650. 01. 02. 02. 00B right roll bar 1
4 |03.01.5787-M10X1. 25X45/05 | 5787-M10X1. 25X45 | bolt washer M10*1. 25%45 4
5 02.D650. 01. 02. 04 D650. 01. 02. 04. 00 rear cross bar 1
6 | 03.02.SJ2842-M10X1, 25/05 | 6177.1-M10%*1. 25 nut washer M10%*1. 25 4
7 | 03.01.70. 1-M12X1. 5X30/05 | 70.1-M12X1.5X30 | bolt hexagon M12%*1. 5%30 2
8 02.D650. 01. 02. 03 D650. 01. 02. 03. 00 front cross bar 1
9
10
11

—
[\

02. D650. 01. 02. 01B

D650. 01. 02. 01. 00B

left roll bar




13 | 03.02.572842-M12X1,5/05 | 6177. 1-M12X1.5 nut washer M12%1.5 9

14 02. D800. 04. 02. 02 D800. 04. 02. 02. 00 reserve tank 1

15 02. D800. 04. 02. 0001 D800. 04. 02. 00. 01 cap of reserve tank

16 02. D800. 04. 02. 0002 D800. 04. 02. 00, 02 | 2irProof washer of 1
reserve tank

17 02. D800. 04. 02. 0003 D00. 04. 02. 00. 03 | takeoff reserve tank 1

18 02. D650. 04. 03. 0004 D650. 04. 03. 00. 04 hoop (10-16) 7

19 02. D250. 09004 D25009004 radlatoﬂA;i?“eCtlng Imeter

20 03.01. 5787-M6X16,/05 5787-M6X16 bolt-washer M6%16

21 02. D650. 04. 07. 0003 D650. 04. 07. 00. 03 oil separator cover

29 02. D650. 04. 07. 0002 D650.04.07. 00, 02 | Ol separator air 1

filter

23 02. SV800. 04. 07. 0001 SV800. 04. 07. 00. 01 hoop (21-38)

24 02. D650. 04. 07. 0001 D650. 04. 07. 00. 01 oil separator tank

25 02. D650. 04. 05. 0003 D650. 04. 05. 00. 03 recy01etiiif“5t 6as 1

26 03. 01. 5787-M8X20/05 5787-M8%20 bol t-washer M8*20 4

27 03. 02. 6183, 1-M8/05 6183. 1-M8 self-locking nut M8 4




Rear housing

[0ty |

Code name Description

ERP code

|N0.|



1 | 02.S650.03.02.0002 S650. 03. 02. 00. 02 wheel nut M12%1.5 8
2 102.D650.03.02. 01H D650. 03. 02. 01. O0H (F938) wheel (25%11-12),BL | 1
3 | 03.08.91-4X40/05 91-4X40 cotter pin 4%40 2
4 | 02.DLJ. J6C2202-K J6C2202-K nut-castle M2zl 5, rear |
shaft
5 | 02.D650. 03.02. 0004A D650. 03. 02. 00. 04A disk base 2
6 | 02.D650.03.02. 0003A D650. 03. 02. 00. 03A M12%1.5 bolt 16
7 | 02.D650. 03.02. 0005 D650. 03. 02. 00. 05 brake disc 2
8 | 02.D650. 03. 02. 0008 D650. 03. 02. 00. 08 bolt M6, butterfly disc 8
9 |03.09.893.2-®55/05 893. 2-CD55 & 55, internal circlip 2
10 | 02. DB50. 03. 02. 0007 D650. 03. 02. 00. 07 (P30XDB5X32), rear hub |
bearing
11 | 02.D650.03.01.01.03 D650. 03. 01. 01. 03 valve cock 2
12 | 02S650. 03. 02. 01. 01 S650. 03. 02. 01. 01 rear rim 12#%8 2
13 | 02. $650. 03. 02. 01. 02A $650. 03. 02. 01. 024 F938 rear off-road tire |
27x11-12
14 | 02.D650. 07. 02. 03 D650. 07. 02. 03. 00 parking brake assy 1
bolt-washer
15 | 03.01.5787-M10X1, 25X100/05 | 5787-M10X1. 25X100 MLO%1. 25%100%20 4
16 | 02. D650. 02. 02. 0002 D650. 02. 02. 00. 02 shaft carrier spacer 4
17 | 02.D650. 02. 02. 0001 D650. 02. 02. 00. 01 shaft carrier bush 8
18 | 02.D650. 03. 02. 0001 D650. 03. 02. 00. 01 shaft carrier 2
19 | 03.02.SJ2842-M10X1, 25/05 SJ2842-M10X1. 25 Nut-washer M10%*1. 25 4
20 | 03.01.5787-M8X20/05 5787-M8X20 bolt-washer M8*20 4
21 | 02.D650. 02. 02. 03 D650. 02. 02. 03. 00 RL upper suspension arm 2
22 | 03.02.SJ2842-M10X1, 25/05 SJ2842-M10X1. 25 nut-washer M10%1. 25 4
bolt-washer
23 | 03.01.5787-M10X1. 25X75/05 | 5787-M10X1. 25X75 MLO%1. 25%75%18 4
24 | 02.D650. 03. 02. 02 D650. 03. 02. 02. 00 left proppeller shaft 1
25 | 02.D650. 03. 02. 03 D650. 03. 02. 03. 00 right propeller shaft 1
26 | 03.02.SJ2842-M12X1, 5/05 SJ2842-M12X1. 5 nut-washer M12%1.5 4
bolt-washer
27 1 03.01.5787-M12X1. 5X60/05 B787-M12%1. 5%60%18 M12%1. 56018 4
28 | 02.D650. 02. 03. 02 D650. 02. 03. 02. 00 rear shock absorber 2
29 | 02.D650. 02. 02. 04 D650. 02. 02. 04. 00 RL lower suspension arm 1
30 | 03.02.SJ2842-M10X1, 25/05 6177. 1-M10*1. 25 nut—-washerM10%1. 25 4
31 | 02.D650. 02. 01. 0002 D650. 02. 01. 00. 02 suspension arm spacer 8
32 | 02.D650. 02. 01. 0001 D650. 02. 01. 00. 01 suspension arm bush 16
bolt-washer
33 | 03.01.5787-M10X1, 25X75/05 | 5787-M10*1. 25%75%18 MLO%1. 25%T5%18 4
34 | 02.D650. 02. 02. 02 D650. 02. 02. 02. 00 RR lower suspension 1
35 | 02. D650. 02. 02. 01 D650. 02. 02. 01. 00 RR upper suspension 1
36
37 | 02.D650. 03. 02. 04H D650. 03. 02. 04. O0H (F938) wheel (25%11-12),BR | 1
38 | 02.DLJ. BT-1045 BT-1045 outer boot seal 2




39 | 02. DLJ. MQCA-2303016 MQC4-2303016 steel cable baffle ring | 2
40 | 02. DLJ. SHO7680 SHO7680 BIG band A
41 | 02.DLJ. BT-1085 BT-1085 inner boot seal 2
42 | 02. DLJ. SHO7350 SHO7350 SMALL band 4
43 | 02. DLJPT SZW5004 PT SZW5004 igfnTOtlon type inboard |
44 | 02.DLJ. PT SZ-9001 PT SZ-9001 solid bar, left 1
45 | 02.DLJ.PT SZW1003 PT SZW1003 fixed enter type 2
outboard joint
46 | 02. PT SZ-9002 PT S7-9002 right solid bar 1

Radiator and air cleaner

No. ERP code Code name Description Q ty
1 02. D650. 04. 03. 0004 D650. 04. 03. 00. 04 hoop (10-16) 2
2 02. D250. 09004 D25009004 overflow bottle hose | 1
3 02. D650. 04. 02. 0001 D650. 04. 02. 00. 01 | &€ ﬁiiij outlet 1
4 02. D650. 04. 02. 0003 D650. 04. 02. 00. 03 | hoop(25-38), water tube | 1
5 02. D650. 04. 02. 0003 D650. 04. 02. 00. 03 | hoop(25-38), water tube | 1
6 02. D650. 04. 02. 0002 D650. 04. 02. 00. 02 | engine water inlet hose 1
7 02. D650. 04. 02. 0003 D650. 04. 02. 00. 03 | hoop(25-38), water tube | 2
8 02. D800. 04. 02. 02 D800. 04. 02. 02,00 | “ater temperature 1

switch
9 02.D800. 04. 02. 01 D300. 04. 02. 01. 00 radiator 1

10 03. 02. 6183, 1-M6,/05 6183. 1-M6 self-locking nut M6 | 2
11 02. D800. 01. 02. 0500 D00. 01. 02. 05. 00 radiator bracket 1
12 03. 01. 5787-M6X15,/05 5787-M6x15 bolt washer M6%15 2

B B bolt hexagon
13 | 03.01.70. 1-M12X1. 5X30/05 | 70. 1-M12x1. 5x30 okl o0 4




14 02. D650. 04. 02. 0006 D650. 04. 02. 00. 06 radiator cushion 1
15 02. E650. 01. 02. 05A E650. 01. 02. 05. 00A | radiator mounting bar 1
16 02. JD. 1910003 JD1910003 radiator rubber washer 2
17 02. JD. 1910002 JD1910002 radiator spacer 2
18 03.03. 95-d6x13x1,5 95-D6x13x1. 5 washer %%C6 2
19 03. 01. 5787-M6X25/05 5787-M6x25 bolt washer M6%25 9
20 03. 01. 5787-M6X40/05 5787-M6x40 bolt washer M6%40 1
21 03. 02. 6183, 1-M6/05 6183. 1-M6 self-locking nut M6 | 1
29 02. N650. 04. 05. 02 N650. 04. 05.02. 00 | air cleaner bracket | 1
93 02. N650. 04. 05. 0001 N650. 04.05. 00,01 | Poop (657820, air 1
cleaner
24 02. N650. 04. 05. 01 N650. 04. 05. 01. 00 air cleaner 1
95 02. N650. 04. 05. 03 N650. 04. 05. 03. 00 | air cleaner jacket 1
% 03. 01. D818-M6X35 D818-M6X35 bolt M6X35 4
927 02. D650. 04. 02. 0005 D650. 04. 02. 00. 05 plastic cover of 1

radiator




Electric appliance

14 32




No. ERP code Code name Description ty
1 02.D1600. 06. 11 D1600. 06. 11. 00. 00 headlight 2
2 | 02.D1600. 06. 11. 0001 | D1600. 06. 11. 00. 01 headlight bulb (35W/35W) 2
3 02. D650. 06. 00. 05 D650. 06. 00. 05. 00 FL turning signal 1
4 02. D650. 06. 00. 15 D650. 06. 00. 15. 00 FR turning signal 1
5 02.D1600. 06. 10 D1600. 06. 10. 00. 00 spot light 3
6 | 02.D1600. 06. 10. 0001 | D1600. 06. 10. 00. 01 spot light bulb (30W) 3
7 02. DS250. 10. 000005 | DS250. 10. 00. 00. 05 horn button 1
8 02. JD. 0460003 JD0460003 washer 1
9 02. D650. 06. 00. 06 D650. 06. 00. 06. 00 RR turning signal 1
10 02. D650. 06. 00. 16 D650. 06. 00. 16. 00 RL turning signal 1
11 | 02.D1600. 01. 02. 0006 | D1600. 01. 02. 00. 06 Bracket of speedometer 2
12 02. D650. 06. 00. 04 D650. 06. 00. 04. 00 tail light 2
13 02. D250. 07914A D25007914A flasher apparatus 1
14 02.D650. 06. 00. 11A | D650. 06. 00. 11. 00A regulator 1
15 02. D650. 06. 00. 09 D650. 06. 00. 09. 00 horn 1
16 02. D650. 06. 00. 01B | D650. 06. 00. 01. 00B harness 1
17 | 02.D650.06.00.01.01 | D650. 06.00.01.01 relay box 1
18 02. N650. 06. 06 N650. 06. 06. 00. 00 speed sensor 1
19 02.D1600. 06. 03 D1600. 06. 03. 00. 00 four switch assy
20 02. N650. 06. 02A N650. 06. 02. 00. 00A speedometer
21 02. N650. 06. 03 N650. 06. 03. 00. 00 tachometer
22 02. N650. 06. 05 N650. 06. 05. 00. 00 coolant temperature 1

indicator

23 02. D1600. 06. 09 D1600. 06. 09. 00. 00 voltmeter 1
24 02. N650. 06. 04 N650. 06. 04. 00. 00 fuel level gauge 1
25 02.D250. 07924 D25007924 flasher coat 1
26 02. D800. 01. 02. 06 D800. 01. 02. 06. 00 battery bracket 1
27 | 02.D650.08.01.0011 | D650.08.01.00. 11 battery cover 1
28 | 03.02.6183.1-M8/05 6183. 1-M8 nut-washer M8 2
29 | 03.01.5787-M8X140/05 5787-M8X140 bolt-washer M8*140 2
30 | 02.D650.08.01.0001 | D650.08.01.00.01 battery (36Ah) 1
31 D818-M6X16 818-M6X16 Cross head screw M6%16 2
32 | 03.02.6183, 1-M6/05 6183. 1-M6 Self-locking nut M6 2




Seat and safety belt

0

No. ERP code Code name Description Qt
1 | 02.D650. 08. 01. 0001A | D650. 08. 01. 00. 01A | safty belt 2
2 | 02.D650. 08. 01. 0013 | D650. 08. 01. 00. 13 | safty belt tube 4
3 | 02.D650.08.01.03 | D650. 08. 01. 03. 00 | left seat 1
4 |02.D650.08.01.04 | D650.08.0L. 04 00 | right seat 1
5 | 02.D650.08. 01. 03. 01 | DE50. 08, 01. 03, 01 | rack vithout release 2
lever

6 | 02.D650.08. 01. 03.01 | D650. 08,01, 03, 01 | reck without release 1
lever

7 |1 02.D650.08.01.03.02 | D650. 08. 01.03.02 | Track with release lever 1




Other parts

NO | ERP Code Part No. Part Description Qty
1 02. D650. 08. 05. 0008 D650. 08. 05. 00. 08 spark plug wrench 1
2 02.DL]J. 270Q—-23800 270Q-23800 spark plug 2
3 02.DL]J. 270Q-40002 270Q-40002 Oil Filter wrench 1




Front rack option

No. ERP code Code name Description Q ty
1 02. D650. 01. 02. 10 D650. 01. 02. 10. 00 front rack 1
bolt—washer
2 | 03.01.5787-M8X25/05 5787-M8X25 revor 4
3 03. 02. 6183, 1-M8,/05 6183, 1-M8 nut M8 4
4 02. D650. 10. 0800 D650. 10. 08. 00. 00 front rack lset

OPTION




Rear rack option

No. Code name Code name Description Q ty
1 | 02.D650.08.01.01B | D650.08.0L.0L. 00B rear rack 1
2 | 03.02. 2842-)8,/05 2842-M8 nut M8 4
3 02. D650. 10. 0900 D650. 10. 09. 00. 00 rear rack Iset

OPTION




Paddock roof rack option

— 7
No. ERP code Code name Description Q ty
1 | 02.D650.01.02. 13 D650. 01. 02. 13. 00 paddock roof rack 1
2 | 02.D650.01.02. 15 D650. 01. 02. 15. 00 | paddock roof rack platel. Al 1
3 | 03.01.D818-M6X35 D818-M6X35 bolt M6x35 5
4 | 02. JD. 0900008 JD. 0900008 washer 5
5 |03.02.6183, 1-M6/05 6183, 1-M6/05 nut M6 5
6 | 03.02.2842-M10x1.5/05 | 2842-M10x1. 5/05 nut M10x1.5 4
7 1

02. D650. 10. 11 D650. 10. 11. 00. 00 | Paddock roof rack option




Rifle roof rack option

— 7
No . )
ERP code Code name Description Q ty
1 ]02.D650.01.02.12 D650. 01. 02. 12. 00 rifle roof rack 1
2 | 02.D650. 01. 02. 16 D650. 01. 02. 16. 00 rifle = roof rack]
plate2. Al

3 103.01.D818-M6X35 03. 01. D818-M6X35 bolt M6x35 5
4 | 02. JD. 0900008 02. JD. 0900008 washer 5
5 103.02.6183, 1-M6/05 03.02.6183, 1-M6/05 nut M6 5
6 23'02'2842_M10X1'5/0 03. 02. 2842-M10x1. 5/05 | nut M10x1.5 4
7 |02.D650. 10. 10 D650. 10. 10. 00. 00 Rifle roof rack option 1




Nerf roof rack option

forward

— 5

No. ERP code Code name Description Q ty
1 ]02.SV1100.9999. 02 SV1100. 99.99. 02. 00 | left nerf bar 1
2 102.5V1100. 9999. 03 SV1100. 99.99. 03.00 | right nerf bar 1
3 | 03.01.5787-M10X35 /05 | 5787-M10X35 bolt-washer M10X35 8
4 103.02.SJ2842-M10/05 SJ2842-M10 nut MI10 8
5 |02.D650. 10. 06 D650. 10. 06. 00. 00 Nerf roof rack option 1




3000B winch option

No. ERP code Code name Description Q ty
1 |02.D650.08.01.06 | D650. 08.01.06.00 |wire calbe guide 1
2 | 02.D650. 08. 01. 05A | D650. 08. 01. 05. 00A | 3000B electrical winch | 1
3 | 02. D650. 08. 01. 05. 01 | D650, 08. 01. 05. 01 | Crectrical winch |

switch
4 | 02.D650.08.01.0502 | D650. 08. 01. 05. 02 2izztrlca1 control |
5 | 03.01. 5787-M8X25/05 | 5787-M8X25 bolt-washer M8X25 4
6 | 03.02.6183, 1-M8/05 | 6183, 1-M8 nut M8 A
7 1 02.D650. 10. 12 D650. 10. 12. 00. 00 | 3000B winch option 1




Spotlight option

No. ERP Code Code name Description Q ty
1 102.D1600. 06. 10A D1600. 06. 10. 00. 00A spotlight 3
2 102.D1600. 06. 10. 0002 02.D1600. 06. 10. 0002 spotlight bulb 3

03.03.95-¢ washer— ¢
3 10X20X1, 5/05 95~ & 10X20X1, 5 10X20X1, 5 3
bolt-washer
-M10%* -M10%
4 103.01.5787-M10%20/05 5787-M10%20 M10%20 3
5 |02.D650. 10. 02 D650. 10. 02. 00. 00 Spotlight option 1




Tow ball option

4
&
o
No. ERP Code Code name Description Q ty

1 102.JD. 1500004 JD1500004 TOW BALL ¢ 50 1
2 | 03.04. 93— 18/05 93- & 18 ig““g washer ¢ |
3 |03.02.5J2842-M18/05 SJ2842-M18 nut MI8 1
4 | 02.D650. 10. 04 D650. 10. 04. 00. 00 Tow ball option 1




safty belt tube option

NO

ERP Code

Part No.

Part Description

Qty

02. D650. 08. 01. 0013

D650. 08. 01. 00. 13

safty belt tube




Shock absorber coat option

NO | ERP Code Part No. Part Description Qty

1 02. D650.08.01.07.01 D650. 08. 01. 07. 01 Front shock absorber coat | 2

2 02. D650. 08.01.07.02 D650. 08. 01. 07. 02 Rear shock absorber coat |2




Tools and bag kit option

NO. ERP Code Part No. Part Description Qty
1 02.D650.08.05.0001 D650.08.05.00.01 Open-jawed spanner 8~10 1
2 02.D650.08.05.0002 | D650.08.05.00.02 Open-jawed spanner 12~14 1
3 02.D0650.08.05.0003 | D650.08.05.00.03 | Open-jawed spanner 13~16 1
4 02.D0650.08.05.0004 | D650.08.05.00.04 | Open-jawed spanner 17~19 1
5 | 02.JD.1400004 JD1400004 Jhread-locking anaerobic 1
6 02.D650.08.05.0006 | D650.08.05.00.06 | “—"Screwdriver 1
7 02.D650.08.05.0007 | D650.08.05.00.07 | “+” Screwdriver 1
8

9 02.D650.08.05.0005 | D650.08.05.00.05 Long Nose Pliers 1
10 | 02.D650.08.01.13 D650.08.01.13.00 | Tools bag 1
11 | 02.D650.08.06.0001 | D650.08.06.00.01 Cable tie 1
12 | 02. D650.10.04 D650.10.04.00.00 | Tools and bag kit option 1set




Envelopment and foam cover option

NO. ERP Code Part No. Part Description Qty
1 02. D650.08.01.02.01 | D650.08.01.02.01 Protect-jacket front, upper 1
2 02. D650.08.01.02.02 | D650.08.01.02.02 Protect-jacket side,upper 2
3 02. D650.08.01.02.03 | D650.08.01.02.03 Protect-jacket rear,upper 1
4 02. D650.08.01.02.04 | D650.08.01.02.04 Protect-jacket side,front 2
5 02. D650.08.01.02.06 | D650.08.01.02.06 Protect-jacket side,rear 2
6 | 02.D650.08.01.02.07 | D650.08.01.02.07 | gacrear co jacket 2
7 02. D250.11770 D250.11770 foam cover 4
8 02.D0650.08.01.0010 | D650.08.01.00.10 Entire vehicle cover 1
9 02. D650.08.01.0005 | D650.08.01.00.05 canvas roof 1
10 | 02. D650.08.01.0800 | D650.08.01.08.00 Protect-jacket assy 1SET




Preparation attach instruction

Remove packing

1.Remove Packing.
2.Unbolt both sides and top of crate,carefully remove,cut wire ties holding cart
lift cart and slide remaining frame cut from under.




Install the front suspension arm

Install the front suspension arm

frame

4 02.D650.02.01.02 | D650.02.01.02.00 FR lower suspension arm 1

3| 02.0650.02.01.01 | D650.02.01.01.00]  FR upper suspension arm | |

2 | 02.D650.02.01.04  D650.02.01.04.00  FL lower suspension arm | 1

I | 02.D650.02.01.03 D650.02.01.03.00]  FL upper suspension arm | 1
Erp code code name Description Q ty

1. Install the left upper suspension arm ,F-1,
the left lower suspension arm ,F-2 on the front of frame as the figure above.
2. Install the right suspension arms as above .
Note: Before installing, check the grease in the moving parts,
put 3# Lithium-grease into the moving part if necessary.
3. Jesus Tighten the bolts and nuts with thread glue. )




front shock absorber, stub axle

Attach firont shock absorber, stnb axle

3 |02.D650.03.01.0002

D650.03.01.00.02

left stub xxle

2 |02.D650.02.03.01

D650.02.03.01.00

frmt shock sbsorber

1 |02.1650.03.01.0002

[}650.03.01.00.02

right stub exle

Now

No.

Dezcription

QHNI—I

1. Attach stob axle,I-1 onto the right suspension arm with bolt as figure sbove,

tighten the bolts with threed gine.

2 Attach front shock absorber -2 on the fireme and opper sospension arm FR,

tighten the bobt amd mute with thread ghos.

3 Attach left front shock ebsorbex-2 &nd stub axle,1. -3 sa described above.

Attach




Attach tie rod and front whees

Attach tie rod end and front wheel

tie rod end

stub axle,R

3 02.5650.03.01.01A S650.03.01.01.00A | left wheel(27*8-12) 1

2 02.S650.03.01.04A S650.03.01.04.00A | right wheel(27*8-12) 1

1 02.D650.05.01.03 D650.05.01.03.00 tie rod end 1
No. Erp code code name Description Q ty

1. Install the shaft of outer tie rod end-1 to stub axle,R
from the underside (nut on top).

2. Install flat washer,spring washer then tighen nut.
Note: don't adjust outer tie rod end as wheel alignment is done before packing.

3. Attach the wheel(27*8-12),FR-2 on the hub, tighten the nuts.

4. Attach the wheel(27*8-12),FL-3 as described above .




Attach tie rod and front wheel




Attach the rear suspension arm

Attach the rear suspension arm

4 102.D650.02.02.04 | D650.02.02.04.00| BL lower suspension arm | 1

3 102.D650.02.02.03 D650.02.02.03.00| BL upper suspension arm | 1

2 102.D650.02.02.02 D650.02.02.02.00 BR lower Suspension arm | 1

1 | 02.D650.02.02.01 D650.02.02.01.00| BR upper suspension arm | 1
Erp code code name Description Q ty

1. Attach upper suspension arm,BR -1 on the rear part of frame.
Insert the bolt-6. Tighten the bolts and nuts with threads glue.
2. Attach lower suspension arm,BR -2 on the rear part of frame.
Insert the bolt-5. Tighten the bolts and nuts with thread glue.
Note; apply 3# Lithium-grease to the move part of arm if necessary.
3. Attach lower/upper suspension arm,LB as described above .




Attach propeller shaft and shaft carrier

Attach propeller shaft and shaft carrier

transmission right drive shaft attaching

rear right suspension arm

same as page 4

The right proppeller shaft
is longer than the left

3 02.D650.03.02.02  |D650.03.02.02.00 left proppeller shaft 1

2 02.D650.03.02.03  |D650.03.02.03.00 right proppeller shaft 1

1 02.D650.03.02.0001 D650.03.02.00.01 shaft carrier 2
Erp code code name Description Q'ty

1.Check the clip on the output shaft of transmission, confirm the clip is in the groove
on the output shaft of transmission.

2. Insert right proppeller shaft-2 onto the output shaft of transmission, confim the clip
on the output shaft clip in the groove .

3. Put 3# Lithium-grease on the seal area if necessary.

4. Insert other end of right proppeller shaft-2 into shaft carrier-1.

5. Insert bolt into the hole of hub and upper arm. Tighten the bolt and nut with thread glue.

6. Attach lower arm to the hub as above.

7. Tighten the nut-4 with thread glue.

8. Insert pin into the lock-hole on the proppeller shaft, and lock the pin-5.

9. Attach the brake hose to the lower suspension arm with clamp provided.

10. Attach the left side as figure .




Attach propeller shaft and shaft carrier

1. Caution: the clip must be confirmed in the groove before attaching drive shaft




Attach rear shock absorber and rear wheel

Attach rear shock absorber and rear wheel

lower suspension,BR

2

3 02.5650.03.02.01A [S650.03.02.01.00A [wheel (27X11-12),BL 1

2 02.8650.03.02.04A |S650.03.02.04.00A wheel(27*11-12),BR 1

1 02.D650.02.03.02 | D650.02.03.02.00 [rear shock absorber 2
No. Erp code code name Description Q ty

1. Attach rear shock absorber-1 on the frame and lower suspension,BR.
2. Insert bolt into the hole of shock and lower suspension,BR.

Tighten the bolt and nut with thread glue.
3. Attach wheel (27X11-12),BR-2 on the hub. tighten the nuts.
4. Attach the left side as above .




Attach rear shock absorber and rear wheel

Attach rear shock absorber and rear wheel




Attach rear bumper bar

Attach rear bumper bar

el rear part of frame

2 03.01.5787-M12X1,5X30/05 | 5787-M12X1.5X30| bolt M12¥1.5%30 4
1 02.D650.01.02.06 D650.01.02.06.00 | rear bumper bar 1
No. Erp code code name Description Q'ty

1. Attach the rear bumper bar-1 as figure.
2. Tighten four bolts-2 with thread glue.




Attach roll bar

Attach roll bar

cage mount welded

4 02.D650.01.02.01B | D650.01.02.01.00B  left roll bar 1

3 02.D0650.01.02.02B | D650.01.02.02.00B right roll bar 1

2 02.D650.01.02.04 D650.01.02.04.00 rear cross bar 1

1 02.D650.01.02.03 D650.01.02.03.00 front cross bar 1
Erp code code name Description Q ty

1. Attach roll bar as above figure. insert bolts.
2. Tighten all bolts after fixing all roll bar.
Caution: all bolts insert from outer of vehicle to inner.




Attach radiator and cover

Attach radiator and cover

water outlet hose of engine

1

2 103.01.5787-M12X1,5X30/05GB/T5787-1986 |01t M12#1.5%30 4
1 02.D800.04.02.01 D800.04.02.01.00|  radiator 1
Erp code code name Description Q ty

1. Attach the radiator as above figure, tighten all bolts
Note: check all electrical plug connections are good.




Attach muffler

Attach the muffler

12 02.D650.04.04.03 D650.04.04.03.00 | muffer bracket 1
11 96 -O8x24x2/05 GB/T96 big washer 8( ¢8.4*%p24%2)| 2
10 02.JD.1910002 JD1910002 spacer 2
9 02.JD.1910002A JD1910002A muffler rubber cover 2
8 02.D650.04.04.01B | D650.04.04.01.00B | long muffler 1
7 03.01.5787-M8X30/05|GB/T5787-1986 bolt-washer M8*30 2
6 02.D650.04.04.0008-2 [D650.04.04.00.08-2| U clamp screw rod 1
5 02.D650.04.04.0008-1 | D650.04.04.00.08-1| U clamp mount 1
4 03.02.6183,1-M8/05  |\GB/T6177.1-2000 | self-locking nut 2
3 02.D650.04.04.04 D650.04.04.04.00 | catalac convertor 1
2 02.D650.04.04.0009 |D650.04.04.00.09 | cushion flange 1
1 02.D650.04.04.02 D650.04.04.02.00 | front exhaust pipe 1
Erp code code name Description Q ty

1. Attach catalyst package-3 to front exhaust pipe -1,

before that you should inset a carbon bush -2 between them.

2. Fix muffler-8 to the bracket -12 ,

and attach the rubber cover-9. spacer-10. washer -11 in turn.

3. tighten all bolt and nut unquestionably.




Attach seats and safety belt

Attach scals and anfety belt

02D650.08.01.04  [D650.08.01.04.00 right acat
1| 02D650.0801.03 [D650.08.01.03.00 left seat
Erp code code name Description [ ty

1. Attach safety belt from A, B, C as above.
2, Attach seat-1, scat-2 as sbove.
3. tighten all bolts and rmats.




check vehical

Check vehicle

1. Before starting the engine check engine oil,gearbox oil and all plugs have good connection.
check the level of coolant at the filler neck of inlet to radiator
afler leaving the cap off al this stage.
check pressure m the tire; front tire; 0.1MP; rear tire; 0.1MP
check all bolts and nuts are tight.
2. start engine,make sure oil warning light goes out within 5-10 seconds
rn cngine untile both radiator hoses arc warm {about 5 minutes ,< 80 degree).
keeping watch coolant level at radiator filler neck, top up as it drops.
install radiator cap and test drive gently for 2-3 minutes
allow enging to cool,top up coolant in radiater refit cap.
WAERNING:
when the cnige is at high temprature, never open radiator cap.
If you do that,the high temprature coolant will spray out and could cause serious burns.




DEALER PRE-DELIVERY INSPECTION

TEAM JOYNER USA

www.teamjoynerusa.com
DEALER PRE-DELIVERY INSPECTION

1245 N. Monded Dr. » Gilbes®, AZ 85333
P AB0-813-6303 = Fax: 180-813-637%

This form registers warranty This form registers warranty

S0LD TO: Wie have determised that your vehicle 15 sade to operale
Customer Hama il i
Address
City State Zip
Email Gonlact Parson Phang
Phana Name Fax Cell
Tachrician Supervisgr
SALE DATE: DELIVERY DATE YE&AR; MAKE: VIN #: COLDR:
ITEM OPERATIONAL ITEM DPERATIFHAL ITEM OFERATIORAL ITEM (OPERATHIMAL
Paint Yeg N Carnurabar Yea No Mirror Yes Mo Raar i Yes.  MNo
Liig Muts Yoz R Thmlile Cabila Yoz No Ballery Yes Mo Whes| Beanngs ¥ No
Aol Muts as Mo Choke Cabie Yes Mo Igriticn Yes Mo Blinkars Yes Mo
Tie Aods Yag Mo Emergency Brake fes Mo Gaupes Yes Mo Fuellines | Yes Mo
Axlag Yag Mo Charging Systam Yes No Liwiiches Yes  No Steering Whesl Yes Mo
GV Jaint Va5 Mo Tirecs/Wheals Yas Mo Fluids Yes Mo Gluztch ¥es Mo
Saats Yas Mo Coaling System Yas  No Fas Yas  No Bisits Yes Mo
) Seat Befts Yes No ] Wirchas Yes Mo Enging Oil [ Yoz Mo Braka F'ma! | Yoz No
Wiring Harness Yes Mo A Army Yes No Tramsmission Fluid Yes  No EPA Sticker Yos Mo
Brakes Yas Mo Swing Arms Yes  Wo Gizar CHl Yes Ko Dty Slicker Yes Mo
Brigkp Linas Yag Mo Bhocks Yes  No Shack Qil Yes No il Vgl Syslam Yes Mo
Brake Pads Yas  Ng Slerering Boy Yes N Copiand Fluml Yes Mo |
Shiler Yes  ho Lights Yes  No Brakea Fluid Yes Mo
Thraltle Pedal Yag Mo Huoari Yes R Front Dilf Yes Mo
REMARKS:
Dealer Name:
Address
City State Zip
Email Conlact Farson Fhong
Fhona Name Fax Caall
Deatars Slgnature Data
I agree o terms and conditions
Cuslamer Signaiura [ate

This Torm registers warranty

Jumping the vehicle can cause serious damage to the drive train (axle,



transmission, suspension).

Injury or death can result from jumping vehicle. Do Not Jump.

| understand that the roll bars are cosmetic and a roll over could cause death or
serious injury. The seller is not liable for death or injury.

| have inspected all machines for any cosmetic damage and found it/them to be
satisfactory. | further understand that cosmetic damage is NOT covered by any factory
warranties and unless noted here are deemed accepted by me.

Sand dunning or desert riding is dangerous. Death or injury could occur. The
seller is not liable for injury or death.

| understand all sales are final and that there is no right of rescission, no option
for return or exchange for any vehicle purchased, and that the titled and registered
machines were effectively purchased when | signed the title application.

| understand the warranty is 90 day manufacture defect only with the following
not covered: axles, electrical batteries, light bulbs, clutches, turbo cartridges, carburetor
cleaning, piston rings that are scorched from one revving, rims/tires, bearings.

| understand that although some lending institutions do not require insurance,
state law DOES require liability insurance and a driver’s license. | also understand that
none of the products offered by the dealer constitutes insurance and a separate policy
would have to be purchases from an outside source to protect my purchase and fulfill
state requirements.

| have been shown the VIN number for each machine and they match this form
and all paperwork received.

| understand that | have only 72 hours to notify the seller of any issues to the
paperwork or the vehicle.

Off Road use only. Driving on paved roads can cause axle or transmission
damage. Both tires turn equally, this is not a limited slip differential. Injury or death can
occur form operating a non DOT vehicle on public roads.

Turbo systems, system lessen life of engine, over revving the engine to increase
boost of turbo can cause engine damage. This will not be covered under warranty.
ADDITIONAL TERMS AND CONDITIONS OF SALE
1. PROMISE TO PAY. By signing this contract, Buyer agrees to pay Seller the “TOTAL

DUE”".

2. TIME OF ESSENCE. Time is of the essence of this contract. Sellers acceptance of
partial payments shall not in any manner modify the terms of this contract and such
acceptance shall not be construed as a waiver of any subsequent defaults on Buyer’s
part nor shall it waive the “time is of the essence” provision.

3. NOTICE. Any notice required to be given to Buyer shall be deemed reasonable
notification if

( I )mailed by ordinary mail, postage prepaid, to Buyer’s mailing address as shown
on this contract or to Buyer’s most recent address as shown by a “notice of change of
address” on file with Seller, whether or not such notice is actually received by buyer, or(1I)
if given in any other manner which results in Buyer’s actual receipt of such notice.

4. BAD CHECK. If Buyer pays Seller with a check that is dishonored or unpaid for any
reason, Seller may at Seller’s sole option, terminate this contract and retake the
vehicle, or make claims against Buyer on the check. In addition, Seller will charge
Buyer a $25 returned check charge plus any actual charges assessed by Seller’s




financial institution resulting from such returned check.

ATTORNEYS FEES. If it is necessary for Seller to take legal action to enforce any of
seller’s rights under this contract, Buyer agrees to pay to the extent permitted by law,
the seller's reasonable attorneys fees and court costs.

GENERAL. This contract is governed by applicable federal law and the laws of the
State of Arizona. Any provisions found to be invalidate the remainder hereof, Waiver
of any default shall not constitute waiver of any subsequent default. All words used
herein shall be construed to be of such gender and number as the circumstances
require. The contract shall be binding upon Buyer’s heirs, personal representatives,
successors and assigns and shall inure to the benefit of Seller’s successors and
assigns. This contract constitutes the entire agreement between the parties with
respect to the subject matter herein, and may not be altered or amended unless made
in writing and duty executed by Seller.

CASH DEPOSIT. If Buyer fails or refuses to accept delivery of any Vehicle or product
or fails to comply with this contract, Seller may keep any cash deposit as liquidated
damages, to the extent not prohibited by law. The deposit may also be used
reimburse Seller for any expenses and losses Seller incurs or suffers as a result of
Buyer’s failure or refusal to accept deliver of the Vehicle or product or to comply with
this contract. Such expenses and losses may include Seller s reasonable attorney’s
fees.

NON-DELIVERY. Seller is not liable for failure to deliver or for delay in delivering the
Vehicle or other product where such failure or delay is due, in whole or in part, to any
cause beyond Seller’s control or without Seller’s fault or negligence,

RISK OF LOSS, INSURANCE. The risk of loss to the Vehicle or any other items
covered by this invoice passes to Buyer upon delivery of the Vehicle or other goods to
Buyer at the address set forth on this invoice for shipment to Buyer or such other
place of receipt designated by Buyer. Buyer is responsible for maintaining its own
theft and liability insurance coverage for the Vehicle.

10.AGE. Buyer represents and warrants to Seller that Buyer is over the age of majority

and is fully competent to enter into this contract. Buyer acknowledges that Seller is
relying on this representation in entering into and performing this contract.

ADDITIONAL TERMS AND CONDITIONS OF SALE

1.

2.

PROMISE TO PAY. By signing this contract, Buyer agrees to pay Seller the “TOTAL
DUE".

TIME OF ESSENCE. Time is of the essence of this contract, Seller’s acceptance of
partial payments shall not in any manner modify the terms of this contract and such
acceptance shall not be construed as a waiver of any subsequent defaults on
Buyer’s part nor shall it waive the “time is of the essence” provision.

NOTICE. Any notice required to be given to Buyer shall be deemed reasonable
notification if( I )mailed by ordinary mail, postage prepaid, to Buyer’s mailing address
as shown on this contract or to Buyer’s most recent address as shown by a “notice of
change of address” on file with Seller, whether or not such notice is actually received
by Buyer, or (1) if given in any other manner which results in Buyer’s actual receipt of
such notice.

BAD CHECK. If Buyer pays Seller with a check that is dishonored or unpaid for any
reason, Seller may at Seller’s sole option, terminate this contract and retake the




vehicle, or make claims against Buyer on the check. In addition, Seller will charge
Buyer a $25 returned check charge plus any actual charges assessed by Seller’s
financial institution resulting from such returned check.

5. ATTORNEYS FEES. If it is necessary for Seller to take legal action to enforce any of
Seller’s rights under this contract. Buyer agrees to pay to the extent permitted by law,
the seller’s reasonable attorney’s fees and court costs.

6. GENERAL. This contract is governed by applicable federal law and the laws of the
State of Arizona. Any provisions found to be invalid shall not invalidate the remainder
hereof. Waiver of any default shall not constitute waiver of any subsequent default. All
words used herein shall be construed to be of such gender and number as the
circumstances require. The contract shall be binding upon Buyer’s heirs, personal
representatives, successors and assigns and shall inure to the benefit of Seller's
successors and assigns. This contract constitutes the entire agreement between the
parties with respect to the subject matter herein, and may not be altered or amended
unless made in writing and duly executed by Seller.

7. CASH DEPQOSIT. If Buyer fails or refuses to accept delivery of any Vehicle or product
or fails to comply with this contract, Seller may keep any cash deposit as liquidated
damages, to the extent not prohibited by law. The deposit may also be used to
reimburse Seller for any expenses and losses Seller incurs or suffers as a result of
Buyer’s failure or refusal to accept delivery of the Vehicle or product or to comply with
this contract. Such expenses and losses may include Seller’s reasonable and loses
Seller incurs or suffers as a result of Buyer’s failure or refusal to accept delivery of the
Vehicle or product or to comply with this contract .Such expenses and losses may
include Seller’s reasonable attorney’s fees.

8. NON-DELIVERY. Seller is not liable for failure to deliver or for delay in delivering the
vehicle or other product where such failure or delay is due. In whole or in part, to any
cause beyond Seller’s control or without Seller’s fault or negligence.

9. RISK OF LOSS: INSURANCE. The risk of loss to the vehicle or any other items
covered by this invoice passes to Buyer upon delivery of the vehicle or other goods to
Buyer at the address set forth on this invoice for shipment to Buyer or such other
place of receipt designated by Buyer. Buyer is responsible for maintaining its own
theft and liability insurance coverage for the vehicle.

AGE. Buyer represents and warrants to Seller that Buyer is over the age of majority and

is fully competent to enter into contact. Buyer acknowledges that Seller is relying on this

representation in entering into performing this contract.




	Warranty policy
	Owner’s manual
	Foreword
	Foreword about safety
	Important safety information
	Follow the Age Recommendation
	Always Wear a Helmet
	Drive Off-Road Only
	Take Time to Learn & Practice
	Be Alert for Off-Road Hazards
	Drive within Your Limits 
	Don’t Drink and drive
	Never run your Go- Vehical indoors.

	Important safety information
	Keep away from moving parts of the Off Highway Recreational Vehicles
	Skidding or Sliding

	Safety lables
	Are you ready to drive?
	Protective Apparel 
	Additional Driving Gear
	Drive Training
	Age Recommendation

	No Alcohol or Drugs 
	Is your vehicle ready to drive?
	Pre-drive Inspection
	Engine Oil 
	Coolant
	Fuel 
	Tires 
	Nuts & Bolts

	Pre-drive Inspection
	Underbody & Exhaust System
	Air Cleaner
	Leaks, Loose Parts
	Lights
	Throttle
	Brakes
	Engine Stop
	Steering Wheel
	Cable
	Tie rod

	Safe driving precautions
	Off-road use only
	Keep Hands and Feet on Controls
	Control Speed
	Use Care on Unfamiliar or Rough Terrain
	Do Not Perform Stunts

	Specifications
	Operation
	Operation controls
	Throttle 
	Brake 
	Clutch 
	Start engine

	Engine stop key
	Pre-Drive Inspection
	Passengers
	Seat
	Parking
	Gear Shift
	Break-in
	Starting and Operating Instructions

	Service instructions
	Air filter
	Engine oil replacement
	Check engine oil and recharge
	Transmission lubrication
	Check transmission oil 
	Engine Coolant
	Spark Plug
	Carburetor Adjustment
	Cleaning Instructions
	Vehicles Lubrication
	Storage Instruction

	Repair
	Front Wheel Replacement
	Rear Wheel Replacement
	Clutch replacement
	Timing setup and balancing shaft setup
	Water pump disassembly
	Distributor replacement

	Wiring diagram
	Electrical schematic diagram

	Parts manual
	CYLINDER BLOCK PART
	SPROCKET COVER AND OIL PAN PART
	CYLINDER HEAD PART
	PISTON ，CONNETING ROD AND CRANKSHAFT PART
	BALANCING SHAFT PART
	CAMSHAFT AND CHAIN TRAIN PART
	INTAKE MANIFOLD PART
	OIL FILTER AND OIL PUMP PART
	WATER PUMP AND FAN PART
	DISTRIBUTOR AND ITS LINE UNIT
	CARBURETOR PART
	AIR FILTER AND PIPE LINE PART
	STARTER ， ALTERNATOR AND THEIR FASTENING PIECE
	TRANSMISSION TANK
	CLUTCH， SHIFTER SHAFT AND ROCKER ARM
	DIFFERENTIAL
	ONE SHAFT OUTPUT (option)
	FIRST SHAFT AND COUNTERSHAFT
	GEAR SHIFTED GEAR FORK
	air filter for usa
	Frame 
	Engine mount
	Gear shift
	Steering assy
	Pedal control and park brake
	parking brake assy
	Throttle and park assy 
	Front housing
	Muffler
	Fuel tank and gasoline pump
	rear cargo rack and roll bar
	Rear housing
	Radiator and air cleaner
	Electric appliance
	Seat and safety belt
	Other parts
	Front rack option
	Rear rack option
	Paddock roof rack option
	Rifle roof rack option
	Nerf roof rack option
	3000B winch option
	Spotlight option
	Tow ball option
	safty belt tube option
	Shock absorber coat option
	Tools and bag kit option
	Envelopment and foam cover option

	Preparation attach instruction
	Remove packing
	Install the front suspension arm
	front shock absorber, stub axle
	Attach tie rod and front whees
	Attach the rear suspension arm
	Attach propeller shaft and shaft carrier

	Attach rear shock absorber and rear wheel
	Attach rear shock absorber and rear wheel
	Attach rear bumper bar
	Attach roll bar
	Attach radiator and cover
	Attach muffler
	Attach seats and safety belt
	check vehical

	DEALER PRE-DELIVERY INSPECTION

